SunLhitar

PARTS BOOK

SJS/A-PS/A
SJS/A-PS/B

Direct Drive, Automatic Jeans
Pocket Setter Sewing Machine

PME-100205

SunStar CO., LTD.




Information

A. Parts Book T4
Structure of Part Book

@

tm, Bed & Machine Body Mechanis
el =3 FE oA

‘Cover

Sormaliea mma

et e

[ thisi =i

i@ 2% 92i=]

[uzim 2w 9=

FOEET]

ueid 3 9.2 ws

[usis 2% 0= wmEs

[@in The oea

a1 e

@ zua

CErEN

)

ML

e

o el el felelele ke e e belele e e b e b e e et e e e e e e e B e B e e e e e

1, Hkea Pt My Matnrnd R 4 B
ik M| 8 ), BLeoLags Geatis Mazali S8 4]

o
O:EA 8 17 ZE
Unique code by mechanism
@ oA E 07 €A
Unique name by mechanism
@ HAE

Explode view
®Ref .No:TIIEH

o

D7 AE HS

Unique identification number by part |

®Parts No.: 117 MZ ZE=
Unique Product code

®Note:sX[Ateh E7] & M2
Refers to notice and memo
OFS Y.OES IR =Y
Name of Part:Unique name of parts
®Q'ty ‘HLtE2S| &
The number of parts
@Assembly no.:=(#8) TtES| AlH HS

Unique identification number by set part

+ I C = e}
Category ode remarks
H It
T &
0ld part 01-030C-1230
AS-000000-00 Z(#) THE
Set parts
& TE 000000- J17H me
New Part GP-000000-00 Instrumental parts
x 1 1
EP-000000-00 Mo|H oE
Electrical parts

From the library of: Superior Sewing Machine & Supply LLC




o] & Ex A% Bo] wg" 5 glo]

1. 29 £33 JEE ME =Y A AF
NG FE g FE AldEs £ FEo27 7o) ey,
AR fjwd2 AE EZFRUT

¥ A= Parts Booko.Z2 A
3. AP o3 glo] Ale] ¥R 2 & JAsUTH
1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be

purchased as ass’y items only.
2. This is a parts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.

From the library of: Superior Sewing Machine & Supply LLC



Sunstar Jean System

Series

SIS/A-PS/TA

L Sub Class

A : Basic Type
B : Economic Type

Pocket Setter

From the library of: Superior Sewing Machine & Supply LLC




CONTENTS

= %}
Machine Body Mechanism
2E A
Upper Shaft, Thread Take-Up Lever, Needle Bar Mechanism
A=, M7, BhsT) 2
Presser Foot Mechanism
+E0 A
Bobbin Winder Mechanism
Az ZA
Lower Shaft & Feed Lifting Shaft Mechanism
st & SO 2
Thread Adjusting Mechanism
Al =H A
Lubrication Mechanism
=7 2HA
Thread Trimmer Mechanism
AP ZHA
X-Moving Mechanism
X-0|& A
Y-Moving Mechanism
Y-0|& 2
Stacker Mechanism
2H|Z ZHA
Body, Table, Cover Mechanism
Hiol, Hols, A 2A
Clamp Mechanism
U= A
Moving Mechanism
ol& ZA
Air Control Mechanism
=2 A
Control Box Mechanism
HES gtAa
AMP Box Mechanism
AMP EhA - 2EA|
Operation Box Mechanism
2mo[M HA A
Transformer Box & Laser Point Mechanism (Option) o ' e 64
EMAZH ghA g 2o|H ZQAE A (ME§ALRE)
Upper Thread Holding Device Mechanism (Option)
A BY TR A (MEYALY)
General Pattern Mechanism (Option)

A o= A (MHEIALS)

Bl umwmo oz~ T OQEEI QT
:

From the library of: Superior Sewing Machine & Supply LLC



From the library of: Superior Sewing Machine & Supply LLC



=<

Accessor ies Mechanism
OHMIME| ZHA

Gauge Mechanism

HO|X] ZHA|

Exclusive Part for SJS/A-PS/B
SJS/A-PS/B & FE A
Cable Mechanism

7olE 2

Index

ol A
[

From the library of: Superior Sewing Machine & Supply LLC



£
8
c
®
£
O
Q
=
>
)
o
Qo
)
£
=
3]
®
=

g

K0

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q’ty No
A-1 GP-014168-02 Arm oF 1
A-2 GP-014169-01 Bed H = 1
A-3 GP-016424-02 Face Cover oz 1
A-4 GP-023705-00 Gasket for Face Plate HEIEAZ 1
A-5 SC-0174-1230 Screw (11/64" n=40) HE DY LEAN11/64" n=40) 3
A-6 01-110R-1230 Rubber Cap For Face Plate HEt oy 1
A-7 GP-014088-00 Thread Take up Lever Cover AR 7|7 1
A-8 SC-0528-1230 Screw (9/64" n=40) AR 7| HELIAH9/64" n=40) 1
A-9 01S013S-306H Left Cover EEFH 1
A-10 015014S-306H Left Cover Gasket ZEAH THAA 1
A-11 SC-0543-2302 Screw (11/64" n=40) ZEHH DHLIAH11/64" n=40) 3
A-13 91-001M-120D Warning Sticker a0 AE|A 1
A-14 01-027A-3800 Thread Guide(L) Aokl =} 1
A-15 SC-0529-1230 Screw(9/64" n=40) Alohfl = DM LEAH9/64" n=40) 1
A-16 01S031S-306H Thread Guide(R) Aokl £ 1
A-17 SC-0529-1230 Screw(9/64" n=40) Aokl £ THLIAH9/64" n=40) 1
A-18 01S033S-306H Arm Thread Guide 2 Alohf Zo| 1
A-19 - Arm Thread Guide Nut et Alohl Ho| IH HE 1
A-20 01-121A-8150 Arm Thread Guide(L) Aoty (sh 1
A-21 SC-0529-1230 Screw(9/64" n=40) Alokl (8h) D™ LIAH9/64" n=40) 1
A-22 GP-018205-00 CE Mark CE ot3 1
A-23 GP-014091-00 Top Cover SAFA 1
A-24 02015SC-7113 Screw(M4XxP0.7) SIFE DHLIAHMAXPO.7) 1
A-25 GP-002020-00 Qil Sticker LAUAEA 1
A-26 04-003R-1600 Needle Bar Rubber Cap HhsH AR4 opj 1
A-27 04-104R-1230 Arm Upper Part Rubber Cap of AR D207 (d=12) 3
A-28 GP-024920-00 Model Mark DHEol3 1
A-29 01-011C-2350 Cable Holder HolE & (5N) 1
A-30 02015SC-7113 Screw H0lE =C E LA 3
A-31 GP-014001-00 Bed Support(F) H =gk (M) 2
A-32 GP-014002-00 Bed Support(R) H E & (F) 2
A-33 GP-013930-01 Bed Support Bracket H| =2HE 2213 1
A-34 SC-000693-00 Screw(M6x120) | E8HEl DY LEAH(M6EX L=20) 4
A-35 01S027S-306H Thread Guide Alohy B 1
A-36 SC-0202-5050 Screw(15/64"n=28) ZLIAH15/64"n=28) 1
A-37 01-035P-7400 Pin 7| I E 4
A-39 RI-000024-00 O-Ring (P9)[@8.8x@12.6, W=1.9] S ERY 08 1
A-40 GP-000755-00 Air Discharging Bushing 37| ER A 1
A-41 04-104R-1230 Rubber Cap (S) LEopK(S) 1
A-42 GP-024052-01 Motor Cover 2E{HH 1
A-43 14002SC-7113 Screw [M6, L=15] ZE{FB DHLIAKMSG, L=15) 4
A-44 01S0375-306H Silicon Tank Ass'y de|2 SRYA(R) 1Set
A-45 01S038S-306H Silicon Tank Ale|Z 43 1
A-46 01S039S-306H Silicon Oil Window Al 7 3
A-47 GP-039145-01 Silicon Felt Az dE 1
A-48 GP-013053-00 Felt Holder for Silicon Oil Supply Ade|E 23 ¥E Fol 3
A-49 SC-0164-2700 Screw(11/64"n=40) T LEAL (11/64" n=40) 1
A-50 PN-000221-00 Bed hinge Cylinderical Pin HE SIX| 58 & 2
A-51 SC-000692-00 Screw [M8X1.20] H| = §I1X| DX LIAHM8XL=20) 2
A-52 GP-013922-00 Bed Guide H £ Jt0|E 1
A-54 SC-000695-01 Screw [M6x110] H = 7lo| = T LAHMEXL=10) 1
A-55 15077SW-2111 Washer H| E 7}0| = DAt 1
A-56 GP-016604-00 Qil Can cover 25 opf 1
A-57 91-002C-7400 Oiler TR 1
A-58 WS-000234-00 Rubber Washer 2UE 7N 1
A-59 GP-014092-01 Needle Plate &z 1
A-60 SC-000568-00 Screw EHE E LA 2

From the library of: Superior Sewing Machine & Supply LLC




£
8
c
®
£
O
Q
=
>
)
o
Qo
)
£
=
3]
®
=

e

K0

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = o Q'ty No
A-62 02023SC-7113 Screw D™LIAL (11/64" n=7.5) 2
A-63 Washer b 2
A-64 GP-032796-00 Eye Guard Bracket A UE 28 22 A 1
A-65 GP-032797-00 Eye Guard Bracket B LE 22 =222 B 1
A-66 SC-000084-00 Stud Screw UE 22 CbAL 1 A—69
A-67 WS-000023-00 Spring Washer UE 2o JAAZE ot 1
A-68 SN-0101-1600 Nut UE 28 22 194HE 1
A-69 AS—-008190-01 Needle Cooler Ass’y—A HE 22 X)-A 1

From the library of: Superior Sewing Machine & Supply LLC




Upper Shaft, Thread Take-UP Lever, Needle Bar Mechanism

o=, Ax7|, vt A

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = H Q'ty No
B-1 GP-015882-00 Upper Shaft A 1
B-2 GP-000786-00 Link Cam El=kL] 1
B-3 SC-0535-3710 Screw (A) (9/32" n=28, L=16) H3IAM D™LIAKA)(9/32" n=28 L=16) 1
B-4 SC-0112-2302 Screw (B) (9/32" n=28, L=16) 23 IHLIAKB)(9/32" n=28 L=16) 1
B-5 SC-A308-4517 Screw(1/4" n=40 L=6) THLEA1/4" n=40 L=6) 8
B-6 GP-000798-00 Main Shaft Bearing Support A5 HojE =4 2
B-7 02-019A-2070 Bearing [6204ZZC3NR] o5 M ol 1
B-8 02-016A-106L Bearing [6304ZZC3NR] AS E HoE 1
B-9 GP-006302-00 Bobbin Winder Driving Wheel A7+ 1
B-10 05008MC-4517 Screw [11/64" n=40, L=4] AT FSE TFLEAL (11/64" n=40 L=4) 2
B-11 GP-013993-00 Timming Pulley-Upper Type Eto|Y E2| & 1
B-12 BE-000076-00 Timming Belt Efo|Y HE 1
B-13 GP-001499-00 Coupling HEE 1
B-14 08037SC-120D Screw [M6, L=8] HEY DE LA (M6 L=8) 8
B-15 SFAM-750-003 Motor—Hollow 2E 24E 1
B-16 SC-000754-00 Screw [M5, =25] ZE ELIAL (M5 L=25) 4
B-17 18048SW-3115 Spring Washer DE DF AT kM 4
B-18 18049SW-3111 Washer 2E I8 9N 4
B-19 AS-000255-00 Pulley Z2| 1
B-20 SC-0317-2700 Screw [15/64" n=28, L=7.5] Z2| DAL (15/64" n=28 L=7.5) 4
B-21 AS-004685-00 Thread Take—up Lever Ass'y A7 (=) 1Set
B-22 GP-013965-00 Thread Take-up Lever A7 1
B-23 BR-000040-00 Bearing (U) AR 7| (A) HofE 1
B-24 01A142S-811H Bearing (L) Ax7| (sh) W 2
B-25 GP-000792-00 Thread Take—up Crank A7 383 1
B-26 GP-000793-00 Thread Take—up Crank Shaft Az 383 & 1
B-27 GP-000794-00 Bearing Support #Hojg Jtol= 2
B-28 09A015S-811H Bearing A7 YIS LEH Y 2
B-29 GP-013918-00 Needle Bar Crank =t 383 1
B-30 GP-000796-00 Needle Bar Crank Rod Htstf 383 2= 1
B-31 GP-000797-00 Needle Bar Crank Rod Bushing Hhstf 383 2= 24 1
B-32 08-507S-123A Needle Bar Holder o 33 LA} 1
B-33 GP-001553-00 Needle Bar Holder sh=Ci &ol 1
B-34 SC-0128-7400 Screw [9/64" n=40] dhsrh &o| ELEAH9/64" n=40) 1
B-35 04S106S-306H Slide Block s ohll 25 1
B-36 CL-000018-01 Thrust Collar[D=07, W=8] A7 IHIF 7t2HD=7 W=8) 1
B-37 SC-0176-1230 Screw [11/64" n=40] A7 3Y3 FH2tE T LHAK11/64" n=40) 2
B-39 04S102S-306H Needle Bar Bushing, Upper s (&) =4 1
B-40 GP-000511-00 Needle Bar Bushing, Lower v (5h) =4 1
B-41 SC-000722-00 Screw(11/64" n=40 L=5) s & A ZELEAK11/64" n=40 L=5) 1
B-42 SC-000722-00 Screw(11/64" n=40 L=5) dtsoi 5t 4 ELIAH11/64" n=40 L=5) 1
B-43 045201S-306H Needle Bar Hh=Ch 1
B-44 04S007S-306H Thread Guide(H) Hh=C A ohf(H) 1
B-45 CA-002271-03 Cable F JdAz = Aols 1
B-47 03010MC-4135 Screw [M3, L=10] MM ELIAHM3 L=10) 1
B-48 02015SC-7113 Screw [M4, L=10] MA s olA ELIAKMA L=10)) 2
B-49 GP-016606-01 Sensor Base FE UM 221 1
B-50 GP-021203-00 Sync. Sensor Slit MM 2ZEX 2 1
B-51 SC-000078-00 Screw [M6] F5 MM ZEX| T ELEAHMSG) 2
B-52 GP-023486-00 Needle(DP17 #20) HH=(DP17 #20) 1
B-53 SC-A131-4522 Screw [1/8" n=44] Hhs ELHAL 1

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
£
3}
Q
=
afud
o
o
W
e
Q
2
N
@
| .
a

36

92

93

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = H Q'ty No
C-1 GP-013913-00 Presser Cam LE2d 7Y 1
C-2 SC-A308-4517 Screw(1/4”n=40) LR Y FLA 2
C-3 GP-013911-01 Presser Cam Connection Rod LRYU FSY AZRE 1
C-4 BR-000028-00 Needle Cage L2Y FSY AHRE LS O0IX] 1
C-5 GP-022120-00 Bearing Cover L EUFSUH A 1
C-6 05007SC-7113 Screw CRUFSUHAZ A FLEAL 2
C-7 05S037S-306H Presser Fork Crank LEY x3 33 1
C-8 SC-0150-2500 Screw LRz 3T THLIAL 1
C-9 05S039S-306H Presser Cam Connection Rod Pin LR FSY AZEREH 1
C-10 04-009C-3710 E-Ring RE dZ EF 2
c-11 GP-023647-00 Presser Shaft Bushing A RUFSE RYA 1
Cc-12 GP-023648-00 Presser Shaft Bushing B 2L ISE IYB 1
C-13 05S143S-306H Presser Shaft LEUIFESH 1
C-14 05S144S-306H Presser Adjusting Arm 2d xF et 1
C-15 SC-0110-1230 Screw e = of ELIA 1
C-16 SN-000085-00 Presser Adjusting Arm Nut CEY xEH A xFE HE 1
C-17 05S0475-306H Washer LR = o =F 9N 1
C-18 GP-023632-00 Stud Screw(15/64" n=28) CRak xH of chfAl 1
Cc-19 05S149S-306H Presser Link ! 2
C-20 05S050S-306H Presser Link Stud Screw(1/4" n=40) L 2g 23 EhpAt 3
C-26 05S0525-306H Position Link Hinge Screw I @3 0F SHAL 1
C-27 GP-023866-00 Bushing FEH T 1
C-28 SC-000722-00 Screw(11/64”n=40) SE 24 DHELEIA} 1
C-29 SC-0339-1230 Presser Adjusting Screw Qfad =ELIA} 1
C-30 05-002C-2500 Nut For Presser Adjusting Screw e =ELMA HHE 1
C-31 055061S-306H Presser Adjusting Spring o = A= 1
C-32 0550625-306H Presser Adjusting Bar o =8 = 1
C-33 GP-036623-00 Presser Bar Holder +=0 Fol 1
C-34 SC-0174-1230 Screw FE0 Fol IELEA 1
C-35 05-101A-1230 Presser Bar T 1
C-36 GP-036632-00 Presser Foot 2yt 1
C-37 GP-001850-00 Presser Foot Cylinder CRa ARIH 1
C-38 05A039S-811H Urethane Hose (@4) <2 EF A (D=4) -
C-39 49A003S-811H Hose Elbow SAAHER 2
C-41 05A040S-811H Speed Controler AnlE ZEEY 2
C-42 GP-000518-00 Connecting Link for Presser Foot Cylinder |.= 242t S8 M2 o1 &3 1
C-43 SC-A308-4517 Screw Y S MAH A 3 ™LA 2
C-44 GP-034356-00 Cylinder Knuckle 2 MM HE 1
C-45 GP-000475-00 Connecting Rod for Presser foot LR AMRIH AH RE 1
C-46 GP-000515-00 Connecting Rod for Presser foot cylinder |=F 9 AMEIH 14 &3 1
C-47 GP-034357-00 Stud for Cylinder Knuckle LR AR HE & 1
C-48 SC-000382-00 Stud for Presser Link LRY 3 AL 1
C-49 05A046S—-811H Lift Link of Presser Foot CRa 28 g3 1
C-50 SN-0105-3400 Lift Link of Presser Foot Nut R4 2 Y3 HE 1
C-51 WS-000016-00 Lift Link of Presser Foot Washer CRd 22 g3 2N 1
C-52 RI-000084-00 O-ring 0-3(P5) 1
C-53 05A050S-811H Stud for Lift Link of Presser Foot C2a 22 23 oAl 1
C-54 GP-000513-00 Presser Bar Lifter Connecting Shaft LR S AAS 1
C-55 02015SC-7113 Presser Bar Lifter Connecting Shaft Fix Screw |=F 2 S8 AZASF DHLIAL 1
C-56 WS-000237-01 Washer R S HEF N 1
C-57 SC-000754-00 Screw R ARH IFLA 2
C-65 AS-006705-00 Presser Cam Ass’y R FSH(ER) 1Set
C-66 CL-000178-00 Press foot link collar L2 23S 3 It 1
C-67 03050SC-4517 Screw(M3xP0.5, L=3) EILIAL 2
C-68 SC-000866-00 Press foot link fixed screw LR 2SI IH BA 1
C-69 GP-028281-00 Presser Driving Link R4 25 Y3 1
C-70 GP-028277-00 Posion Link BRRICE! 1

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
£
3}
Q
=
afud
o
o
W
e
Q
2
N
@
| .
a

36

92

93

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = = Q’ty No
C-71 GP-028279-00 Posion Link Stopper Bracket S 23 AEH B2l 1
C-72 GP-028278-00 Posion Link Stopper 2xl &3 AEH 1
C-73 GP-030308-00 Position link stopper rubber YXEI AEH I 1
C-74 14064SN-9311 Nut I™MHE 1
C-75 GP-030576-00 Cylinder ghe AMElH 1
C-76 GP-028270-00 Cylinder cover Al2lH Sy 1
c-77 SC-000867-00 Cylinder cover screw A2 G DELIAL 2
C-78 GP-028274-00 Cylinder adjust bracket AR =8 =221 1
C-79 SC-000971-00 Cylinder adjust screw Al =0| =F EtAt 1
C-80 08091SC-7113 Screw(M6x1.20) LEAHMBXL20) 2
Cc-81 GP-028271-00 Cylinder Support A2 gz 1
Cc-82 18013SC-7113 Screw(M5%L12) LEARM5EXLL12) 4
C-83 GP-028275-00 Cylinder rod End AR REAE 1
C-84 GP-028276-00 Cylinder rod end rubber A2l REAE 1&g 1
C-85 GP-028272-00 Cylinder Bracket A2 2213 1
C-86 14002SC-7113 Screw(M6xL15) LEAHMBXL15) 3
Cc-87 GP-028273-00 Cylinder Bracket Cover Azl 2213 Ay 1
C-88 SC-000874-00 Screw(M3XL6) D™ LIAHM3XLB) 4
C-89 GP-030306-00 Cylinder Bracket Cover Al2ir] 2213 7 1
C-90 02009SC-A001 Screw(9/64”, .=6) LEAL(9/647, L=6) 2
C-91 05070SC-3123 Screw(9/64”, L=10) LEAH9/647, L=10) 1
C-92 01S107S-306H Washer 2t 1
C-93 SC-A170-4124 Screw(SM3.57-40) T LEA 1

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
£
3}
Q
=
.
[0}
-]
S
£
o
o
o
(a4

26

ERNIat B

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = Yy Q'ty No
D-1 41S101S-306H Thread Winder Ass’y AZII(x) 1Set
D-2 41S001S-306H Thread Winder Base Ass’y AZE7| Hj o] A(X) 1Set
D-3 GP-019513-00 Thread Winder Driving Shaft A FSH 1
D-4 41-018A-120H Bobbin Winder Action Body AT ZSA| 1
D-5 41S006S-306H Thread Winder Action pulley Az s Ee| 1
D-6 SC-0104-5607 Screw (11/64”, n=40) DAL 2
D-7 41S008S-306H Thread Winder Action Ring Ao =S 1
D-8 415009S-306H Bobbin Winder Shaft Rubber Ring A7 FE5E 128 1
D-9 41-008A-300G Bobbin Stand HEl ARNE 1
D-10 41-009A-300G Bobbin Stopper HH AEH 1
D-11 GP-018086-00 Bobbin Winder Adjusting Plate AT = 1
D-12 SC-0130-1230 Screw (1/8”, n=40) ELIAL 1
D-13 06011SW-306H Washer kM 1
D-14 41-013A-300G Bobbin Winder Lever AZE7] 2l e 1
D-15 SC-0105-7500 Screw (M4XP0.7) O™ LEAL 1
D-16 41S013S-306H Bobbin Winder Lever Shaft AT BHF 1
D-17 04-009C-3710 E-Ring (@5) E-3 (28¥5) 2
D-18 40-007W-1600 Washer 2bM 2
D-19 41S014S-306H Thread Winder Adjusting Cam AT =Y 1
D-20 02004SC-4113 Screw (M4XxP0.7) O™ LEAL 1
D-21 41S021S-306H Thread Winder Spring Az g A=y 1
D-22 41S017S5-306H Thread Winder Action Plate A7 s 1
D-23 415023S-306H Screw (11/64”, n=40) ZILEAL 3
D-24 4150255-306H Thread Winder Mes AT M 1
D-25 SC-0519-2302 Screw (9/64”, n=40) EILIAL 2
D-26 AS-008929-01 Thread Tension Control Ass’y Az Ay =HIR(F) 1Set
D-27 41S034S-306H Thread Tension Cap Nut AT = Y HE 1
D-28 40-804W-1230 Thread Tension Spring Stopper AT xH ATY AR 1
D-29 GP-003213-01 Thread Tension Spring U e ] 1
D-30 40-024A-1230 Spring Cover AT HHH 1
D-31 40-108A-1306 Thread Tension Disk Alohf FA| 1
D-32 415028S-306H Thread Tension Adjusting Shaft AN xHF 1
D-33 415026S-306H Thread Guide Plate Al okl 1
D-34 SN-0121-7400 Nut HE 1

From the library of: Superior Sewing Machine & Supply LLC




Lower Shaft & Feed Lifting Shaft Mechanism

5= 3 o A

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
E-1 GP-014661-00 Lower Shaft st 1set
E-2 07-004S-1230 Oil Seal Screw [3/16" n=32, L=14] 5tE HE ZOo|LbAt 1
E-3 07-005M-1230 Oil Wick 5t% HE 1
E-4 GP-014798-00 Lower Shaft Gear stE 7104 1
E-5 SC-A308-4517 Screw [1/4" n=40] DY LA 2
E-6 GP-001730-00 Lower Shaft Bushing(Rear) A SIETRA A 1
E-7 GP-001797-00 Oil Seal [@10X@20x7] SIEERY A2 1
E-8 BR-000038-00 Bearing [6902Z7,@15X@28X7] S5 (F) HolE A 1
E-9 GP-001731-01 Lower Shaft Bearing Bushing(Rear) A 5H=(F) #Hlold KA 1
E-10 SC-000722-00 Screw [11/64" n=40] OFLIAL 3
E-11 GP-015876-00 Lower Shaft Bushing(Front) st © R4 1
E-12 GP-006250-00 Qil Seal SIEERY A 294(F) 1
E-13 GP-000814-00 Hook = 1
E-14 GP-012152-00 Bobbin Case el #Ho|A 1
E-15 07-225A-64L7 Bobbin Hol 1
E-16 GP-022643-00 Inner Bobbin Stopper ZtatEol 1
E-17 03057SC-A001 Screw [11/64" n=40] ZtotErol M E LEAL 1
E-18 18049SW-3111 Washer for Inner Bobbin Stopper ZtotEol 2t 1
E-19 GP-026144-00 Feed Lifting Shaft =i 1
E-20 GP-000710-00 Feed Lifting Bearing Bushing(Front) S ™ Hjojd 24 1
E-21 SC-A308-4517 Screw [1/4" n=40, L=6] ZE|LEAK1/4" n=40, L=6) 2
E-22 BR-000036-00 Bearing [6003C3NR] Sl (M) Ho 1
E-23 GP-013437-00 Qil Seal St S5 2944 1
E-24 AS-004028-00 Feed Lifting Gear Ass'y St 710] (X) 1Set
E-25 SC-A308-4517 Screw [1/4" n=40, L=6] ZE|LEAK1/4" n=40, L=6) 2
E-26 GP-001795-00 Oil Seal £ (¥) 2¢4 1
E-27 07-011A-5607 Bearing [6004C4NR] St (%) #iofd 1
E-28 GP-013996-00 Timming Pulley-Lower Eto|Y E2|(3t) 1
E-29 GP-013447-01 Feed Lifting Bushing(M) St 74 1
E-30 SC-A308-4517 Screw [1/4" n=40, L=6] S22t 7Y HE LIAL 3

From the library of: Superior Sewing Machine & Supply LLC




Thread Adjusting Mechanism

o =3 A

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
F-1 40S001S-306H Thread Tension Adjusting Ass’y A = FHX(x) 1Set
F-1-1 40S0025-306H Thread Tension Adjusting Body AR xE AR ZA| 1
F-1-2 40S003S-306H Thread Tension Adjusting Shaft AT =HER = 1
F-1-3 40-604S-1230 Screw (9/64" n=40) Az ZEER| F DF LA 13
F-1-4 405005S-306H Thread Take-Up Spring (H) AT AT (H) 1
F-1-5 40S006S-306H Thread Take-Up Spring (G) M7l 2Z28(G) 1
F-1-6 40-304A-1230 Presser Plate Aoty HA| =5E 1
F-1-7 40-204A-1230 Thread Guide Disk Alohl HA| 2
F-1-8 40S009S-306H Spring Cover AT FHH 1
F-1-9 40S010S-306H Thread Tension Adjusting Spring(H) AT =X AZY(H) 1
F-1-10 40-333G-1230 Thread Tension Adjusting Spring(G) Ay =H 233(06) 1
F-1-11 40-804W-1230 Spring Stopper Az =™ AZE AR 4
F-1-12 40-204A-2350 Thread Adjusting Nut AxEH x| HE(X) 1
F-2 40S014S-306H Thread Release Pin A7 H 1
F-3 SC-0108-2350 Screw A= FR[(=) HLAL 1
F-4 40S016S-306H Second Thread Tension Adjusting Ass'y |2Z= A=A &x|(x) 1
F-4-1 40S017S-306H Shaft for Second Thread Tension Adjusting|2 = Al =& &x|= 4
F-4-2 40-204A-1230 Thread Guide Disk Aokl FHA| 1 F_oo
F-4-3 40S019S-306H Spring for Second Thread Tension Adjusting Hzx Alohf HAl A=Y 1
F-4-4 40-804W-1230 Spring Stopper AR =™ ATE AET 1
F-4-5 40-704C-1230 Nut Hx MxRE x| HE 1
F-5 GP-000605-00 Bracket for Tension Adjustment Air Cylinder Al =F7] oflof A2 =22}l 1
F-6 SC-0174-1230 Screw A =57 oflof MEH 22l LA} 2
F-7 SC-000060-00 Stud Screw Az = x| o F 3 chbAL 1
F-8 GP-000606-00 Connecting Link for Tension Adjustment A[A &) =& Ztx| o1 & 3IA 1
F-9 GP-019993-00 Connecting Link for Tension Adjustment B|& &2 =& &x| o1 3B 1
F-10 GP-000608-00 Hinge Stud for Connecting Link B Az x=F X o F3B EXF 2
F-11 SC-0525-5300 Screw AT xH A (i YIB SIXE DFHLIAL 1
F-12 GP-019992-00 Thread Release Action Bar Ao =R AEE 1
F-13 16-0155-3710 Hinge Screw A =F7| BEE ThtAt 1
F-14 GP-016601-00 Thread Release Action Bar Guide A =F7| &35S ol 1
F-15 SC-A156-4118 Screw (9/64" n=40) A =F7| ZESE ol DF LA 2
F-16 40S046S-306H Thread Detecting Plate Guide AL ZEX|E obLl 1
F-17 40S047S-306H Thread Detecting Plate A2 x| g 1
F-18 SC-A170-4124 Screw A TR B E LA 1
F-19 RI-000053-00 Thread Detecting Plate Ring A ZEX| 2 3 1
F-20 GP-001853-00 Air Cylinder for Thread Release Al =F7] oo A2IH (CJPB15-15D) 1
F-21 49A015S-811H Fitting(M—5H-4) o g (M-5H-4) 2
F-22 40S116S-306H Thread Tension Adjusting Ass’y A =F ZFA(xF) 1

From the library of: Superior Sewing Machine & Supply LLC




Lubrication Mechanism

2% o

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = Yy Q'ty No
G-1 GP-023636-00 Gear Box Cover 7|0 A FH 1
G-2 GP-023637-00 Oil Window of Gear Box Cover JjofetA 7 & 1
G-3 GP-000749-00 Gear Box Cover Gasket 710 8tA FHe TpA 1
G-4 SC-0523-1230 Screw [3/16" n=28, L.=10] 710] ghA A E LA 3/16" n=28, L=10] 12
G-9 GP-001708-00 Hose Holder SA Fo| 3
G-10 44-001C-1230 Hose Holder(Small) S Fol() 6
G-12 AS-000249-00 Oil Tank Ass'y =793 (x) 1Set
G-13 SC-000074-11 Screw of Oil Tank Ass'y [5/16" n=24] = 7Y 3 LIA5/16" n=24] 1
G-14 RI-000021-02 O-Ring [P11] =73 LAFO-[P11] 1
G-15 10-020W-2700 Washer 2t 12
G-16 GP-001862-00 Hose [@8Xx@10, L=280] 22 Fol sA[@8XP10, L=280] 1
G-17 GP-000758-02 Qil Inlet 2 FlF 1
G-18 GP-034901-00 Hose C [@3x@5, L=250] Ad S C[@3X@5, L=25] 1
G-19 GP-000759-03 Oil Filter Connector 22 e AA T 2
G-20 AS-000251-00 Qil Filter Ass'y 22 "E(X) 1Set
G-21 GP-001862-00 Hose [@8Xx@10, L=50] 2 e Ad SA[@8X@10, L=50] 1
G-22 44-134C-5700 Nipple HE 2
G-23 GP-022129-00 Oil Wick Support Plate 72 1
G-24 44-0000-1230 Oil Wick [L=150] T FA[L=150] 1
G-25 SC-0159-3500 Screw [9/64" n=40,L=6] S R4l &ol D™LIA9/64" n=40,L=6] 1
G-26 44-021C-1600 Holder of Oil Return Felt 2R BE Fol 1
G-27 GP-000763-01 Face Plate Felt HEo e 1
G-28 SC-000076-00 Oil Adjusting Screw 2 =HLIA 1
G-29 RI-000019-00 O-Ring [P3] 2 =FHLIAL O-F[P3] 1
G-30 SC-000075-00 Plunger Screw EX LIA 1
G-31 RI-000020-00 O-Ring [P7] E8A LA O-3[P7] 1
G-32 44-118G-1230 Piston Spring AgE AT 1
G-33 44-117A-1230 Piston IAE 1
G-34 GP-013354-01 Oil Tank(L) Nipple(S) =7 IA(sH HE(D) 2
G-35 GP-013355-01 Oil Tank(L) Nipple(L) =rd3AEH HEM) 1
G-36 AS-005760-00 Floater Ass'y Z10f 8t A FEXIAIAI(E) 1Set
G-37 4450525-306H Oil Window T 1
G-38 4450535-306H Oil Guage 2 7o|x| 1
G-39 4450545-306H Oil Window Rubber Ring RSN 1
G-40 GP-000761-00 Cable Holder A olE ol 1
G-41 SC-0548-7400 Screw(11/64”n=40) ZLIAH11/64"n=40) 1
G-42 GP-020196-00 Rubber Cap ER = pne v 2
G-43 SC-000641-00 Screw(M8xL8) =73 opZfLiAt 1

From the library of: Superior Sewing Machine & Supply LLC




Thread trimmer Mechanism
AFE 2HA

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = Yy Q'ty No
H-1 10-101A-64L7 Fixed Mes OHM A 1
H-2 SC-A301-4119 Screw [9/64" n=40] D™ A EHLAH9/64" n=40] 1
H-3 SC-0137-2700 Screw [1/8" n=40] OHM A &2 =E LA 1/8" n=40] 1
H-4 SN-0103-2700 Nut [1/8" n=40] DM A HHEH {E[1/8" n=40] 1
H-5 10-005A-64L7 Thread Retaining Plate A 712|724 1
H-6 SC-0175-1230 Screw AR 7| FHEf LEAL 1
H-8 10-108A-64L7 Moving Mes =0 A 1
H-9 SC-A154-4114 Screw [11/64" n=40] SHA THLEAH11/64" n=40] 2
H-10 GP-013962-00 Thread Trimming Holder AR M 1
H-11 10-011A-2700 Needle Bearing LHo|E Hold 1
H-12 WS-000274-00 Washer of Thread Trimming Holder APE 20 2t 1
H-13 10-009C-2700 C-Ring AH 1
H-14 GP-013938-00 Thread Trimming Lever Connecting Link  |AFE2H] d1Z &3 1
H-15 10-013S-257A Stud Screw [11/64" n=40] At A2 3 chtA11/64" n=40] 2
H-16 SN-0101-1600 Nut [11/64" n=40] At AZ™- 3T HE[11/64" n=40] 1
H-17 GP-000740-00 Thread Trinming Lever AtE 2] 1
H-18 SC-0108-2350 Screw [M6] AtEE|H E LA MG] 1
H-19 GP-000737-00 Thread Timming Shaft APEL & 1
H-20 10-116W-257A Washer AR = 9iM 1
H-21 43-009C-1600 E-Ring E-3[@9] 1
H-22 10-017A-257A Return Spring Guide Bushing 2|H A= 7ol R4 1
H-23 GP-000738-00 Slide Arm Return Spring £Elo|= ofgt 2| A=Y 1
H-24 GP-001725-00 Slide Arm 20| E ofgf 1
H-25 10-066A-7507 Roller B 1
H-26 10-020S-257A Stud Screw 222 CHAL 1
H-27 SN-0115-7400 Nut [3/16" n=32] 282 A HE[3/16" n=32] 1
H-28 10-044R-5607 Cushion Washer FH OF 24N 1
H-29 10-121A-257A Cam Follower Crank APEY B 3¥%3 1
H-30 15-002S-5607 Screw [1/4" n=40] AR BS W3 FLEAH1/4" n=40] 2
H-31 10-032S-257A Stopper Screw [15/64" n=28] AEH FM LIAH15/64" n=28] 1
H-32 10-032R-257A Cushion Rubber AEH FM 02 1
H-33 SN-0105-3400 Nut [15/64" n=28] LHE[15/64" n=28] 1
H-34 SC-000171-00 Thread Trimmer Stopper Screw AP A ET LEAL 1
H-35 10-023G-257A Spring AR Z25 3%3 A=8 1
H-36 10-124C-257A Spring Holder AxY Aol 1
H-37 SC-0548-7400 Screw [3/16" n=28] ZILIAH3/16" n=28] 6
H-38 GP-001724-00 Thread Trimming Cam AR 1
H-39 SC-A308-4517 Screw [1/4" n=40] AP TELEA1/4" n=40] 2
H-40 AS-000247-00 Clutch Lever Ass'y 2% 2 (x) 1Set
H-41 10-0275-257A Stud Screw 2EIA el &SE LA 1
H-42 SC-000227-00 Clutch Lever Hinge Screw S A| 2] THbAL 1
H-43 10-029A-257A Base Plate H|o| A E 1
H-44 GP-000736-00 Solenoid Block Zel0lE FSE 1
H-45 SC-0128-7400 Screw [11/64" n=40] £e|0lE FSEF FLA 2
H-46 STT080-00002 Thread Trimming Solenoid Ass'y APE &8 0| E(x) 1Set
H-47 GP-000735-01 Base for Thread Trimming Solenoid AR &2l ol = Ho|A& 1
H-48 22-012W-2516 Washer APE &2 0| E o] A b 2
H-49 SC-0150-2500 Screw [15/64" n=28] APE &2 0| = H|o|A ELIAH15/64" n=28] 2
H-50 GP-000761-00 Cable Holder 7 0lE &ol 1

From the library of: Superior Sewing Machine & Supply LLC




£
@
c
®
<
(&)
Q
=
(@]
£
>
(o}
=
X

X-0|& 24

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
-1 GP-014022-01 X Moving Base X 0| & H|o| A& 1
-2 08062SC-7113 Screw[M5 L=20] X 0| & H|o|A DHLIAH M5 L=20] 16
-3 02030SW-5030 Washer X 0| & Hjo|A DA 2bM 16
-4 18048SW-3115 Spring Washer X 0|& Ho|A Y AT oby 16
-5 GP-014008-00 X LM Guide XM 7t0lE 2
-6 18047SC-7113 Screw[M5 L=15] X LM 7}0| E T ELIA M5 L=15] 22
-7 GP-014040-00 Driving plate (X) X Ol & & 2
-8 08091SC-7113 Screw[M6 L=20] X O| & E DHLIAL M6 L=20 16
-9 22-012W-2516 Spring Washer XO|SE IH A=ZE oM 16
I-10 18015SW-3111 Washer X O|&E 1A kM 16
I-11 GP-014056-00 X Timming Belt Fixing Plate X Eto|Y HWE nFm 2
=12 15105SC-7113 Screw[M4 =15] X Efo|Y HWE ™I DHLIAHM4A L=15] 16
-13 40-005W-2350 Washer X EfO|Y HE ™I 0y oM 16
-14 GP-014004-00 X-moving Shaft Bracket(A) XEs5 22p(A) 2
I-15 14027SC-7113 Screw[M8 L=30] X EF 2221(A) ITELEAHMS8 1=30] 8
I-16 15095SW-3115 Spring Washer XESH 22P(A) 223 =M 8
-17 15077SW-2111 Washer XEESS 22l (A) 1HAN 8
-18 BR-000007-00 Bearing X &% Hl01g [6004 ZZ NR] 4
I-19 14058CW-A001 Collar (A) X ZS5 oY F2HA) 4
1-20 SC-0317-2700 Screw[M6 L=6] X 555 H O FI2HA) B LA MG L=6] 8
|-21 GP-014005-00 X-Moving Shaft Bracket(B) X &55 221U (B) 2
I-22 14027SC-7113 Screw[M8 L=30] X E&% 222(B) THLIAHMS L=30] 4
|-23 15095SW-3115 Spring Washer X ESE B2BI(B) AZ T 2N 4
1-24 15077SW-2111 Washer XSS5 22B1(B) 1 H M 4
1-25 14065BR-5030 Needle Bearing XE5% B2l (B) LS H01E[182616 ZZ NR] 2
1-26 15035CW-A001 Collar X E&% B2pU(B) HUE HIod 7t2} 2
=27 SC-0164-2700 Screw[M5 L=5] X &% 2213 (B) UE H 018 72t HLPAHMS L=5] 4
1-28 GP-014043-00 X Dirven Timming Pulley Shaft(A) X &= EtolY E2|F(A) 1
1-29 GP-014039-00 X Moving Timming Pulley(A) X &S Eto|Y E2|(A) 2
1-30 SC-A308-4517 Screw[1/4" n=40] X & EfolY E2|(A)E LHAH[1/4" n=40] 4
|-31 GP-014041-00 X Motor Moving Timming Pulley X 26 &5 Elo|Y E2| 1
1-32 SC-000641-00 Screw[M8 L=8] X 26 55 Eto|Y Z2| ELIAHM8 L=8] 3
1-33 BE-000072-00 X Motor Moving Timming Belt X 5& Eto|Y WE[S5M L=1295] 2
I-34 GP-014016-00 X-Moving Shaft Bracket(C) XES5 228(C0) 2
1-35 14027SC-7113 Screw[M8 L=30] X ZSF 22pU(C) 2FLHAHMS L=30] 8
1-36 15095SW-3115 Spring Washer XESH 22P1(C) 228 =24 8
I-37 15077SW-2111 Washer XESH 22P(C) 2T etM 8
1-38 15042BR-5030 Bearing X ESF H|olg 4
-39 15046RB-5030 Fiber washer 2t 4
1-40 GP-000551-00 X Moving Timming Pulley(B) X && Eto|Y Z2|(B) 2
|-41 GP-014057-00 X Moving Timming Pulley Shaft(B) X &S Etoly Ez2| £(B) 2
1-42 SC-A308-4517 Screw[1/4" n=40] X 35 EtolYE2|F TFLAH1/4" n=40] 4
|-43 GP-014020-00 X moving Tension Adjusting Bracket X0|l& & =8 22131 2
I-44 18047SC-7113 Screw[M5 L=15] X O|SHE 2 =X =aPl 1 LIAHMS L=15] 4
|1-45 26018SC-7113 Screw[M6 L=35] X O|SHE F& =X LIAHM6 L=35] 2
|1-46 14064SN-9311 Nut X0|& & 18 HE 2
1-47 MT-000026-00 X Servo Motor[1KW] X & MEZE[1KW] 1
1-48 GP-014006-00 Motor shaft braket (X) X ZE{ S 2Pl 1
1-49 14027SC-7113 Screw[M8 L=30] X 2E{= 22 IFH LA M8 L=30] 3
1-50 15095SW-3115 Spring Washer X ZEF B2l AXE 9ty 3
|1-51 15077SW-2111 Washer X ZE|F B2 DMty 3
1-52 BR-000007-00 Bearing X 26 #0{2 [6004 ZZ NR] 1
1-53 14058CW-A001 Collar X 26 S H ol 72} 1
|-54 GP-014021-00 X Motor driving Timming Pulley X #& Eo|ld £z 1
|-55 04001700H000 X Motor driving Timming Pulley Coupling |X 7+S Efo|d Z2| HZ& 1
|1-56 08091SC-7113 Screw (M6xL20) X 7+& Efo|Y E2| HEY DHLIA} 2
I-57 GP-014007-00 X-Belt Adjusting Bracket XS HERH =™ =22pl 1

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
L
&)
0
=
o
£
>
o
=
>

Y-0|& &4

WO 57

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = Yy Q'ty No
1-58 14002SC-7113 Screw[M6 L=15] X 7S HEFH =Y Bl DHLIANMG L=15] 2
1-59 15019SC-4113 Screw[M8 L=40] X Ts WER =X LIAHMS8 L=40] 1
1-60 15079SN-2311 Nut XTs HWENY 1Y HE 1
1-61 14003SC-7113 Screw[M8 L=25] X & MEZE IXLIAHMS L=25] 4
-62 15095SW-3115 Spring Washer XE MEZRE ATEQLM 4
1-63 04029SW-A001 Washer X&E MERE 18 2N 4
1-64 GP-014019-01 X-YSensor Bracket (A) X=Y MM =227 (A) 1
1-65 02015SC-7113 Screw[M4 =10] X=Y A A =217 (A) D H LA M4 L=10] 2
1-66 CA-002278-03 Cable X& 28 MM 7olE 2
1-67 03010MC-4135 Screw[M3 L=10] X=Y MA DHLEAHM3 L=10] 2
1-68 GP-015861-01 X-YSensor Bracket (B) X=-Y A A =217 (B) 1
1-69 02015SC-7113 Screw[M4 =10] X=Y dAM =217(B) 2™ LA [M4 L=10] 2
I-70 15-027A-2070 X-Y Sensor X=Y AlA 1
=71 03010MC-4135 Screw[M3 L=10] X=Y MM DHLEAHM3 L=10] 1
|-72 GP-014105-00 X-Sensor Plate X Al A T 1
1-73 02014SC-7113 Screw[M4 L=5] X MMEF DHUEAL [M4 L=5] 2
-74 BE-000073-00 X Motor driving Belt X +SHE [S5M 425] 1
1-75 GP-019985-00 X—LM Guide stopper B X LM 7ol E AEHH (B) 2
1-76 SC-000754-00 Screw[M5 L=30] X LM 7t0|E AEH THELIAF [M5 L=30] 2

From the library of: Superior Sewing Machine & Supply LLC




Y-Moving Mechanism

Y-0|& &4

J

From the library of: Superior Sewing Machine & Supply LLC




Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period
J-1 SFAM-750-003 Y Servo Motor Y MEZE 1
J-2 08091SC-7113 Screw[M6 L=20] Y MERE TFLAHME L=20] 4
J-3 GP-015863-01 Y-Motor tension adjusting bracket(B) Y 28 FHxF 221(B) 1
J-4 14027SC-7113 Screw[M8 L=30] Y 2 Y xY 2apl(B) 2 E HHAHMS L=30] 4
J-5 15095SW-3115 Spring Washer Y 2E YN H22pP(B)AZE 9N 13
J-6 15077SW-2111 Washer Y 28 HxY 22P1(B) 1T et 13
J-7 GP-014065-02 Y Motor Driving Timming Pulley Y & ZE Elo|Y E2| 1 Dec.23.08
GP-014065-01 Y Motor Driving Timming Pulley Y #+& 2F ElolY Ez2| 1
J-8 14061AF-4517 Screw[M8] Y 75 2EF ELIAHMS8] 2
J-9 GP-018191-00 Y Motor Tension Bracket( C ) Y 25 &3 =8 =2217(C) 1
J-10 14027SC-7113 Screw[M8 L=30] Y 2E &2 =Y =22} (C DY LEAM8 L=30] 4
J-11 15095SW-3115 Spring Washer Y 2B Y xF B2l (C)AaZE 2t 4
J-12 15095SW-3115 Washer Y 2B &3 xF =2212(C) 0™ kM 4
J-13 14065BR-5030 Needle Bearing Y 2H £ UE HoE 1
J-14 15035CW-5030 Collar Y 26 £ U E Ho{ 7I2} 1
J-15 SC-0164-2700 Screw[M5] Y 26 & U E #o{d Ft2t ELIAHMS5] 2
J-16 GP-014060-00 Y-motor Tension Adjusting Bracket (A) |Y 2E &3 =& =22|31(A) 2
J-17 08091SC-7113 Screw[M6 L=20] Y 2F 3 = 22p3l(A) THLIAME L=20] 2
J-18 26018SC-7113 Screw[M6 L=35] Y 2F &3 =& LHAHM6 L=35] 1
J-19 14064SN-9311 Nut Y 2E &Y 1Y '—15 1
J-20 GP-020588-00 Y-Motor Robochain Bracket Y 2B 22X 2 =223 1
J-21 02015SC-7113 Screw[M4 L=8] Y 26 ZEHQl 22t DM LA M4 L=8] 2
J-22 AS-006937-00 Cable Guide Y 28 AolE Jtol= 2
J-23 03010MC-4135 Screw Y 26 A0l JI0|E ™LA 2
J-24 GP-025878-00 Bracket A for Cable Guide ZE{ 70| 7t0|= B2 A 1
J-25 02010SC-3123 Screw 2E 70| 70| E B22l DHLIAL 2
J-26 GP-014066-00 Y Motor Bracket Y 2 22120 1
J-27 14003SC-7113 Screw[M8 L=25] Y 2Ef B2l LA [M8 L=25] 4
J-28 15095SW-3115 Spring Washer Y 2B 22l Y AT oty 4
J-29 15077SW-2111 Washer Y 25 22l IF 24 4
J-30 GP-014075-00 Y Moving timming pulley shaft Y & ElolY E2| § 1
J-31 GP-014074-00 Y Motor Moving Timming Pulley Y 26 535 Elo|Y E2| 1
J-32 14061AF-4517 Screw[M8] Y 26 &35 Elo|Y E2| ELIAHM8] 4
J-33 GP-014069-00 Y-Moving Timming Pulley(A) Y &5 Eto|Y Ez2|(A) 1
J-34 14061AF-4517 Screw[M8] Y &5 Eto|Y Z2|(A) ELiAM8] 2
J-35 06-015A-207P Bearing Y && Eto|Y E2|= H 012 [6002 ZZ NR] 2
J-36 04014SC-4517 Screw[M5] Y &5 Hlo1d A (A) ELIAHMSE] 4
J-37 GP-014062-00 Y-moving Bearing Bushing(B) Y ES Hiod R4(B) 2
J-38 BE-000075-00 Y Driving Timming Belt Y #+& Efo|Y HE[S3M L=333] 1
J-39 BE-000074-00 Y Moving Timming Belt Y &5 Efo|Y HE[S5M L=975] 1
J-40 GP-014063-00 Y-Axis LM-Guide Y O|& LM 7H0| = 2
J-41 15105SC-7113 Screw[M4 L=15] Y 0|5 LM 710| E DM LIAH M4 L=15] 18
J-42 GP-019987-00 Y-LM Guide stopper Y LM7}0|E AETH 2
J-43 SC-000168-00 Screw[M4 =20] Y LMZ}O|E A& THLIAH M4 L=20] 2
J-44 GP-014073-00 Y Axis pulley bracket Y ol& E2| 223l 1
J-45 16059SC-4113 Screw[M6 L=12] Y 0| & E2| 22 DHLIAHM6 L=12] 4
J-46 BR-000043-00 Bearing(A) Y 0|5 Z2| 223l H|0{E(A)[6201 ZZ NR] 1
J-47 GP-014070-00 X Moving timming pulley(B) Y-&& Eto|Yy Z2|(B) 1
J-48 04016AF-A001 Screw(1/4" n=40) Y-&& Eto| Ea|(B)E LIAH1/4" n=40) 2
J-49 GP-014068-00 Axis Shaft for Y Timming Pulley YO|&SEtO|Y E2IF 1
J-50 WS-000145-00 Washer Y Ol & & 2N 1
J-51 14002SC-7113 Screw[M6 L=15] Y O|& % TIHLIAL M6 L=15 1
J-52 06-015A-207P Bearing Y ol E2| 22p3 H|0{~[6002 ZZ NR] 1
J-53 GP-014062-00 Y-Moving Bearing Bushing(B) Y &S HoE R4(B) 1
J-54 04014SC-4517 Screw[M5] Y ZS Hiold RA(B) HLAHMS] 2
J-55 GP-014079-00 Y Belt Tension Adjusting Bracket YHE Fa =™ =213 1
J-56 02015SC-4113 Screw(M4 L=10) Y HE Z2 =™ =22l DHLAH M4 L=10) 2

From the library of: Superior Sewing Machine & Supply LLC




Y-Moving Mechanism

Y-0|& &4

J

From the library of: Superior Sewing Machine & Supply LLC




Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
J-57 18014SW-3115 Washer YHE & =& 2213 DHetM 2
J-58 SC-000643-00 Screw(M6 L=40) Y 0|2 &t2{ =H LIAM6 L=40] ]
J-59 14064SN-9311 Nut Y o|& &2 1A HE 1
J-60 GP-014072-00 X Driving plate Y O] &H 1
J-61 GP-014078-00 Fixing Plate for Timming Belt(Y) Y Efo|Y HE M 1
J-62 18047SC-7113 Screw[M5 L=15] Y O| &8 DM LIAHMSE L=15] 6
J-63 18047SC-7113 Screw[M5 L=15] Y EfO|Y HE DA E THLIAMS L=15] 6
J-64 18048SW-3115 Spring Washer Y EfO|Y HIE D™HEF 0 ATE oLy 6
J—65 02030SW-5030 Washer Y Eto|Y HE ™I DN 6
J-66 18049SW-3111 Y Moving Base Y 0| & Ho|A 1
J-67 SC-000726-00 Screw[M4 [ =12] Y 0|4 Hjo|A DHLIAH M4 L=12] 16
J-68 GP-013967-00 Swing Arm gt 1
J-69 14003SC-7113 Screw[M8 L=25] At THLIAHMS L=25] 6
J-70 GP-014064-00 Y Sensor Plate Y MA T 1
J-71 02025SC-7113 Screw[M4 =5] Y MAME TH LA M4 L=5] 2
J-72 GP-014019-01 X-Y Sensor Bracket (A) X=Y MM 227 (A) 1
J-73 02015SC-7113 Screw[M4 L=10] X=Y MM =22t7(A) D™ LA M4 L=10] 2
J-74 15-027A-2070 X-Y Sensor X=Y MM 1
J-75 03010MC-4135 Screw[M3 L=10] X=Y MA DEHLIAHM3 L=10] 1
J-76 GP-015861-01 X-Y Sensor Bracket (B) X-Y AlAM 22t (B) 1
J-77 02015SC-7113 Screw[M4 L=10] X=Y MM =22}7(B) D™ LEAH M4 L=10] 2
J-78 CA-002279-03 Cable Y& ZEMAM 7ol 1
J-79 03010MC-4135 Screw[M3 L=10] X=Y MA DHLIAHM3 L=10] 1
J-80 GP-016600-00 X-Y Cable Guide Bracket X=-Y #Ho|& 7ol E =z} 2
J-81 SC-000873-00 Screw[M5 L=8] X-Y #l0| 2 7I0|= E2IZ DX LIAL [M5 L=8] 4
J-82 AS-006937-00 X-Y Cable Guide X-Y #Ho|g 70| E 1
J-83 10010SC-8119 Screw [M3 L=5] X-Y #HO|& 7t0|E DHLIAL [M3 L=5] 8
J-84 GP-017831-00 Robochain Support Shaft 2Ex el XX = 2
J-85 GP-023541-00 Supported Block XX €5 2
J-86 04014SC-4517 Screw (M5 L5) X|X|ch £5 DFLFAL (M5 LE) 4
J-87 GP-027086-00 Gauge =4 A|0|X| 1
J-88 SC-000874-00 Screw (M3, L5) =4 70| x| D™ LIAL (M3, L5) 3

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
N o
Q
Q
=
.
Q
X
(&)
W]
)
n

7 24

A

A R
03

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
K—1 GP-016684-00 Stacker Moving Shaft AHA 0ISF 2
K-2 GP-016681-00 Stacker Bracket AH|7 E2p 2
K-8 SC-000694-00 Screw[M10 L=30] AH|7 E2l2 D& LEAHM10 L=30] 4
K—4 WS-000235-00 Spring Washer AHFA B2 DHAZE 2pM 4
K-5 WS-000236-00 Washer AHZ 22l 1F 9FM 4
K-6 26018SC-7113 Screw[M6 L=30] AHF 0|E&F DELEAHMG L=30] 8
K-7 GP-016703-01 Slide £2l0|E 2
K-8 GP-023488-00 Bush £210|E 2|0 §4{[LM 25] 4
K-9 GP-023489-00 C-Ring £z2lol= HE2[D=40] 8
K-10 AS-004378-00 Stacker Holder(A'ssy) 287 2H(X) 1Set
K-11 14006SC-7113 Screw[M8 L=15] 2B7 B0 (=) DHLHAHMS L=15] 8
K-12 15095SW-3115 Spring Washer AHH BO(X)DH AT QLM 8
K-13 15077SW-2111 Washer 2H7 SH(E)IH 2M 8
K-14 AS-004364-01 Stacker Arm A'ssy 2H[7 ofeH(x) 1
K-15 14002SC-7113 Screw[M6 L=15] KUHXI DELIAHMG L=15) 4
K-16 18015SW-3111 Washer KUAZN D M 4
K-17 BR-000129-00 Bearing A7 obet H0{Z [6202 ZZ NR] 2
K-18 GP-016678-00 Saddle Stoper MEAEH 1
K-19 SC-000695-01 Screw[M6 L=15] MEAEH DHLIAHM6G L=15] 6
K-20 AS-004375-00 Support Bar A'ssy K| X|ch (=) 1Set
K-21 SN-000110-00 Screw[M15%P1.0] XX 23 HE [M15%XP1.0] 1
K-22 GP-016679-00 Second Bar M|Zd EH} 1
K-23 BR-000129-00 Bearing M7 EHL H {2 [6202 ZZ NR] 2
K-24 SN-000110-00 Nut [M15%XP1.0] MZA=EH 23 HE [M15%XP1.0] 1
K-25 GP-016705-00 Cloth Holder K2 HE[TH 1
K-26 GP-023499-00 Cloth Holder Rubber RE AXY 17 1
K-27 AS-005564-00 Support Bar Cylinder A'ssy | X|of M2IH(X) 1Set
K-28 GP-022551-00 Support Bar Cylinder X X|ch A& [60] 1
K-29 49-009A-5030 Speed Controller ARlH AL=E ZEEY 2
K-30 GP-022552-00 Support Bar Cylinder End Rod XX A2IH dERE 1
K-31 SC-000694-00 Screw(M10 L=25) XX ch Aeld D LEAKMI0 L=25) 1
K-32 08062SC-7113 Screw(M5 L=20) X X|cf A2l DELEANMS [=20) 1
K-33 07-011W-1230 Washer X X|ch AEt 18 2kM 1
K-34 AS-005563-00 Second Bar Cylinder Ass'y MzZisst deit(x) 1Set
K-35 GP-022459-00 Second Bar Cylinder MZAEBE MBIH[125] 1
K-36 49-009A-5030 Speed Controller ARIH ARE ZESE 2
K-37 GP-022550-00 Second Bar Cylinder End Rod MZA=s ARIH AERE 1
K-38 18047SC-7113 Screw(M5 L=20) MZiEd} A2ir TFLEAL (M5 L=20) 1
K-39 07-011W-1230 Washer MZAEHE ABIH 18 kM 1
K-40 SC-000726-00 Screw(M4 L=20) MZAEd} M2IE D™ LA (M4 L=20) 1
K-41 20S075S-306H Washer MZEBE MBI 18 2kM 1
K-42 AS-005565-00 Stacker Cylinder A'ssy AHZ A2IH(x) 1Set
K-43 GP-022553-00 Stacker Cylinder AH|7{ A2IH[550] 1
K-44 49-009A-5030 Speed Controller A2IH ALE ZEST 2
K-45 GP-022552-00 Stacker Cylinder End Rod (F) AHFH AMEIH AERE(F) 1
K-46 GP-019983-00 End Rod Guide e RE JiolE 1
K-47 SC-000704-01 Screw(M10 L=55) AH 7 M2 D™ LEAHMI0 L=55) 1
K-48 GP-022556-00 Stacker Cylinder End Rod (M) AHFH MEIH AERE(M) 1
K-49 14027SC-4113 Screw(M8 L=30) 2HA A IFLAMS L=30) 1
K-50 SN-000113-00 Nut AHAH MEH IHHE 1
K-51 AS-005566-00 Solenoid Valve Ass'y SefliolE WE(x) 1Set
K-52 GP-001623-00 Solenoid Valve SecojlE WE 1
K-53 49A019S-811H Manifold Block HLUEE E5 1
K-54 GP-022555-00 Fitting g 1
K-55 49A020S-811H Speed Controller 2= ZEEY 1
K-56 49A014S-811H Fitting g 2
K-57 GP-001851-00 Fitting g 2

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
N o
Q
Q
=
.
Q
X
(&)
W]
)
n

7 24

A

D D

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
K-58 GP-023599-00 Stacker safety Guide AH|F oHH 70| E 1
K-59 140025C-7113 Screw(M6 L=20) AH|7 oF™ Jto|E TIFLIAKMGE L=20) 1
K-60 14060SC-4517 Screw(M6 L=6) AH7{ oF™ JH0|E D™ LEAHMGE L=6) 3
K-61 AS-005937-00 Robochain ZEA I 1
K-62 SC-000808-00 Screw(M4XxL=10) ZEA QI DY LA 4
K-63 GP-020195-00 Rubber Cap for Stacker Pipe A7 S0 2
K-64 01-009R-5300 Cable holder 7N A olE =04 7N 2
K-65 02015SC-7113 Cable holder Screw 70l £ &0l DHLIAHMA L=0) 2

From the library of: Superior Sewing Machine & Supply LLC




ZA

Body, Table, Cover Mechanism
=, 7

HiC|, B[O

—

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = g Qty Ass,\(lacr)nbly
L1 GP-014171-07 Body gt 1
L-2 GP-013952-03 Table Hlol= 1
L-3 26018SC-7113 Screw[M6 L=35] ElOo|& D& LIAHM6 L=35] 14
L-4 26012BM-T121 Body Support Stand HiC| (=) XX 5
L-5 26012SC-T121 Bolt =E 5
L-6 26011CW-T121 Base I ES 5
-7 26013CW-T121 Washer 2t 5
L-8 16022AF-8119 Plus Screw E{A LIAL 5
L-9 26015SN-8211 Nut siC| X[ XY HE 5
L-10 01000100UH80 Roller Hic| E2 3
L-11 14006SC-7113 Screw (M8xL25) HiC| E2 DELIAF (M8XL25) 12
L-12 15095SW-3115 Spring Washer HiC| S8 08 AZE b 12
L-13 15077SW-2111 Washer HiEl S8 13 24 12
L-14 GP-013975-01 Covering Plate(A) for Table E|o| 2 EIHEHA) 1
L-15 GP-013977-01 Covering Plate(B) for Table EHiol2 EI7HEHB) 1
L-16 GP-014099-00 Covering Plate(C) for Table Blol £ E7HEHC) 1
L-17 GP-014100-01 Covering Plate(D) for Table Elolg EIHEHD) 1
L-18 SC-000236-00 Screw[M4 L=10] Blo|E S70E ELEAH M4 L=10] 54
L-19 06000120B000 Insert Bushing Eol = H7HE 2AIME A [M4] 47
L-20 SC-000693-00 Screw[M6xL.20] B0l & S 7HEHD) ELIAH MG L=20] 4
L-21 GP-023502-00 Insert Bushing Eo|l2 EIHE D 2AIME RAH[M6] 4
L-22 26018SC-7113 Screw[M6xL30] Hl = ol =LA (A) [M6 L=30] 8
L-23 SC-0164-2700 Screw[M6] H = D™ LIAHMG ] 6
L-24 GP-014086-00 Bed Hinge Block HE SIX| E5 2
L-25 GP-020179-00 Bed Hinge Block Base H| = 81X 25 Hjojx 2
L-26 GP-014080-00 Lever Guide Block gtHII0|E 25 1
L-27 08091SC-7113 Screw[M6XL20] gl 7t0|E E5 DX LIAHM6 L=20] 4
L-28 18015SW-3111 Washer 2l Jt0|E E5 08 2N 4
L-29 02015SC-7113 Screw[M4xL10] 2|t 710| E LIAHM4 X 110) 1
L-30 WS-000237-01 Washer 28 7}0| E2bM 1
L-31 GP-023502-00 Insert Bushing SIME R4 [M6] 4
L-32 SC-000745-00 SCrew[M6 =40] H = Zo| =& LA} (B) [M6 L=40] 2
L-33 015127S-306H Nut HE ol 1™ HE 4
L-34 GP-014085-00 Bed Support Rubber Hl= gE 27 2
L-35 GP-016638-00 Pocket Loader Z7 MYy 1
L-36 SC-000696-00 Screw[M8 L=60] ZZ M D™ LA M8 L=60] 1
L-37 04029SW-A001 Washer Z7 AL DH M 1
L-38 GP-020198-00 Bracket for Power Switch ML 23 1
L-39 02044SC-3123 Screw[M5 L=10] MAALRR 22p2 D™ LA MS L=10] 4
L-40 EP-000187-00 Rotary Switch ZER| A2R| 1
L-41 SC-000703-00 Screw[M5 L=10] ZER2| A2 DHLIAHMS L=10) 4
L—-42 GP-014084-00 Button Arm HE otgt 1
L-43 14002SC-7113 Screw[M6 L=15] tHE ot ELIAHME L=15] 4
L-44 GP-014083-00 Button Bracket HE 222l 2
L-45 15084SC-8119 Screw[M4 L=6] HE B2 IHLIAL [M4 L=6] 2
L-46 02026EL-UKO1 Srart Switch AELE AQX| 2
L-47 GP-023547-00 Non-Slip Tape o| 3 ekx| Blo| = 1
L-53 AS-004360-01 Operation Box Stand ass'y 2m2o|H BtA ARIE (X) 1Set
L-54 GP-016642-00 Cover for Emergency Switch H| &AL ] 7 1
L-55 02014SC-4113 Screw[M4 L=5] H|MALIX| HH DH LA M4 L=5] 2
L-56 EP-000191-00 Emergency Stop Switch HI A X AQX| 1
L-57 GP-016599-00 Air gun Bracket ofo{Zd =2}l 1
L-58 03071SC-7113 Screw[M3 L=10] offo{Zd E2}Zl IFHLEAKMS L10) 2
L-59 GP-013969-02 X-Y Cover(A) X=Y HE{(A) 1
L-60 GP-020265-01 X-Y Cover(B) X=Y 7 (B) 1
L-61 18047SC-7113 Screw[M5 L=15] FHe DHELIAHMS L=15) 13
L-62 GP-023546-00 Snap passner S ESE 2set

* 7lolE2 A

7|1 At of =

o =3clojojay

[Sanic 2 RN

From the library of: Superior Sewing Machine & Supply LLC




ZA

Body, Table, Cover Mechanism
=, 7

HiC|, B[O

—

4))
4

\Q‘Kk/
O ”fﬂ,&.ﬂ/

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = g Qty Ass,\(lacr)nbly
L-63 02023SC-7113 Screw[M4 |=8] AHEH AL THLIANMA =8 ) 4
L-64 03071SC-7113 Screw[M3 L=15] A H AL DY LAKMS L=15) 4
L-65 SN-000112-00 Nut(M3) AHH AL D™ E(M3) 4
L-66 HG-000005-00 Hinge 2y 3
L-67 02015SC-7113 Screw[M4 L=10] 2 THLIAL (M4 L=10) 18
L-68 SN-000135-00 Nut(M4) 4y 18 YHE(M4) 18
L-69 GP-023543-00 X-Y Cover (A) Trim(TRCT 3.2) X-Y 74| (A)EZ(TRCT 3.2) 2
L-70 GP-023544-00 X-Y Cover (B) Trim(TRCT 4.8) X=Y 74| (B)EZ (TRCT 4.8) 2
L-71 GP-017831-00 Robochain Support Shaft 22l XX= 2
L-72 GP-023541-00 supported Block XX E5 2
L-73 08062SC-7113 Screw[M5 L=20] A DHELIAHMS L=20) 2
L-74 04014SC-4517 Screw[M5 L=5] XX 25 IFHLAHMS L5) 4
L-75 GP-023865-00 Power safety cover S22 X HHAH 1
L-76 14064SN-9311 Nut[M5] HYUALAX A I L E(M5) 2
L=77 GP-016643-00 Rubber Cap H|&A2X| 70| Jt0|E D7 1
L-78 GP-026428-01 X-Y Cover Stopper Bracket(A) X-Y A AEH 223 (A) 3
L-79 GP-026430-00 X-Y Cover Stopper Bracket(B) X=-Y HH AEH B2} (B) 3
L-80 SC-000726-00 Screw(M4xL12) X-Y 74 AEH 22} (B) D™ LIAHMAXL12) 18
L-81 40-037C-106L Nut[M4] HUH E(M4) 18
L-82 GP-026431-01 X-Y Cover Stopper X-Y AH AEH 3
-84 DU-000005-00 Wiring Ducu HE(40X40) -
L-85 02044SC-3123 Screw(M5x%L.10) HE THLIAHMEXL10) 15
L-86 02030SW-1211 Washer HE M 25
L-89 CA-002269-00 Main Motor Connecting Cable(PS) F& 26 2t oA A0 E(PS) 1
L-90 CA-002270-00 Main Motor Encoder Connecting Cable(PS) F= 2 dzH £7HAZ AOIE(PS) 1
L-91 CA-002271-03 Synchro Input Cable oz 4A= ™ AHols 1
L-92 CA-002272-00 Solenoid Cable AME &2 0| E #H ol = 1
L-93 CA-002273-00 Air Valve & Air Sensor Cable ol S WESY 4 A A0S 1
L-94 CA-002274-00 Air Output Cable1(PS) =¢ &3 #H ol 21(PS) 1
L-95 CA-002275-01 Air Output Cable2(PS) =8 &3 7 o|E2(PS) 1
L-96 CA-002276-00 Switch Cable H| A MX| 2 AELE AQ|X| HO|E 1
L-97 CA-002271-03 X-Y-P Approach Sensor Connecting Cable X-Y-P% 28 MM S2t A& #Hol= 1
L-98 CA-002278-03 X Approach Sensor Cable XE 28 MM AHols 1
L-99 CA-002279-03 Y Approach Sensor Cable YE 28 MM FHolE 1
L-101 CA-002281-00 Sensor Connecting Cable U8 MM F2HAA AHolE 1
L-102 CA-002282-00 Inner Sensor Connecting Cable INNER MIA o1 7ol & 1
L-103 CA-002283-00 Outer Sensor Connecting Cable OUTER MM o1 70| & 1
L-104 CA-002284-00 FEED-ORG Sensor Connecting Cable FEED-ORG MM o1 70| & 1
L-105 CA-002285-00 UPDN-ORG Sensor Connecting Cable UPDN-ORG MM 1 70| = 1
L-106 CA-002286-00 Stacker Sensor Connecting Cable STACKER MM o1 70| & 1
L-108 CA-000823-00 Thread Sensor Cable A ZX| MM AHolE (HE MI|ET) 1
L-109 CA-002255-00 1-phase 220v Power Cable ZER| A2x| THAF 220V MEl 213 HolE 1
L-110 CA-002292-00 3-phase 220v Power Cable ZERZ| AQX| MM 220V M 13 FHolE 1
L-111 CA-002594-01 Earth Cable Xl Aol 1
L-112 GP-031074-00 Spring JpA AxmE 2
L-113 SN-000121-00 Nut(M6) L{ E(M86) 4
L-114 AS-007091-00 Option |Op Box Stand A'ssy OpA AR E(X) 1set

L-114-1 GP-031317-01 Option |Op Box Stand Bracket OptA AR E =27l 1

L-114-2 16010SC-8330  |Option |Screw(M6XxL25) O™ LEA} 4
L-115 SC-000748-00 Screw(M5x%P0.8, L=50) OpdtA ABHE Hai7Il DH LA} 2
L-116 91-001S-1067 Screw OFLIAL 2
L-117 GP-032774-00 Rubber s gx 17 5

¥ Holg2 M7|MA ol wd 28ctolo] 1 ATSIM .

From the library of

: Superior Sewing Machine & Supply LLC




£
2
c
®
<
3}
Q
=
o
£
8
o

=
o

==
nl

mnl

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
M-1 GP-013701-01 Body Bracket =X 2213 1
M-2 14003SC-7113 Screw(M8xL15) =H 22 DFLHAHMEXL15) 6
M-3 15077SW-2111 Washer =X 227l 18 kM 6
M-4 12095SW-3115 Spring Washer =4 222 DHATE oty 6
M-5 GP-013900-01 Guide Shaft(A) Block A 70| E F(A) E5-1 1
M-6 04-015A-9570 Bearing [FJ1010] 710l E F(A) E5-1 40 1
M-7 16059SC-7113 Screw(M6xL12) J0IE F(A) 251 DHLIAHM6XL12) 4
M-8 AS-005526-00 Inner Cylinder Ass'y oHZ A2IH(X) 1Set
M-9 GP-022437-01 Inner Cylinder otz MM (CDQSD25-10D-FINL) 1
M-10 49-006A—-106L Inner Cylinder Fitting ohZ Al2in ml g (KQ2L04-M5) 2
M-11 GP-013741-00 Cylinder Connecting Block(A) oHZ A2IH AHSH(A) 1
M-12 GP-013904-00 Shaft(B) ohE MEIH IHE(B) 1
M-13 RI-000109-00 C-Ring ca (WA 7) 3
M-14 GP-020694-00 Clamp Bracket ECENER] 1
M-15 15042BR-A001 Bearing [HK1220] S¥= =223 HolE 2
M-16 075122S-306H Collar 2= =22 Ft2} (HE 12) 2
M-17 SC-0317-2700 Screw (1/4" n=40 L=6) Y= =213 712} LAl (1/4" n=40 L=6) 4
M-18 GP-020699-01 Connecting Block(C) oHZ 2T AZHZ3(C) 2
M-19 18047SC-7113 Screw(M5XL15) AZE2/(C) LHLHAHMEXLT5) 8
M-20 GP-013903-00 Guide Shaft(B) 7lIEX(B) 1
M-21 GP-013705-00 Connecting Shaft(A) AZF(A) 4
M-22 04014SC-4517 Screw(M5XL5) AZFH(A) D™LIAHM5EXL5) 6
M-23 GP-013902-00 Cylinder Supporter Block(L) A2l ghE S8(FH 1
M-24 GP-019507-00 Cylinder Supporter Block(R) A2 gHE 25(9) 1
M-25 BR-000132-00 Bearing [FJH1212] deln g E5(2HL?) #Hod 2
M-26 16059SC-7113 Screw(M6xL12) A2 ghal S£(3, ) THHAHMEXL12) 6
M-28 AS-005528-00 Outer Cylinder Ass'y B2 AN (X) 2Set
M-29 GP-022451-00 Outer Cylinder HpZ 2 AM2IH(CDQ2D32-15D-FINL) 2
M-30 49-001A-5030 Outer Cylinder Fitting—1 HiZZ AMElH Z 8 -1(KQ2L04-01S) 4
M-31 49A016S-811H Outer Cylinder Fitting—2 o2 % A2t 18-2(KQ2U04-00) 2
M-32 GP-013908-00 Cylinder Connecting Block(B) HHZZ AE2IH AZE3(B) 2
M-33 GP-013896-00 Shaft(A) Bz Z AEiE I"HE(A) 2
M-34 GP-013714-00 Guide Shaft Holder(A)-R 70| EEEO[(A)-F 1
M-35 GP-019508-00 Guide Shaft Holder(A)-L 70| EEX Ol (A)-Z 1
M-36 GP-013899-00 Guide Shaft Holder(B) 7to| E=Fol(B) 2
M-37 18013SC-7113 Screw(M5x112) 7+0|E X F0[(B) DA LEAHMSXL12) 10
M-38 GP-013901-00 Shaft(A) Block-2 70| E £(A) EE-2 2
M-39 BR-000132-00 Bearing[FJH1212] 7tol= H(A) E5-2 1[0 4
M-40 18013SC-7113 Screw(M5%L12) J0IE H(A) E58-2 DHLIAHM5XL12) 6
M-42 GP-013895-00 Connecting Link Shaft A IF 2
M-43 GP-013737-01 Outer Clamp Connecting Block(C) HRZZ S E HZEY (C) 2
M-44 GP-013897-01 Connecting Block(C) AZE2(C) 2
M-45 15105SC-7113 Screw(M4xL15) AZE=2(C) TFYLHAHMAXLTS) 8
M-64 GP-020693-02 Outer Presser Plate HHZZ =58 1
M-65 GP-023844-00 Outer Presser Plate Guide HHZZ =EE Jtol= 1
M-66 GP-023845-00 Outer Presser Plate EV(A) 2t HIZHZ S EVEHA) 2t 1
M-70 GP-013703-00 Guide Shaft(A) 7tol= £(A) 1
M-71 WS-000273-00 Spacer Washer A O|AM 2EM 2
M-76 GP-027562-01 Inner Presser Plate Link(C) SR =5 A 3(C) 1
M-77 GP-027563-01 Inner Presser Plate Link(L) OHE SR 3 (F}) 1
M-78 GP-027564-01 Inner Presser Plate Link(R) ot L= 3 () 2
M-79 PN-000436-01 Plate(W) = (W) 4
M-80 PN-000435-00 Plate(C ) H(C) 3
M-81 PN-000437-00 Plate(L) (L) 4
M-82 GP-027567-01 Clamp Plate(L) S¥ T (st 1
M-83 GP-027569-01 Clamp Plate(U) ST 1
M-84 SC-000872-00 Screw(M4xL6) S T oA D™ LA (MAXL6) 4

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
®
<
3}
Q
=
o
£
8
o

=
o

==
nl

mnl

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
M-85 GP-027571-00 Stopper I E 1
M-86 SC-000874-00 Screw(M3xL6) Y= IHI TFHLAHM3XLE) 6
M-87 GP-027575-00 Inner Clamp Bracket(A) otZZY = =2i3l(A) 1
M-88 GP-027576-00 Clamp Cylinder Link EE ] 1
M-89 SC-000875-00 Scrwe(M3XL6) ST 23 THLHAHM3XL6) 6
M-90 GP-027578-01 Clamp Guide 1-L ST Jlo|= 1-L 1
M-91 GP-027579-01 Clamp Guide 1-R W= J10|= 1-R 1
M-92 GP-027581-01 Clamp Guide 2-L S = Jlo|= 2-L 1
M-93 GP-027582-01 Clamp Guide 2-R SWZ J10|= 2-R 1
M-94 GP-027580-01 Clamp Guide 1-C 2= Jl0|E1-C 1
M-95 GP-027583-01 Clamp Guide 2-C ¥ = J10|E 2-C 1
M-96 41-022W-7500 Washer ARIHE 3 I™eIN 2
M-97 SN-000163-00 Nut S = Jo|lE IHHE 6
M-98 GP-001851-00 Elbow ST MRH AR 2
M-99 GP-001852-00 Clamp Cylinder ST Alzlh 1
M-100 SC-000871-00 Screw (M4XL40) W= AZ2IH D™HLIAL (M4XL40) 4
M-101 SC-000873-00 Screw(M5xL12) A3 DHLAHMEXL12) 1
M-102 SC-000876-00 Screw(M3xL8) S = I DHLIAHM3IXLS) 8
M-103 SN-000163-00 Nut S¥E IHHE 4
M-104 GP-034635-00 Bushing I UALE R4 4

From the library of: Superior Sewing Machine & Supply LLC




Moving Mechanism
0| ZHA|

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
N-1 GP-013923-02 Guide Block 7t0lE E5 1
N-2 GP-023488-00 Bush 7tolE =3 2|4 o] §4{[LM 25] 4
N-3 GP-023489-00 C-Ring Jtol= £5 2ldof B4 2EZ[D=40] 4
N-4 GP-013924-01 Moving Shaft ol&= 2
N-5 CL-000112-00 Collar Ol&= o 72t 2
N-6 GP-013928-00 Moving Shaft Holder(A) ol& = Tol(A) 1
N-7 GP-013931-00 Moving Shaft Holder(B) 0| &= Fol(B) 1
N-8 AS-005529-00 Moving Cylinder Ass'y o|& AlBIH(x) 1Set
N-9 GP-022452-00 Moving Cylinder 0|& Al2IH (CDM2E25-450A-H7A1L) 1
N-10 GP-022453-00 Speed Controller 0| Ml ATE ZEE2(AS2201F-01-06S) 2
N-11 GP-022454-00 Absorber Q£+ HHRBC-2015) 2
N-12 GP-022552-00 Rod End R EAE=(CRE10X125) 1
N-13 GP-013935-00 Cylinder Supporter Algll gy 1
N-14 GP-022550-00 Cylinder Supporter Rod End A2l gha] 2 =0l =(CRE8X125) 1
N-15 GP-013933-00 Pulley Bracket Zz| 2243 2
N-16 SC-000168-00 Screw(M4xL25) Zz| 22p2 D™ HAHMAXL25) 6
N-17 GP-013940-00 Pulley(A) Zz2[(A) 2
N-18 GP-013943-00 Pulley(B) Z2/(B) 2
N-19 BR-000134-00 Bearing [6800ZZ] Z2[(A,B) Hlo{E 8
N-20 WS-000142-00 Washer Z2[(A,B) &M 8
N-21 GP-013939-00 Pulley Shaft =25 4
N-22 07009SC-4517 Screw(M5XL6) Z2|F THLHAHMEXLB) 8
N-23 GP-013917-03 Moving Plate 0| &Ht 1
N-24 GP-013897-01 Connecting Block(C) AZEZH(C) 2
N-25 15105SC-7113 Screw(M4xL15) HAZE2{(C) IHLIAHM4AXLT5) 8
N-26 GP-013705-00 Connecting Shaft(A) AZAE(A) 2
N-27 04014SC-4517 Screw(M5XL5) HAZAF(A) DHLIAHMSXL5) 4
N-28 GP-013926-02 Cylinder Connecting Block(D) A2 AZE™H D 1
N-29 14002SC-7113 Screw(M6xL15) ARIH AZE3 D THLAHMEXL15) 8
N-30 AS-005532-00 Upper, Lower Cylinder Ass;y &5t d2lH(x) 1Set
N-31 GP-022457-00 Upper,Lower Cylinder Ak 51 Al2IH (MGPM25-30-Y59AL) 1
N-32 49-001A-5030 Fitting Ak sF MEIH I8 (KJL04-01S) 2
N-33 GP-024741-00 Cylinder Cover Plate Al go) = 1
N-34 08091SC-7113 Screw(M6x1.20) D™ LIAHMBXL20) 4
N-35 GP-023838-00 Dust Plate(A) PX|2f0[(A) 1
N-36 GP-023839-00 Dust Plate(B) 2 X|2f0[(B) 1
N-37 GP-013946-00 Dust Plate Holder(A) Hx|ato| Zol(A) 2
N-38 GP-013948-00 Dust Plate Holder(B) Hx|2to| Zol(B) 2
N-39 GP-013949-00 Dust Plate Holder(C) Hx|2to| &ol(C) 2
N-40 GP-013950-00 Spring Azg 2
N-41 SC-000759-00 Screw(M3xL5) D™ LIAHM3XL5) 12
N-42 GP-013925-02 Cylinder Connecting Block(C) AziH AZEE(C) 1
N-43 08091SC-7113 Screw(M6xL20) Al2IH A2 23(C) DHLIAHME L=20) 4
N-44 GP-013919-02 Plate(A) EH(A) 1
N-45 GP-013920-02 Plate(B) Z(B) 1
N-46 15105SC-7113 Screw(M4xL15) o D™ LEAL (MAXL=15) 14
N-47 16059SC-7113 Screw(M6xL12) o|&EZFo| D™HLIAHMEXL=12) 8
N-48 GP-023754-00 Sensor Holder MM EO] 1
N-49 03071SC-4113 Screw(M3xL10) MAMEO| D™ LAHM3XL=10) 2
N-50 03071SC-7113 Guide Block Robochain 7t0lE E3 2EA QI(1BR) 1
N-51 02015SC-7113 Screw(M4xL10) JtolE 28 ZEA QI E LAl 4
N-52 49A015S8-811H Nipple HE(LX M5, 4@) 4
N-54 GP-022556-00 End Rod(F) ANEZE(F) 1
N-55 14027SC-7113 Screw(M8xL30) 0| & M2l DM LEAHMBXL30) 1
N-56 SN-000113-00 Nut(M8) 0| & MalH L{E(M8) 1
N-57 SN-000906-01 Screw 0| & AR DHLIA 1
N-58 GP-028282-00 Moving Plate Guide 0| ST 7ol E 2

From the library of: Superior Sewing Machine & Supply LLC




Moving Mechanism
0| ZHA|

From the library of: Superior Sewing Machine & Supply LLC



Gunsitar>

_ , Assembly
Ref. No. Parts No. Note Name of Parts = | Qty No
N-59 10010SC-8119 Screw(M3xL5) Ol & T 740| = DHLIAL
N-60 GP-034635-00 Bushing TDELIALE 24l

From the library of: Superior Sewing Machine & Supply LLC



£
2
c
]
£
3}
Q
=
o
e
c
O
(&)
=
<

=i
ol
M0

o
(9]

o2

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = y Q'ty No
0-1 AS-005512-00 Cylinder filter Ass'y 0|& A2l &EEH=x) 1Set
O-1-1 GP-002323-00 Filter Regulator 2l et & 2l o (AW20-02BE) 1
0-1-2 GP-022412-00 Slide Valve £2to| = WH(SH-02) 1
0-1-8 49A004S-811H Coupler 71 & 2{(CM20-CH20) 2
0-1-4 49A007S-811H Switch Q2] A2|x[IS1000E-202Y) 1
0-1-5 GP-022413-00 Solenoid Valve Zell 0| E ¥ B2 (VP342-5D7-02) 1
0-1-6 GP-022414-00 Fitting(A) I & (A) (KQ2Y08-02S) 1
0-1-7 GP-022415-00 Fitting(B) I & (B) (KQ2VF08-02S) 1
0-1-8 GP-022416-00 Silencer 227| (ASS-02) 1
0-2 02031SC-7113 Screw(M5%L.10) D™ LEAHMSEXL10) 2
0-3 02030SW-1211 Washer 2kM 2
0-4 14064SN-9311 Nut(M5) HE(M5) 2
0-5 AS-005525-00 Solenoid Valve Ass'y Lo co|E WE(x) 1Set
0-5-1 49-010A-106L Solenoid Valve Zefl 0| E ¥ =2 (SY3140-5LZE) 12
0-5-2 GP-022431-01 Manifold Block H L Z=(SS5Y3-41-10-M5) 1
0-5-8 GP-022432-00 Fitting(A) I & (A) (KQ2S04-M5) 10
0-5-4 GP-022433-00 Fitting(B) 1l g (B) (KQ2S06-M5) 4
0-5-5 GP-022434-00 Fitting(C) I & (C) (KJUO4-M5) 2
0-5-6 GP-022435-00 Speed Controller AT E ZEE(AS1311F-04-M5) 4
0-5-7 49A020S-811H Silencer 2~57[(ASS-010) 4
0-5-8 GP-022436-00 Fitting(D) I/ &(D) (KQ2L08-01S) 1
0-6 05014SC-7113 Screw(M4x1.25) O LEAHMAXL25) 4
0-7 GP-020199-01 Manifold Block Bracket UEE 25 2220 1
0-8 14002SC-7113 Screw(M6xL15) D™ LAHMEXLT5) 3
0-9 17-026W-3000 Spring Washer AT EIQLM 3
0-10 01-017W-1600 Washer M 3
0-11 AS-005524-00 Cylinder filter Ass'y &, 5t ABlY EEHE) 1Set
O-11-1 GP-002323-00 Filter Regulator 2l e &l 22 4 (AW20-02BG) 1
O0-11-2 GP-022430-00 Fitting I & (KQ2L04-02S) 2
0-12 02031SC-7113 Screw(M5%L.10) D™ LEAHMSXL10) 2
0-13 02030SW-1211 Washer 2kM 2
0-14 AS-006008-00 Air Gun offo]z4 1Set
0-15 GP-026381-01 Solenoid Valve Cover 2l -ol= WE 1
0-16 SC-000701-00 Screw (M5 L=10) S| o|E ¥E He{ THLIAL 4
0-17 02030SW-1211 Washer el c0|E YWE 7| DHAN 4
0-18 10-006S-AT10 Stud bolt AE{E 2E(3X5%20) 2
0-19 GP-026408-00 Union 121 (KQ2H0400) 6
0-20 GP-02404-00 Plug Z2{1(KQ2P-04) 6
0-21 22A101S-811H Air Tube Label ofjof 7 =Eapd 12
0-22 GP-026409-00 Union L 21 (KQ2H06-08) 1
0-23 05A039S-811H Air Hose ofl o S A(TU0425B) 16
0-24 05A052S5-811H Air Hose 0|0 A (TU0604B)
0-25 GP-001854-00 Air Hose of| 0] A (TUO8B05B) 1
0-26 GP-000834-00 Screw (M3 L=30) gl Zell0lE{(X) XIX|ZEE 2

From the library of: Superior Sewing Machine & Supply LLC




Control Box Mechanism

e —
) T

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period
P-1 SSPT-0000113 Control Box Ass'y ZHEEA(X) 1Set
p-2 GP-021872-00 Box Body gtAHiC| 1
P-3 GP-008671-01 Front Profile Upper MHE T2apl-A 1
P-4 10-016S-CPT1 Screw(M4xL12) MHE = 2alel-AF DHLIANM4XL12) 2
P-5 GP-008672-01 Front Profile Lower Mo e =T 2aiol-5t 1
P-6 10-016S—-CPT1 Screw(M4xL12) Mg T 2aiel-sF THLIAHMAXL12) 2
pP-7 GP-008673-00 Rear Profile Upper R m2miel-Ab 2
pP-8 10-016S-CPT1 Screw(M4xL12) FHE T2alel-AF DHLIANM4XL12) 4
P-9 GP-008674-00 Rear Profile Lower THE =T 2n9l-5 1
P-10 10-016S—-CPT1 Screw(M4xL12) ZHE T2 alel-5F D™ LIAHM4AXL12) 2
P-11 GP-013168-00 Upper Frame ZFEX|X|CH-2¢ 1
P-12 10-004M-SW68 Screw(M3XxL5) JF2X| Xt —A THLIAHM3XL5) 4
P-13 GP-013169-00 Lower Frame ZtE2X|X| T -5t 1
P-14 10-004M-SW68 Screw(M3XxL5) 2 X| Xt -5t D™ LIAHM3XL5) 4
P-15 GP-008662-02 Screw(M3xL5) A 7 B 1
P-16 EP-00040-00 Control Box Fan ZEE4rA I (AD0824HS-C72) 1
P-17 SC-000656-00 Screw(M5xL.10) ZESEA W DHLIAHM5EXL10) 4
P-18 10-004M-SW68 Screw(M3XL5) A3 I E D™ LIAHM3XL5) 6
P-19 GP-008667-00 Insulation Plate i E0|E 3
P-20 BD-000471-01 Backplane Board gEeol 2= 1
P-21 10-020M-SW66 Screw(M3xL12) SZeol 2 E TFHULANZE)(M3XL12) 18
p-22 GP-016444-01 Rear Cover FHAHH 1
pP-23 10-004M-SW68 Screw(M3xL5) FHAE DTHELAHM3XLS) 6
p-24 EP-000039-00 SMPS (ZWS240PAF-48/J) SMPS (ZWS240PAF-48/J) 1
pP-25 GP-008701-05 SMPS Bracket SMPS 2231 1
P-26 10-002S-SW66 Screw(M3xL8) SMPS A LIAL(ZE)(M3XL8) 5
p-27 BD-000315-04 DDC Board DDC 2= 1
pP-28 10-002S-SW66 Screw(M3xL8) DDC E=E IH™LIAKZE)(M3XL8) 6
pP-29 GP-013167-01 Digital Board Bracket CxXg 2= =220 1
P-30 BD-000535-05 Digital Board ClxXg 22 1
P-31-1 BD-000865-00 486 CPU Card (SJS/A-PS/A) CPU 7tE (SJS/A-PS/AE) 1 Sep.15.09
BD-000473-10 CPU Card (SJS/A-PS/A) CPU 7tE (SJS/A-PS/AE) 1
P-31-2 BD-000866-00 486 CPU Card (SJS/A-PS/B) CPU 7tE (SJS/A-PS/BE) 1 Sep.15.09
BD-000640-04 CPU Card (SJS/A-PS/B) CPU 7tE (SJS/A-PS/BE) 1
pP-32 BD-000337-01 FDD Board FDD 2= 1
P-33 GP-021873-00 Digital Board Ragiator Sheet CIXY EE WAANE 1
P-34 GP-016176-00 Digital Board Stud(A) CIX|d E= AEE (A)(3-5-37) 2
P-35 10-006S-AT10 Digital Board Stud(B) CIXE 2= AHE (B)(3-5-20) 4
P-36 01-101B-0T10 1/0 Board Isolated Bushing(A) /0 2= Aol B2A(A) 2
p-37 10-109C-3701 1/0 Board Isolated Bushing(B) /0 E= Hod EA(B) 4
P-38 SC-000373-00 Screw(M2.5XL5) FDD ZA4E DX LIAHM2.5XL5) 2
P-39 10-0285-SC53 Screw(M3xL8) C|Xe 2= D™ LIAHZE)(M3XL8) 6
P-40 10-073S-3701 Screw(M3xL10) /0 2= THLAHM3XL10) 4
P-41 10-028S-SC53 Screw(M3xL7) FDD 2E XM LIAHZE)(M3XL7) 2
p-42 GP-012617-00 Board Bracket Handle 2E =213 &Fo| 1
P-43 10-073S-3701 Screw(M3xL10) He 9217 &F0| DY LEAHM3XL10) 2
P-44 SC-000507-00 Screw(M3.5%L6) C|XY 2= =222 ™LA M3.5XL6) 2
P-46 GP-016446-01 Step Board Bracket AH HE =gzl 1
P-51 BD-000472-03 Power Board e 2= 1 Jan.08.09
pP-52 10-002S-SW66 Screw(M3xL8) e 2= DY LEAHM3XLS) 4
P-53 GP-012617-00 Board Bracket Handle HE 22l &Fo| 1
P-54 10-073S-3701 Screw(M3xL10) He 2217 270 D™ LEAHM3XL10) 2
P-55 SC-000507-00 Screw(M3.5XL6) 28 HE =217 DH LA M3.5XL6) 2
P-56 BD-000538-03 Main Board FHEHE 1
pP-57 GP-007203-00 Main Board Radiator FEES SAE 1
P-58 10-012M-PT10 Main Board Stud F& HE A E(3-5-15) 3
P-59 01-003S-2070 Screw(M4xL16) BHEIX|Co|2E T™HLIAHZE)(M4AXL16) 1

From the library of: Superior Sewing Machine & Supply LLC




Control Box Mechanism

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
P-60 07-004S-SM5S Screw(M4x1.10) IPM D™ LFAH(ZE)(M4XL10) 2
P-61 GP-008670-04 Main Board Bracket FE EE 2219 1
P-62 GP-012617-00 Board Bracket Handle HE 22131 £70] 1
P-63 10-073S-3701 Screw(M3xL10) HE =27 &Fo] D™ LAHM3XL10) 2
P-64 10-002S-SW66 Screw(M3xL8) FE HE DHLIAL (XE)(M3XL8) 4
P-65 SC-000507-00 Screw(M3.5XL6) F& HE =283 D™ LIAHM3.5XL6) 2
P-66 07-004S-SM5S Screw(M4x110) FHHH T X|LEAHSet)(M4XL10) 1
P-67 GP-016447-00 Connector Cover U E A 1
P-68 07-004S-SM5S Screw(M4xL10) Y E A THLAM4AXL10) 2
P-69 GP-008660-01 Cable Cover AHOlE 74t 1
P-70 10-003M-PTO1 Screw(M4xL8) HOlE Ft DHLIAHMAXLE) 4
P-71 GP-014284-00 Digital Board Sticker ClX|Y 2= AE|H 1
p-72 GP-014258-00 Step Board Sticker A HE AE|H 1
pP-73 GP-007713-00 Main Board Sticker FHEE 2EA 1
pP-74 09-023C-SC53 QC Passed Sticker QC Passed 2E[#H 1
P-75 GP-010843-00 Voltage Sticker HtAreF AEIA 1
P-76 09-012S-CE53 Earth Sticker O AAE|AH 1
p-77 04-004S-AU10 Caution Sticker gD AEA 1
P-78 04-001C-SE50 Screw(ST4XL8) ZEE ghA DHLIAL (A)(ST5X16) 4
P-79 10-001M-PTO1 Screw(M6xL45) ZEE gtA THLIAL (B)(M6XL45) 4
P-80 10-003S-SW66 Spring Washer(@6) A= 2t (M6) 4
P-81 10-004S-SW66 Washer(@6) 2 (M6) 4
p-82 91-001C-BT10 Urethane Washer 2l EF 2k 4
P-83 91-001C-PT10 Table Washer HOl & 2tM 4
P-84 CA-000339-02 Input Cable AEMY 4 Aol 1
P-85 CA-000340-00 Main Board 110V/220V Jumper Cable FEHEE 110v/220V M #HolE 1
P-86 CA-000342-00 Connecting Cablel DDCEE & SMPS 24 #0|£1 1
p-87 CA-000343-00 Connecting Cable2 DDCEE & SMPS 912 70| £2 1
P-88 CA-000341-00 Fan Connecting Cable ZIEE A W2t # Aol = 1
P-89 CA-000750-00 Key Input Cable 7| = Aol 1
P-90 CA-000753-00 FDD Power Input Cable FDD M2 213 #Ho|= 1
P-91 CA-000752-00 FDD Signal Input Cable FDD &S 13 #HolE 1
pP-92 CA-000751-00 CPU Card communication Cable CPU 7t= 2lEd Sl 7ol & 1
P-93 CA-000392-00 FDD Connecting Cable FDD ¢1Z # ol 1
P-94 EP-000206-00 Cable Holder Aol &ol 1
P-95 GP-027061-00 Fan Bracket o =z 1
P-96 10-002S-SW66 Screw(M3xL8) W 22l - LA 2
pP-97 GP-046265-00 486 CPU Card Sticker 486 CPU 7I= EA| AE[A 1 Sep.15.09

From the library of: Superior Sewing Machine & Supply LLC




AMP Box Mechanism
AMP gtA ZHA|

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = g Qty App.“ed
Period
Q-1 SSPT-0000114 AMP Box Ass'y HmubA (x) 1Set
Q-2 GP-021188-00 AMP Box mEtA 1
Q-3 EP-000182-03 Y-Servo Motor Drive AMP Y-MEDE 75 = 1 Apr.08.09
Q-4 GP-021190-00 Fixing Bracket A For Drive Ezlole 1™ =217(A) 1
Q-5 06-001C—-SE50 Screw(M4x18) Eztole 1F =2p(A) D™ LEAHM4AXLS) 3
Q-6 GP-021730-00 Fixing Bracket A—A For Drive Ezjol2 IH =2 (A-A) 1
Q-7 06—-001C-SE50 Screw(M4xL8) E2jo|2 1 B2 (A-A) DY LIAHMAXL8) 2
Q-8 EP-000183-02 X-Servo Motor Drive AMP X-MEZE & Y= 1 Apr.08.09
Q-9 GP-009434-00 Fixing Bracket For Drive E2lol2 11X =22p3 1
Q-10 06-001C—-SE50 Screw(M4xL18) czlol2 1 2P THLEAHMAXLSE) 3
Q-11 GP-021731-00 Fixing Bracket A-B For Drive =z}o| ez (A-B) 1
Q-12 06-001C—-SE50 Screw(M4x18) =zlol2 D™ 2} (A-B) T LIAHM4XLS) 2
Q-13 07-004S-SM5S Screw(M4x1.10) Y-MEZE 2E5 W= DXHLEAL (M4XL10) 2
Q-14 07-004S-SM5S Screw(M4xL10) X-MEZE 75 H=Z THLIAHM4AXL10) 3
Q-15 01-037S5-2070 Screw(M4XxL8) Y X|LIAHS LA (M4 XL8) 7
Q-16 BD-000476-00 Indicator Board QIE| #HOIH 2= 1
Q-17 EP-000185-00 SMPS Board SMPS ¥ =(ZWS5-5) 1
Q-18 GP-021192-00 Indicator Bracket QIC| Aol B2t 1
Q-19 10-002S-SW66 Screw(M3x18) olc] Holge 2= THLIAHM3XLS8) 4
Q-20 10-002S-SW66 Screw(M3xL8) SMPS E = I™LIAHM3XLS8) 2
Q-21 10-003M-PTO1 Screw(M4xL8) olc| #Holgf 22} THLEAHM4AXLS8) 4
Q-22 EP-000188-00 Intercept i M- XHEH7| (ABS 52b —10A) 1
Q-23 EP-000184-00 Noise Filter o|= ZEf (MAS-1206-33) 1
Q-24 GP-021191-00 Switch Bracket A Qx| E2Pl 1
Q-25 10-002S-SW66 Screw(M3xL8) o|= ZEf DHLEAHM3XLS) 2
Q-26 07-004S-SM58 Screw(M4x1.10) A Qx| 22 D LIAHM4XL10) 4
Q-27 EP-000071-00 AMP Box FAN Y= kA W (AA1252MB-ATGL) 1
Q-28 01-002M-AU12 Screw(M4xL35) I dbA I THLIAL (M4XL35) 4
Q-29 GP-021198-00 Front Cover HH A 1
Q-30 10-003M-PTO1 Screw(M4xL8) Mo A D™ LIAHM4AXLS) 4
Q-31 GP-021208-00 Rear Cover = H HH 1
Q-32 10-003M-PTO1 Screw(M4x18) T e DYLEAL (M4XL8) 3
Q-33 GP-021207-00 Cable Cover 70l & 74t 1
Q-34 10-003M-PTO1 Screw(M4x18) HOlE 7t DHLIAHMAXLE) 4
Q-35 GP-021210-00 Switch Cover(A) 22X HH(A) 1
Q-36 13054SC-3123 Screw(M3xL8) ALRIx| HAH(A) DY LIAL (M3XL8) 2
Q-37 GP-021213-00 Switch Cover(B) A Qx| HH (B) 1
Q-38 13054SC-3123 Screw(M3xL8) A Qx| A H1(B) HLEAF (M3XL8) 2
Q-39 GP-021209-00 Base Plate Rubber Ho| A E HHXI 1
Q-40 GP-012799-01 Indicator Sticker QIE|AH OB AE| 5"| 1
Q-41 GP-009832-00 X—driver Sticker X-E2}0[tH AE|7 1
Q-42 GP-009833-00 Y—driver Sticker Y-E2}0[tH AE|[F 1
Q-43 09-045W-3701 Washer 0| =0] 2tM 7
Q-44 GP-025506-00 Tube(L)-Red 10| 28 FE(cH)-E{4Y 1
Q-45 GP-025507-00 Tube(L)-Black Ol 28 E=2 ()-S5 1
Q-46 01-001B-CPT2 Fan Cover A 1
Q-47 CA-002256-02 X-Y AMP Power Input Cable(PS) X-Y AMP M 1&] 70| 2(PS) 1 Apr.08.09
Q-48 CA-002257-02 X-Y AMP Signal Input Cable X-Y AMP &l o1& 70| = 1 Apr.08.09
Q-49 CA-002258-00 Power Interception Device digital Power Cable |M @ Xtehahx| c| X2 Mel#ol & 1
Q-50 CA-002259-00 Interceptor Power Input Cable A Dy 3 AHolg 1
Q-51 CA-002260-01 Control Box Power Connecting Cable HEE utA Ml oA 7ol = 1 Apr.08.09
Q-52 CA-002261-00 Noise Filter—NFB Connecting Cable o|= ZE-NFB & # ol 1
Q-53 CA-002262-00 Power Interception Device-NFB Connecting Cable  |X @l Xt=HEFX|-NFB 12 70| 1
Q-54 CA-002263-00 AC Cooling Pan Cable AC H2t © 7ol & 1
Q-55 CA-002264-01 Y-Motor Output Connecting Cable(PS) YEZE £2 S7HZ HO[E(PS) 1 Apr.08.09
Q-56 CA-002265-01 Y-Motor Encoder Connecting Cable(PS) |Y& ZE| Al 3 SZHAZ #H 0| E(PS) 1 Apr.08.09
Q-57 CA-002266-02 X—Motor Output Connecting Cable(PS) X& ZE &3 Z7H4Z 70| (PS) 1 Apr.08.09

* 7lolE2 A

7|1 At of =

o =3clojojay

[Sanic 2 RN

From the library of: Superior Sewing Machine & Supply LLC




AMP Box Mechanism
AMP gtA ZHA|

From the library of: Superior Sewing Machine & Supply LLC



Ref. No. Parts No. Note Name of Parts = | Q'ty App.“ed
Period
Q-58 CA-002267-02 X-Motor Encoder Connecting Cable(PS) [X&F ZE Al3H F7tAZA # 0| E(PS) 1 Apr.08.09
Q-59 CA-002268-00 AMP Box Earth Connecting Cable AMP HfA HX| A 70| 2 1
Q-60 CA-002269-00 SHUNT TRIP Connecting Cable SHUNT TRIP A& #o|& 1

# 70|22 TIIHA o e S=ctojoj a3 HUSHM L.

From the library of: Superior Sewing Machine & Supply LLC



Operation Box Mechanism

From the library of: Superior Sewing Machine & Supply LLC



Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period

R-1 - Operation Box(Assy) QM ghA () 1Set

R-2 GP-013290-02 Front Cover HMHHH 1

R-3 GP-013292-00 LCD Cover LCD #HH{ 1

R-4 GP-013699-00 LCD Window ICD =S 3

R-5 - LCD LCD 1

R-6 BD-000399-01 OP Board OPEE 1

R-7 BD-000400-00 CF Card Reader Board CF CARD 2|H&E 1

R-8 SC-000495-00 Fixing Screw For CF Card Reader Board [CF CARD 2|HEE DHLIAKST2.9XL8) 2

R-9 GP-013462-01 Membrane Switch Hee ol AR 1

R-10 GP-013291-00 Rear Cover FHAHH 1

R-11 SC-000495-00 Fixing Screw For Rear Cover FHAH DTHLIAHST2.9%XL8) 4

R-12 GP-013293-00 Port Cover ZEIH 1

R-13 GP-013463-01 Magnet N 1

R-14 CA-001068-00 CF Card Cable CF 7tE 5414 #Hol= 1

R-15 CA-001069-00 CF Card Power Cable CF 7tE ™M@ #HolE 1

R-16 CA-001070-01 OP UNIT Cable OP UNIT e4Z #Hol& 1

R-17 EP-000474-00 FDD Ass’y 2|Z& FDD 1Set Sep.09.09

EP-000180-00 FDD Ass’y 2|Z& FDD 1Set
R-18 04-011C-SE50 Screw(ST5XL16) T LEA} 4

From the library of: Superior Sewing Machine & Supply LLC




Transformer Box & Laser Point Mechanism

0
™

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
S-1 SSPT-0000018 Transformer Box Ass'y ElAZH gA (X) 1Set
S-2 13-001A-5050 Transformer Box EZAZMH HfA 1
S-3 13-002A-5050 Top Cover AP FH 1
S-4 10-003M-PT01 Screw For Top Cover (M4XL6) ZEE gbA A F{u] ELIAL (M4AXL6) 6
S-5 13-003A-5050 Front Cover HHAH 1
S-6 10-003M-PTO1 Screw For Front Cover (M4XL6) FEE d9A M i ELIAHM4AXLE) 4
S-7 13-004A-5050 Rear Cover FHAHH 1
S-8 10-003M-PTO01 Screw For Rear Cover (M4XL6) ZEE gtA 50 | ELIAL (M4XLE)

S-9 13-005A-5050 Socket ZME 1
S-10 13-001S-5050 Bolt For Concent (M4xL10) ZME 2E (M4XL10) 4
S-11 09-041S-3701 Nut For Concent (M4) ZHE HHE (M4) 4
S-12 13-006A—-5050 Cable Grand (DAPG 13.5) 70l O E (DAPG 13.5) 1
S-13 13-007A-5050 Transformer E#MAzH 1
S-14 10-073S-3701 Screw Ass'y For Transformer (M5XL10) |EZHAZH ELIAKZE) (M5XL10) 4
S-15 13-001R-5050 Vibration Device Rubber 2Rl g 1
S-16 13-001B-5050 Thermal Fuse Cable TB-1 Eold #= 70l TB-1 1
S-17 13-002B-5050 380V Power Cable TB-2 380V ™2 70| & TB-2 1
S-18 13-003B-5050 220V Output Cable TB-3 220V &3 70| & TB-3

S-19 09-023C-SC53 QC Passed Sticker QC Passed £AE|AH 1
S-20 10-006S-PT10 Caution Sticker 410 AE|A 1
S-21 10-008S-PT10 Voltage Sticker QAL AE|H 1
S-23 08091SC-4113 Screw(M6x1.20) E#A = gtA =23 DX LIAHMEXL20) 4
S-24 03025SW-1211 Washer(@6) EZA TH d9tA =217 D™ 2bM(06) 4
S-25 GP-024054-00 Laser Point Stand 1 20| X EQIE ARHEA 1
S-26 GP-024055-00 Laser Point Stand 2 [O| X ZQIE ARHED 1
S-27 GP-024056-00 Laser Point Stand 3 2lo|H ZQIE ARHES] 1
S-28 GP-024057-00 Laser Point Stand 4 20| EQIE ARIEY 1
S-29 GP-024058-00 Laser Point Stand 5 20| EQIE ARHES 1
S-30 GP-024060-00 Laser Point Stand 6 E{IOIH ZQIE ARHES 2
S-31 18047SC-7113 Screw(M5x%L15) T LIAHMS L=15) 2
S-32 02031SC-7113 Screw(M5x110) @L— (M5 L=10) 6
S-33 02015SC-7113 Screw(M4x110) TH™ELEANM4 L=10) 2
S-34 SN-000121-00 Nut(M16) HE(M16) 2
S-35 WS-000257-00 Washer(@16) ot (5216) 2
S-36 CA-002288-01 Laser Point Connect Cable 2lo|d ZQIE A 70| 2
S-37 GP-031024-00 Trans Box Base Block EfA oA HhE 1
S-38 08091SC-7113 Screw(M6X120) D™ LEAHMEXL20) 7

From the library of: Superior Sewing Machine & Supply LLC




From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
S1-1 09-001A-5030 Upper Thread Holding Bracket SIAZo| B 1
S1-2 07016SC-4113 Screw (M4xL12) SIAEo| 223l IF LA} 2
S1-3 18014SW-3115 Spring Washer (@4) SIAMTO| EEp ATE 9bM 2
S1-4 18015CW-3111 Washer(@4) SAAEo| 2212 T eobM 2
S1-5 09-002A-5030 Pin Cylinder Ass’y SIAlFo| HABIH(X) 1Set
S1-6 62-007G-12HA Knuckle Cap for Pin Cylinder SIAZo| HARH 2 Y 1
S1-7 49A003S-811H Elbow e < 1
S1-8 05A039S-811H Air Tube of| o] & = (Tu-0425) 1

From the library of: Superior Sewing Machine & Supply LLC




General Pattern Mechanism (Option)

ol bh el 2HA| (MEH ALY

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
S3-1 GP-031131-02 Lower Feed Plate S| = It 1
S3-2 GP-031132-01 Upper Feed Plate At =at 1
S3-3 GP-031134-02 Lower Feed Plate Flim St EMIaELE 1
S3-4 GP-032165-00 Lower Feed Plate Bracket st o| EXE 27 1
S3-5 GP-032358-00 Outter Cylinder Stopper HIZABIHAET 2
S3-6 SC-000754-00 Screw(M6* L=8) E LEAKMG* L=8) 2
S3-7 01-017W-1600 Washer 2FM 4
S3-8 140025C-7113 Screw(M6*L15) 7| ESFE2F LA M6*L15) 10
S3-9 17-026W-3000 Washer 2kM 2
S3-10 AS-007117-00 Cylinder Connecting Block(B) Ass'y ARHAZE=(B 2Set

S3-10-1 GP-032359-00 Cylinder Connecting Block(B) Rubber AMZIHAZEH(B 1

S3-10-2 GP-032360-00 Cylinder Connecting Block(B) AMRIHAZEH (B 1

From the library of: Superior Sewing Machine & Supply LLC




T

Accessories Mechanism
o | AZ| ZHA

@B ~ 3

From the library of: Superior Sewing Machine & Supply LLC




Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
T-1 12-046C-SC53 Fuse(15A) F= (15A) 1
T-2 91-001C-2700 L Shape Wrench 2l x| (2mm) 1
T-3 91-004C-2700 L Shape Wrench A x| (2.5mm) 1
T-4 91-003C-2700 L Shape Wrench 2l x| (3mm) 1
T-5 91-001C-3800 L Shape Wrench A&l (4mm) 1
T-6 91-002C-2700 L Shape Wrench 2l x| (5mm) 1
T-7 91-102C-3800 Spanner AdfLt 1
T-8 915004S-306H Spanner AdfLt (9%10) 1
T-9 91-002C-1230 Driver(S) EzlolH (4) 1
T-10 91-103C-1230 Driver(M) EzlolH (&) 1
T-11 91-103C-1230 Driver(L) =2joltq (o) 1
T-12 AS-004906-00 CF CARD CF CARD 1
T-13 07-225A-64L7 Bobbin Hyl 1
T-14 GP-022643-00 Holder ZtotEo| 1
T-15 10-101A-64L7 Fixed Mes ™o A 1
T-16 10-108A-64L7 Moving Mes SH A 1
T-17 91-011C-1230 QOiler LAFFE 1
T-18 GP-023486-00 Needle(DP X 17 #20) Ht=(DP-17 #20) 1
T-19 GP-022450-00 Bottle of Qil 2AE 1
T-20 91-029M-5030 Sponge AEX| 1
T-21 91-115M-2516 Head Cover EEEL 1
T-22 PN-000386-00 Original point setting pin HE AY H 2
T-23 GP-022624-00 Thread Stand Ass'y Aol Eol(x) 1set
T-27 03057SC-A001 Screw(11/64”, n=40) ZtoLEro] I LEAL 1
T-28 GP-016638-00 Pockek Loader Z A M| Y 1
T-29 SC-000696-00 Screw(M8xL60) ZAMM O DHLEAHMBXLE0) 1
T-30 15077SW-2111 Washer ZAMAM O DA 1

From the library of: Superior Sewing Machine & Supply LLC




Gauge Mechanism
HlO|X| 2HA|

O Inner Clamp - Small

Inner clamp link (C)(S)

Clamp guide 1-C(S)

Clamp guide 1-L (S)

Clamp guide 1-R (S)

Clamp Plate (Upper)(S)

Clamp plate (Lower)(S)

GP-028537-00

GP-028544-00

GP-028547-01

GP-028553-01

GP-028554-00

GP-028557-00

O Inner Clamp - Large

Inner clamp link (C)(L)

Clamp guide 1-C

Clamp guide 1-L (L)

Clamp guide 1-R (L)

Clamp Plate (Upper)(L)

Clamp plate (Lower)(L)

GP-028585-00

GP-028580-00

GP-028588-00

GP-028589-00

GP-028587-00

GP-028586-00

O Inner Clamp Stroke 10

S

Inner clamp link (C)(10s)

Clamp guide 1-C(10s)

Clamp guide 1-L(10s)

Clamp guide 1-R(10s)

Clamp Plate (Upper)(10s)

Clamp plate (Lower)(10s)

GP-029473-00

GP-029476-00

GP-029478-00

GP-029477-00

GP-029479-00

GP-029480-00

&~

Inner clamp link(R)(10s)

Inner clamp link(R)(10s)

Clamp Cylinder(10s)

GP-029474-00

GP-029475-00

GP-030186-00

From the library of: Superior Sewing Machine & Supply LLC




O Inner Clamp Stroke 15

S

Inner clamp link (C)(15s)

Clamp guide 1-C(15s)

Clamp guide 1-L(15s)

Clamp guide 1-R(15s)

Clamp Plate (Upper)(15s)

Clamp plate (Lower)(15s)

GP-029481-00

GP-029484-00

GP-029486-01

GP-029485-01

GP-029487-00

GP-029488-00

-

Inner clamp link(R)(15s)

Inner clamp link(R)(15s)

Clamp Cylinder(15s)

GP-029482-00

GP-029483-00

GP-030185-00

From the library of: Superior Sewing Machine & Supply LLC




@
n
%
<
S~
n
3
n
P
L
afd
e
®
o
o
=
7
3
3]
X
w

ZHA

i

SIS/A-PS/B HE &

12

15
9

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
V-1 GP-032737-01 Stacker AH| 7] 1
V-2 GP-032739-01 Stacker Bracket AH|7 E2p 1
V-3 14002SC-7113 Screw AH|7{ 22 DH AL 4
V-4 18015SW-3111 Washer AH7 B2l7l 18 2kM 4
V-5 SC-001023-00 Screw AE|FH 0F LA 4
V-6 GP-023499-00 Rubber KUAX DT 1
V-7 GP-032740-01 Slider Bl 1
V-8 GP-032741-00 Slider Bracket gztolr =2pl 2
V-9 GP-032752-00 Pocket Loader bracket ZHAMAC 223 1
V-10 GP-032845-00 Cloth Sensor Bracket A HMLX| MM E2EIA 1
V-11 GP-032846-01 Cloth Sensor Bracket B HMUX| MM 2217B 1
V-12 GP-033405-00 Pocket Loader ZZ MY 1
V-13 91-001S-1067 Screw £2lo|H 22 DELIAL 8
V-14 05008MC-4517 Screw S2to|f DFLIAL 8
V-15 14002SC-7113 Screw ZAXMMC DHLIAL 4
V=16 08091SC-7113 Screw EAXMIO S2p D™ LEAL 4
V=17 055047S-306H Washer ZAXMICY 22t DH b 4
V-18 91-001S-1067 Screw HMUX| MA B2 D™LEAL 2
V=19 18067SC-7119 Screw HMAUX] MA E2p20 AZALEAL 1
V-20 GP-033591-00 Button Arm Cover B E 2k 7 1
V-21 GP-033592-00 Stacker Cover AE|H HH 1
V-22 04-003R-1600 Rubber Cap 2opi 1
V-23 CA-003365-01 Sensor X 8 HAM 1
V-24 GP-032734-00 Switch Bracket1 A2 X222 1
V-25 GP-032735-00 Switch Bracket2 A|X| B2} 2 1
V-26 GP-032736-00 Switch Bracket3 A Qx| =223 1
V=27 SC-000796-00 Screw AQAx[ =220 1 D™ LA} 4
V-28 SC-0531-2302 Screw AQAx[ 222 2 TH LA} 14
V-29 GP-0033687-00 Start Switch (Red) AELE AR (HA) 1
V-30 GP-0033688-00 Clamp Switch (Green) 2T 290z (54) 1
V-31 AS-002110-00 Table Support Base Set HO|E X|X|= 1Set

V-31-1 120100008009 Table Support Bar Bracket B0l £ X X|= 2}l 1
V-31-2 GP-008224-00 Table Support Plate Rubber A E|ol2 X[X] ZFA 1
V-31-3 GP-0082245-02 Table Support Plate Blo| & X|X|E 1
V-31-4 16049CW-A021 Table Support Plate Pin Blol & X/ x|z ¢ 1
V-31-5 GP-018048-01 Table Support Bar HO|E X|X|= 1
V-31-6 02321SN-A001 Nut (M16) HE 2
V-31-7 02325SC-A021 Bolt (M16%L.150) =E 1
V-31-8 GP-008227-00 Table Support Base Set B0l £ X|X|H|0|A 1
V-31-9 GP-008226-00 Table Support Rubber(B) BlO|E X|X| 1 2B 1
V-32 GP-035535-00 Model Mark003405-00 Ddotg 1
V-33 CA-003405-00 Air Output Cable B-Type 3¢ £ 7ol £2(PS) 1
V-34 CA-003363-01 Switch Connecting Cable B-Type H|AMKA| & AELE AQJ%| Z7IMZ #Holg 1
V-35 CA-003364-00 X-Y Sensor Connecting Cable B-Type X-Y& ¥ MMM S22 70| = 1
V-36 CA-003365-01 Photo Sensor Cable B-Type MZX| & HTMHAM oA AHOlE 1
V-37 CA-003366-00 Start and Clamp Switch Cable B-Type *E}E 2 EUE ALK 70|E 1
V-38 CA-003367-01 Emergency Switch Cable B-Type H|&HX| A2|X| 7ol 1
V-39 CA-003404-00 Feed Sensor Cable FEEDEH 91X Zx| MM 70| & 1

From the library of: Superior Sewing Machine & Supply LLC




Cable Mechanism
Hol= ZHA

From the library of: Superior Sewing Machine & Supply LLC



1) AEE4HIA 2 AMPEIA 70| S 2HA|

Ref. No Parts No. Note Name of Parts = H Q'ty Ass;:bly
W-1 CA-000751,00 CPU Card communication Cable CPU 7t= 2&H 4l #Hol& 1
W-2 CA-000750,00 Key Input Cable 7| &= AHolE 1
W-3 CA-000752,00 FDD Signal Input Cable FDD 215 e/3 #o|& 1
W-4 CA-000753,00 FDD Power Input Cable FDD M& 8 #HolE 1
W-5 CA-000341,03 Fan Connecting Cable HEE utA WHZH I 70| 2 1
W-6 CA-000343,00 Connecting Cable2 DDC 2E & SMPS EE o1& # 0|2 1
W-7 CA-000342,00 Connecting Cablel DDC 2E & SMPS 2= o4 70| E1 1
W-8 CA-000339,02 Power Input Cable 2 F Ml ™ Aol E 1
W-9 CA-002729,00 OP UNIT Cable OP Unit o4& #Hol& 1
W-10 CA-001069,00 CF Card Power Input Cable CF 7t= ©ydd #olg 1
W-11 CA-001068,00 CF Card communication Cable CF 7lE 419 Aol = 1
W-12 CA-002250,00 FDD Connecting Cable 2|Ztsd FDD ¢4 #Hlol& 1
W-13 CA-000749,01 Pedal Input Cable ialuf et elgd o1 7ol 1
W-14 CA-002256,01 AMP Power Input Cable X-Y AMP M@ ¢l3] 70| £(PS) 1
W-15 CA-002257,01 AMP Signal Input Cable X-Y & AMP 215 Z #Ho|g 1
W-16 CA-002258,00 Power Interception Device Digital Power Cable My Rhek Zx| C|X " M Aol 1
W-17 CA-002259,00 Interceptor Power Input Cable et Mel ey #Hols 1
W-18 CA-002260,00 Control Box Power Connecting Cable HEE 9tA Mel oA #Hols 1
W-19 CA-002261,00 Noise Filter-NFB Connecting Cable -o|= ZIE - NFB o1& #|0|= 1
W-20 CA-002262,00 Power Interception Device ~NFB Connecting Cable M@l AetER| - NFB 42 #Hol& 1
W-21 CA-002263,00 AC Cooling Pan Cable AC HZt T 7ol2 1
W-22 CA-002254,00 Shunt Trip Connecting Cable SHUNT TRIP 4 #Ho|& 1
W-23 CA-002264,00 Y-Motor Output Connecting Cable YE 2E &3 57+ A AHolE(PS) 1
W-24 CA-002265,00 Y—Motor Encoder Connecting Cable Y& ZE A=A F2F A AH 0| =(PS) 1
W-25 CA-002266,01 X—Motor Output Connecting Cable X& e £2 2t A Aol =(PS) 1
W-26 CA-002267,01 X—Motor Encoder Connecting Cable XE ZE A ZH 72 AZA Ho|E(PS) 1
W-27 CA-002268,00 AMP Box Earth Connecting Cable AMP SfA FHX| o4 Aol 1

2) SJS/A-PS/A #H ol & 2tA|

Ref. No. Parts No. Note Name of Parts = g Q'ty AssNe:ny
W-29 CA-002269,00 Main Motor Power Connecting Cable F& 26 7 dZ AHlo|E(PS) 1
W-30 CA-002270,00 Main Motor Encoder Connecting Cable 5 28 A3 52 AA Aol =(PS) 1
W-31 CA-002271,03 Synchro Input Cable QIEty AT E U AHolg 1
W-32 CA-003363,01 Emergency SW & Start SW Connecting Cable HI MM U AELEARIR 5714 #H 0|8 1

W-33-1 CA-003705,00 |A-TYPE |A-TYPE Start Switch Cable A-TYPE AELE A2|X| #Ho|& 1
W-34 CA-003367,01 Emergency Connecting Cable H| & HX|AH 0l = 1
W-35 CA-003706,00 Thread detecting Connecting Cable A X MM S2Hedd AHolE 1
W-36 CA-000823,00 Thread detecting Cable Al X MM 7ol & (s M7|B) 1
W-37 CA-002272,00 Thread Trimming Solenoid Connecting Cable AR &2 co| = S2HAZ AHolg 1
W-38 CA-002273,00 Main Air Switch Cable ol S e e MA 7olE 1

W-39-1 CA-002277,02 |A-TYPE [X-Y Sensor Connecting Cable X-YE 2™ MM 52t A4 #Hol& 1
W-40 CA-003404,01 Feed Clamp Sensor Cable FEEDE 9| x| ZX|MA #Hol2 1
W-42 CA-002279,03 Y-Motor Sensor Cable Y& 2d MM 7ol S 1
W-43 CA-002278,03 X—Motor Sensor Cable XE 23 MM Aol 1
W-44 CA-002274,00 Air Output Cable 1 =8 &3 7 0l= 1(PS) 1

W-45-1 CA-002275,01 A-TYPE |Air Output Cable 2 22 £ #Hol= 2(PS) 1
W-46 CA-002281,00 Sensor Connecting Cable 2|2 MAM F2HAH AHolg 1
W-47 CA-002282,00 INNER Sensor Cable INNER MM o4 #Ho| & 1
W-48 CA-002283,00 OUTER Sensor Cable OUTER MM o1 70| & 1
W-49 CA-002284,00 FEED-ORG Sensor Cable FEED-ORG MA| o1& #Ho|& 1
W-50 CA-002285,00 UPDN-ORG Sensor Cable UPDN-ORG MA o1& #o|2 1
W-51 CA-002286,00 |A-TYPE |STACKER Sensor Cable STACKER MM o1 #0l& 1

W-52-1 CA-002255,00 220V 1-Phase Power Input Cable CHab 220V M@l 213 #HolE 1
W-53 CA-002594,01 Earth Cable x| AHolE 1

From the library of: Superior Sewing Machine & Supply LLC




Cable Mechanism
Hol= ZHA

From the library of: Superior Sewing Machine & Supply LLC



3) SUS/A-PS/B 70| = A

Ref. No. Parts No. | Note Name of Parts = 5 Q'ty Ass;:bly
W-29 CA-002269,00 Main Motor Power Connecting Cable =5 2| 372H A& HO|S(PS) 1
W-30 CA-002270,00 Main Motor Encoder Connecting Cable F= 2 AdlZAH F72HAH HOIE(PS) 1
W-31 CA-002271,03 Synchro Input Cable 2zt JAE ™ Aols 1
W-32 CA-003363,01 Emergency SW & Start SW Connecting Cable H|APMX| 2 AEFEARIR| S7H01Z #Hol2 1

W-33-2 CA-003366,00 [B-TYPE [B-Type Start SW & Clamp SW Cable B-TYPE AEIE 3 ST ALX| 7 0|5 1
W-34 CA-003367,01 Emergency Connecting Cable g| & HX|70l & 1
W-35 CA-003706,00 Thread detecting Connecting Cable A ZUX| MM S7HAZ FHolE 1
W-36 CA-000823,00 Thread detecting Cable Al ZEX| MM 7ol (THE M7|1E) 1
W-37 CA-002272,00 Thread Trimming Solenoid Connecting Cable A &l colE 2t H ol 1
W-38 CA-002273,00 Main Air Switch Cable el S Wegset e MM #HolE 1

W-39-2 CA-003364,00 |B-TYPE |B-Type X-Y Sensor Connecting Cable B-TYPE XY& % MMM F2ted #HolE 1
W-40 CA-003404,01 Feed Clamp Sensor Cable FEEDE 91X ZX|MAM #Hol= 1
W-41 CA-003365,01 [B-TYPE |[B-Type Photo Sensor Cable B-TYPE MZAUX|& XM A& 7H0|= 1
W-42 CA-002279,03 Y-Motor Sensor Cable Y& 2g MM 7lolE 1
W-43 CA-002278,03 X—Motor Sensor Cable XE 2 MM 7ol 1
W-44 CA-002274,00 Air Output Cablel 3¢ &8 Aol 1(PS) 1

W-45-2 CA-003405,00 [B-TYPE |B-Type Air Output Cable2 B-TYPE 3¢ &3 702 2(PS) 1
W-46 CA-002281,00 Sensor Connecting Cable 22 MM =7t A& Hol= 1
W-47 CA-002282,00 INNER Sensor Cable INNER MM 1 7ol = 1
W-48 CA-002283,00 OUTER Sensor Cable OUTER MM o1& 7ol 1
W-49 CA-002284,00 FEED-ORG Sensor Cable FEED-ORG MlA 91 70| & 1
W-50 CA-002285,00 UPDN-ORG Sensor Cable UPDN-ORG MA o1& #H 0|2 1

W-52-1 CA-002255,00 1Phase AC220V Power Input Cable chah 220V MY 213 FHolE 1
W-53 CA-002594,01 Earth Cable x| #Hols 1

4) Option #|0| & A

Ref. No. Parts No. | Note Name of Parts = 'Eé Q'ty AssNe:ny
W-54 CA-002288,02 [Option |Laser Point Connecting Cable 2lo|X ZQIE A& #Ho|= 1
W-55 CA-002736,02 |Option |Laser Point Cable 2| 0| X ZQIE{(LM-6310NCE)#H 0l & 1
W-56 CA-003703,00 [Option |Guide—Bar Sensor Connecting Cable Guide—Bar dlM S7F A 7ol 1
W-57 CA-003704,00 [Option |Guide—Bar Sensor Cable Guide—Bar AlAM #H 0| & 1

W-52-2 CA-002292,00 [Option |3Phase AC220V Power Input Cable Aba 220V MR 3 AHol= 1

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01000100UH80|Roller 41 L-10 | |02321SN-A001|Nut (M16) 75 |V-31-6| [05S143S-306H |Presser Shaft 15 | C-13
01-001B—-CPT2|Fan Cover 59 | Q-46 02325SC-A021|Bolt (M16xL150) 75 |V-31-7| |05S144S-306H|Presser Adjusting Arm 15 | C-14
01-002M-AU12 |Screw(M4xL35) 59 | Q-28 03010MC-4135|Screw 33 J-23 05S149S-306H |Presser Link 15 | C-19
01-003S-2070 [Screw(M4xL16) 55 P-59 03010MC-4135|Screw [M3, L=10] 13 | B-47 06000120B000 |Insert Bushing a1 L-19
01-009R-5300 |Cable holder 7N 39 | K-64 | [03010MC-4135|Screw[M3 L=10] 31 I-67 | |06-001C-SE50|Screw(M4xL8) 59 | Q-5
01-011C-2350 |Cable Holder 9 | A-29 | |03010MC-4135|Screw[M3 L=10] 31 =71 06-001C-SE50|Screw(M4x18) 59 | Q-7
01-017W-1600|Washer 53 | 0-10 | |03010MC-4135|Screw[M3 L=10] 35 | J-75 06-001C—-SE50|Screw(M4xL8) 59 | Q-10
01-017W-1600|Washer 69 | S3-7 03010MC—-4135|Screw[M3 L=10] 35 J-79 06-001C-SE50|Screw(M4xL8) 59 | Q-12
01-027A-3800 [Thread Guide(L) 9 A-14 03025SW-1211|Washer(@6) 65 | S—24 06011SW-306H |Washer 19 | D-18
01-035P-7400 |Pin 9 A-37 03050SC—-4517 |Screw(M3xP0.5, L=3) 15 | C-67 06—-015A-207P |Bearing 33 J-35
01-037S-2070 |Screw(M4XL8) 59 | Q-15 03057SC—-A001 |Screw [11/64" n=40]| 21 E-17 06-015A-207P |Bearing 33 J-52
01-101B-OT10|l/0 Board Isolated Bushing(A) | 55 | P-36 | |[03057SC-A001 |Screw(11/64”, n=40)| 71 | T-27 07-004S-1230 |0il Seal Screw [3/16" n=32, L=14] | 21 E-2
01-110R-1230 |Rubber Cap For Face Plate 9 A-6 03071SC-4113|Screw(M3xL10) 49 | N-49 | [07-004S-SM5S|Screw(M4xL10) 57 | P-60
01-121A-8150|Arm Thread Guide(L) | 9 A-20 03071SC-7113|Guide Block Robochain | 49 | N-50 | |07-004S-SM5S|Screw(M4XL10) 57 | P-66
01A142S-811H|Bearing (L) 13 | B-24 03071SC-7113|Screw[M3 L=10] 41 L-58 07-004S-SM5S|Screw(M4x1.10) 57 | P-68
01S013S-306H |Left Cover 9 A-9 03071SC-7113|Screw[M3 L=15] 43 | L-64 | [07-004S-SM5S|Screw(M4xL10) 59 | Q-13
01S014S-306H |Left Cover Gasket 9 A-10 04001700HO00O |X Motor diving Tmming Pulley Couplng | 29 I-55 07-004S-SM5S|Screw(M4x1.10) 59 | Q-14
015027S-306H|Thread Guide 9 | A-35 | |04-001C-SE50|Screw(ST4XL8) 57 | P-78 | |[07-004S-SM5S|Screw(M4xL10) 59 | Q-26
01S031S-306H |Thread Guide(R) 9 A-16 04-003R-1600 [Needle Bar Rubber Cap| 9 A-26 07-005M-1230|0il Wick 21 E-3
01S033S-306H|Arm Thread Guide 9 A-18 04-003R-1600 |Rubber Cap 75 | Vv-22 07009SC—-4517 |Screw(M5XL6) 49 | N-22
01S037S-306H [Silicon Tank Ass’y 9 A-44 04-004S-AU10|Caution Sticker 57 | P-77 07-011A-5607 |Bearing [6004C4NR] | 21 E-27
015038S-306H|Silicon Tank 9 A-45 04-009C-3710|E-Ring 15 | C-10 07-011W-1230|Washer 37 | K-33
01S039S-306H [Silicon Oil Window 9 A-46 | |04-009C-3710|E-Ring (@5) 19 | D-17 | [07-011W-1230|Washer 37 | K-39
01S107S-306H|Washer 17 | c-92 | |04-011C-SE50|Screw(ST5XL16) 63 | R-18 | |07016SC-4113|Screw (M4XxL12) 67 | S1-2
01S127S-306H|Nut 41 L-33 04014SC-4517|Screw (M5 L5) 35 J—86 07-225A-64L7 |Bobbin 21 E-15
02004SC—-4113|Screw (M4xP0.7) 19 | D-20 04014SC—-4517 |Screw(M5XL5) 45 | M-22 07-225A-64L7 |Bobbin 71 T-13
02009SC—A001 |Screw(9/64”, L=6) 17 | C-90 | [04014SC-4517|Screw(M5XL5) 49 | N-27 | |07S122S-306H|Collar 45 | M-16
02010SC-3123|Screw 33 J-25 04014SC-4517|Screw[M5 L=5] 43 L-74 08037SC-120D|Screw [M6, L=8] 13 B-14
02014SC-4113|Screw[M4 L=5] 41 L-55 04014SC-4517|Screw[M5] 33 | J-36 08062SC-7113|Screw(M5 .=20) 37 | K-32
02014SC-7113|Screw[M4 L=5] 31 1-73 04014SC-4517|Screw[M5] 33 J-54 08062SC-7113|Screw[M5 L=20] 29 -2
02015SC-4113|Screw(M4 L=10) 33 J-56 04-015A-9570 |Bearing [FJ1010] 45 M-6 08062SC—-7113|Screw[M5 L=20] 43 L-73
02015SC-7113|Cable holder Screw 39 | K-65 | |04016AF-A001|Screw(1/4" n=40) 33 | J-48 | |08091SC-4113|Screw(M6xL20) 65 | S-23
02015SC—7113 [Presser Bar Liter Comectng Sheft FxSerew | 15 | C—55 04029SW-A001 |Washer 31 1-63 08091SC—-7113|Screw 75 | V-16
02015SC-7113|Screw 9 A-30 04029SW-A001 |Washer 41 L-37 08091SC-7113|Screw (M6xL20) 29 1-56
02015SC-7113|Screw [M4, L=10] 13 | B-48 04-104R-1230 |Am Upper Part Rubber Cap 9 A-27 08091SC-7113|Screw(M6x1.20) 17 | C-80
02015SC-7113|Screw(M4xL10) 49 | N-51 04-104R-1230 |Rubber Cap (S) 9 A-41 08091SC-7113|Screw(M6x1.20) 49 | N-34
02015SC-7113|Screw(M4xL10) 65 | S-33 045007S-306H |Thread Guide(H) 13 B-44 08091SC-7113|Screw(M6x1.20) 49 | N-43
02015SC-7113|Screw(M4xP0.7) 9 A-24 04S102S-306H |Needle Bar Bushing, Upper 13 | B-39 08091SC-7113|Screw(M6x1.20) 65 | S-38
02015SC-7113|Screw[M4 L=10] 31 1-65 04S106S—-306H [Slide Block 13 | B-35 08091SC-7113|Screw[M6 L=20] 29 -8
02015SC-7113|Screw[M4 L=10] 31 1-69 04S2015-306H |Needle Bar 13 | B-43 | [08091SC-7113|Screw[M6 L=20] 33 J-2
02015SC-7113|Screw[M4 L=10] 35 | J-73 05-002C~-2500 |Nut For Presser Adjusting Screw | 15 | C-30 | |08091SC~-7113|Screw[M6 L=20] 33 | J-17
02015SC-7113|Screw[M4 L=10] 35 J-77 05007SC-7113|Screw 15 C-6 08091SC-7113|Screw[M6xL20] 41 L-27
02015SC-7113|Screw[M4 L=10] 43 L-67 05008MC-4517|Screw 75 | V-14 08-507S—-123A|Needle Bar Holder 13 B-32
02015SC-7113|Screw[M4 L=8] 33 J-21 05008MC-4517|Screw [11/64" n=40, L=4]| 13 | B-10 09-001A-5030 |Upper Thread Holding Bracket| 67 | S1-1
02015SC-7113|Screw[M4xL10] 41 L-29 05014SC-7113|Screw(M4x1.25) 53 0-6 09-002A-5030 |Pin Cylinder Ass’y 67 | S1-5
02-016A—106L |Bearing [6304ZZC3NR]| 13 B-8 05070SC-3123|Screw(9/64”, L=10) | 17 | C-91 09-012S-CE53 |Earth Sticker 57 | P-76
02-019A—-2070 |Bearing [6204ZZC3NR]| 13 B-7 05-101A-1230 |Presser Bar 15 | C-35 09-023C-SC53|QC Passed Sticker 57 pP-74
02023SC-7113|Screw 1 A-62 05A039S-811H|Air Hose 53 | 0-283 09-023C-SC53|QC Passed Sticker 65 | S-19
02023SC-7113|Screw[M4 [=8] 43 | L-63 05A039S-811H|Air Tube 67 | S1-8 09-041S-3701 |Nut For Concent (M4) 65 | S—11
02025SC-7113|Screw[M4 L=5] 35 J-71 05A039S-811H|Urethane Hose (@4) 15 | C-38 09-045W-3701|Washer 59 | Q-43
02026EL-UKO1 |Srart Switch 41 L-46 05A040S-811H|Speed Controler 15 | C-41 09A015S-811H|Bearing 13 | B-28
02030SW-1211|Washer 43 | L-86 | |[05A046S-811H |Lift Link of Presser Foot| 15 | C-49 | |10-001M-PT01|Screw(M6x145) 57 | P-79
02030SW-1211|Washer 53 0-3 05A050S—811H |Stud for Lift Link of Presser Foot 15 | C-53 10-002S-SW66 |Screw(M3xL8) 55 | P-26
02030SW-1211|Washer 53 | 0-13 05A0525-811H|Air Hose 53 | O-24 10-002S-SW66 |Screw(M3xL8) 55 | P-28
02030SW-1211|Washer 53 | O-17 | |0580375-306H |Presser Fork Crank 15 Cc-7 10-002S-SW66 |Screw(M3xL8) 55 | P-52
02030SW-5030|Washer 29 -3 05S039S-306H |Presser Cam Connection RodPin | 15 C-9 10-0025-SW66 |Screw(M3xL8) 57 | P-64
02030SW-5030|Washer 35 | J-65 05S047S-306H |Washer 15 | C-17 10-0025-SW66 |Screw(M3xL8) 57 | P-96
02031SC-7113|Screw(M5XL10) 53 | O-2 055047S-306H|Washer 75 | V=17 10-002S-SW66 |Screw(M3xL8) 59 | Q-19
02031SC-7113|Screw(M5xL10) 53 | O-12 05S5050S—306H |Presser Link Stud Screw(1/4'n=40)| 15 | C-20 10-002S-SW66 |Screw(M3xL8) 59 | Q-20
02031SC-7113|Screw(M5xL10) 65 | S-32 05S052S-306H |Position Link Hinge Screw | 15 | C-26 10-002S-SW66 |Screw(M3XL8) 59 | Q-25
02044SC-3123|Screw(M5XL10) 43 L-85 05S061S—-306H |Presser Adjusting Spring 15 | C-31 10—003M—PTO1 [Screw For Front Cover (M4XL6) 65 S-6
02044SC-3123|Screw[M5 L=10] 41 L-39 05S062S—-306H |Presser Adjusting Bar| 15 | C-32 10—003M—PTO1 [Screw For Rear Cover (M4XL6) 65 S-8

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
10—-003M—PTO1 |Screw For Top Cover (M4XL6)| 65 S-4 13-003A-5050 [Front Cover 65 S-5 15077SW-2111|Washer 33 J-6
10-003M-PT01|Screw(M4xL8) 57 P-70 13-003B-5050 220V Output Cable TB-3 65 | S-18 15077SW-2111|Washer 33 J-29
10-003M—-PT01 Screw(M4x1.8) 59 | Q-21 13-004A-5050 |Rear Cover 65 S-7 15077SW-2111|Washer 37 K-13
10-003M—-PTO01 [Screw(M4xL8) 59 | Q-30 13-005A-5050 [Socket 65 S-9 15077SW-2111|Washer 41 L-13
10-003M—-PTO01 [Screw(M4xL8) 59 | Q-32 13-006A-5050 |Cable Grand (DAPG 13.5) | 65 | S-12 15077SW-2111|Washer 45 M-3
10-003M-PTO01|Screw(M4xL8) 59 | Q-34 13-007A-5050 |Transformer 65 | S-13 15077SW-2111|Washer 71 T-30
10-003S-SW66 |Spring Washer(@6) 57 | P-80 13054SC-3123|Screw(M3XL8) 59 | Q-36 | [15079SN-2311|Nut 31 1-60
10-004M-SW68 |Screw(M3XL5) 55 pP-12 13054SC-3123|Screw(M3XL8) 59 | Q-38 15084SC-8119|Screw[M4 =6] 41 L-45
10-004M-SW68 |Screw(M3XL5) 55 | P-14 14002SC-7113|Screw 75 V-3 15095SW-3115|Spring Washer 29 I-16
10-004M-SW68 |Screw(M3XxL5) 55 | P-18 14002SC-7113|Screw 75 | V=15 15095SW-3115|Spring Washer 29 =23
10-004M-SW68 |Screw(M3XL5) 55 | p-23 14002SC-7113|Screw [M6, L=15] 9 A-43 | |15095SW-3115|Spring Washer 29 |-36
10-0045-SW66 |Washer(@6) 57 | P-81 14002SC-7113|Screw(M6 L=20) 39 | K-59 | [15095SW-3115|Spring Washer 29 | 1-50
10-005A-64L7 [Thread Retaining Plate | 27 | H-5 14002SC-7113|Screw(M6*L15) 69 | S3-8 | |15095SW-3115|Spring Washer 31 |-62
10-006S-AT10|Digital Board Stud(B)| 55 | P-35 14002SC-7113|Screw(M6xL15) 17 | C-86 | |15095SW-3115|Spring Washer 33 J-5
10-006S—-AT10|Stud bolt 53 | 0-18 | [14002SC-7113|Screw(M6XL15) 49 | N-29 | |15095SW-3115|Spring Washer 33 | J-11
10-006S-PT10 |[Caution Sticker 65 | S-20 14002SC~-7113|Screw(M6XL15) 53 0-8 15095SW-3115|Spring Washer 33 | J-28
10-008S-PT10 [Voltage Sticker 65 | S-21 14002SC-7113|Screw[M6 L=15] 31 1-58 15095SW-3115|Spring Washer 37 | K-12
10-009C—-2700|C—-Ring 27 | H-13 | |14002SC~-7113|Screw[M6 L=15] 33 | J-51 15095SW-3115|Spring Washer 41 | L-12
10010SC-8119|Screw [M3 L=5] 35 | J-83 14002SC-7113|Screw[M6 L=15] 37 | K-15 15095SW-3115|Washer 33 J-12
10010SC-8119|Screw(M3xL5) 51 N-59 14002SC-7113|Screw[M6 L=15] 41 L-43 15105SC-7113|Screw(M4XxL15) 45 | M-45
10-011A-2700 |[Needle Bearing 27 | H-11 14003SC-7113|Screw(M8xL15) 45 | M-2 15105SC-7113|Screw(M4xL15) 49 | N-25
10-012M—PT10|Main Board Stud 55 | pP-58 | |14003SC-7113|Screw[M8 L=25] 31 I-61 15105SC-7113|Screw(M4XxL15) 49 | N-46
10-013S-257A |Stud Screw [11/64" n=40]| 27 | H-15 | |14003SC-7113|Screw[M8 L=25] 33 | J-27 15105SC-7113|Screw[M4 [=15] 29 =12
10-016S—-CPT1 [Screw(M4xL12) 55 | P-4 14003SC-7113|Screw[M8 =25] 35 | J-69 | |15105SC-7113|Screw[M4 L=15] 33 | J-41
10-016S—CPT1 |Screw(M4xL12) 55 P-6 14006SC—-7113|Screw (M8xL25) 41 L-11 16010SC-8330|Screw(M6XxL25) 43 [L-114-2
10-016S-CPT1|Screw(M4xL12) 55 | P-8 14006SC-7113|Screw[M8 L=15] 37 | K-11 16-015S5-3710 |Hinge Screw 23 | F-13
10-016S—-CPT1|Screw(M4xL12) 55 | P-10 | [14027SC-4113|Screw(M8 L=30) 37 | K-49 16022AF-8119 |Plus Screw 41 L-8
10-017A-257A |Return Spring Guide Bushing | 27 | H-22 | [14027SC-7113|Screw(M8XL30) 49 | N-55 16049CW-A021 |Table Support Plate Pin| 75 |V-31-4
10-020M-SW66 |Screw(M3xL12) 55 | P-21 14027SC-7113|Screw[M8 L=30] 29 I-15 16059SC-4113|Screw[M6 L=12] 33 | J-45
10-020S-257A|Stud Screw 27 | H-26 | [14027SC-7113|Screw[M8 L=30] 29 | |-22 16059SC-7113|Screw(M6XL12) 45 | M-7
10-020W-2700|Washer 25 | G-15 14027SC-7113|Screw[M8 L=30] 29 I-35 16059SC-7113|Screw(M6XxL12) 45 | M-26
10-023G-257A|Spring 27 | H-35 | |14027SC-7113|Screw[M8 L.=30] 29 | 1-49 16059SC-7113|Screw(M6XxL12) 49 | N-47
10-027S-257A|Stud Screw 27 | H-41 14027SC-7113|Screw[M8 L.=30] 33 J-4 17-026W-3000|Spring Washer 53 | 0-9
10-028S-SC53|Screw(M3XL7) 55 | P-41 14027SC-7113|Screw[M8 L.=30] 33 | J-10 17-026W-3000|Washer 69 | S3-9
10-028S-SC53|Screw(M3XL8) 55 | P-39 14058CW-A001 |Collar 29 | I-583 18013SC-7113|Screw(M5XL12) 17 | C-82
10-029A-257A |Base Plate 27 | H-43 14058CW-A001 |Collar (A) 29 -19 18013SC-7113|Screw(M5X112) 45 | M=37
10-032R-257A|Cushion Rubber 27 | H-32 | [14060SC-4517|Screw(M6 L=6) 39 | K-60 | |18013SC-7113|Screw(M5xL12) 45 | M-40
10-032S-257A |Stopper Screw [15/64" n=28] | 27 | H-31 14061AF-4517 [Screw[M8] 33 J-8 18014SW-3115|Spring Washer (@4) 67 | S1-3
10-044R-5607 [Cushion Washer 27 | H-28 | |14061AF-4517|Screw[M8] 33 | J-32 | |18014SW-3115|Washer 35 | J-57
10-066A—-7507 |Roller 27 | H-25 14061AF-4517 [Screw[M8] 33 | J-34 18015CW-3111 |Washer(@4) 67 | S1-4
10-073S-3701 [Screm Ass'y For Transfomer (M3xL10) | 65 | S—14 | [14064SN-9311 |Nut 17 | C-74 | [180158W-3111|Washer 29 | I-10
10-073S-3701 |Screw(M3xL10) 55 | P-40 14064SN-9311 |Nut 29 I-46 18015SW-3111|Washer 37 | K-16
10-073S-3701 [Screw(M3xL10) 55 pP-43 14064SN-9311 |Nut 33 | J-19 18015SW-3111|Washer 4 L-28
10-073S-3701 |Screw(M3XL10) 55 P-54 14064SN-9311 |Nut 35 | J-59 18015SW-3111|Washer 75 V-4
10-073S-3701 |Screw(M3xL10) 57 | P-63 14064SN-9311 |Nut(M5) 53 0-4 18047SC-7113|Screw(M5 L=20) 37 | K-38
10-101A-64L7 |Fixed Mes 27 | H-1 14064SN-9311 |Nut[M5] 43 | L-76 | [18047SC-7113|Screw(M5XL15) 45 | M-19
10-101A-64L7 |Fixed Mes 71 | T-15 | |14065BR-5030 |Needle Bearing 29 | I-25 18047SC-7113|Screw(M5XL15) 65 | S-31
10-108A-64L7 [Moving Mes 27 H-8 14065BR—-5030|Needle Bearing 33 | J-13 18047SC-7113|Screw[M5 L=15] 29 -6
10-108A-64L7 [Moving Mes 71 T-16 15-002S-5607 |Screw [1/4" n=40] 27 | H-30 18047SC-7113|Screw[M5 L=15] 29 1-44
10-109C-3701 |I/0 Board Isolated Bushing(8) | 55 | P-37 | [15019SC-4113|Screw[M8 L=40] 31 | 1-59 | |18047SC-7113|Screw[M5 L=15] 35 | J-62
10-116W-257A|Washer 27 | H-20 15-027A-2070 [X-Y Sensor 31 I-70 18047SC-7113|Screw[M5 [=15] 35 | J-63
10-121A-257A|Cam Follower Crank | 27 | H-29 | |15-027A-2070|X-Y Sensor 35 | J-74 | [18047SC-7113|Screw[M5 L=15] 41 | L-61
10-124C-257A|Spring Holder 27 | H-36 15035CW-5030 [Collar 33 | J-14 18048SW-3115|Spring Washer 13 | B-17
12010000B009 |Table Support Bar Bracket | 75 |v-31-1| | 15035CW-A001 |Collar 29 | I-26 18048SW-3115|Spring Washer 29 -4
12-046C-SC53|Fuse(15A) 71 T-1 15042BR-5030 |Bearing 29 1-38 18048SW-3115|Spring Washer 35 | J-64
12095SW-3115|Spring Washer 45 M-4 15042BR-A001 [Bearing [HK1220] 45 | M-15 180498W-3111|Washer 13 B-18
13-001A-5050 |Transformer Box 65 S-2 15046RB-5030 |Fiber washer 29 -39 18049SW—3111 |Washer for Inner Bobbin Stopper 21 E-18
13-001B-5050 |Thermal Fuse Cable TB-1 | 65 | S-16 | [15077SW-2111|Washer 9 | A-55 | |18049SW-3111]Y Moving Base 35 | J-66
13-001R-5050 |Vibration Device Rubber| 65 | S-15 | |15077SW-2111|Washer 29 | 1-17 | |18067SC-7119 |Screw 75 | V-19
13-001S-5050 [Bolt For Concent (M4xL10) | 65 | S—=10 | [15077SW-2111|Washer 29 | |-24 | [20S0755-306H |Washer 37 | K-41
13-002A-5050 [Top Cover 65 S5-3 15077SW-2111|Washer 29 1-37 22-012W-2516|Spring Washer 29 -9
13-002B—-5050 [380V Power Cable TB-2 65 | S-17 15077SW-2111|Washer 29 1-51 22-012W-2516|Washer 27 | H-48

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
22A101S-811H|Air Tube Label 53 | O-21 44-021C—-1600 |Holder of Oil Return Felt 25 | G-26 AS-005528-00 [Outer Cylinder Ass'y | 45 | M-28
26011CW-T121 |Base 11 L-6 44-117A-1230|Piston 25 | G-33 AS-005529-00 [Moving Cylinder Ass'y 49 N-8
26012BM-T121|Body Support Stand | 41 L-4 44-118G—-1230|Piston Spring 25 | G-32 AS—-005532-00 |Upper,Lower Cylinder Ass;y 49 | N-30
26012SC-T121 |Bolt 41 L-5 44-134C-5700|Nipple 25 | G-22 AS-005563-00 |Second Bar Cylinder Ass'y | 37 | K-34
26013CW-T121 |Washer 41 -7 4450525-306H |Oil Window 25 | G-37 | |AS-005564-00 |Support Bar Cylinder A'ssy | 37 | K-27
26015SN-8211 [Nut 41 L-9 4450535—-306H|0il Guage 25 | G-38 AS-005565-00 |Stacker Cylinder A'ssy 37 | K-42
26018SC-7113|Screw[M6 L=30] 37 K-6 44S0545-306H |Oil Window Rubber Ring| 25 | G-39 [ [AS-005566-00 |Solenoid Valve Ass'y | 37 | K-51
26018SC-7113|Screw[M6 L=35] 29 |1-45 49-001A-5030 |Fitting 49 | N-32 | [AS-005760-00 |Floater Ass'y 25 | G-36
26018SC-7113|Screw[M6 L=35] 33 | J-18 49-001A-5030 |Outer Cylinder Fitting-1| 45 | M-30 | |AS-005937-00 |Robochain 39 | K-61
26018SC-7113|Screw[M6 L=35] 41 -3 49-006A—-106L |Inner Cylinder Fitting | 45 | M-10 | |AS-006008-00 |Air Gun 53 | O-14
26018SC-7113|Screw[M6xL30] 41 [-22 49-009A-5030 [Speed Controller 37 | K-29 AS-006705-00 [Presser Cam Ass’y 15 | C-65
40-005W-2350|Washer 29 -13 49-009A-5030 |Speed Controller 37 | K-36 | [AS-006937-00 |Cable Guide 33 | J-22
40-007W-1600|Washer 19 | D-18 49-009A-5030 |Speed Controller 37 | K-44 AS-006937-00 [X-Y Cable Guide 35 | J-82
40-024A-1230 [Spring Cover 19 | D-30 49-010A-106L [Solenoid Valve 53 | O-5-1| |AS-007091-00|0Op Box Stand A'ssy 43 | L-114
40-037C—106L |Nut[M4] 43 | L-81 49A003S-811H|Elbow 67 | S1-7 AS-007117-00 |Cylinder Connecting Block(B) Ass'y | 69 | S3-10
40-108A-1306 [Thread Tension Disk | 19 | D-31 49A003S-811H|Hose Elbow 15 | C-39 | [AS-008190-01 |Needle Cooler Ass’y-A | 11 | A-69
40-204A-1230|Thread Guide Disk 23 | F-1-7 | |49A004S-811H|Coupler 53 | O-1-3 | |AS—-008929-01 |Thread Tension Control Ass’y | 19 | D—-26
40-204A-1230 [Thread Guide Disk 23 | F-4-2 | |49A007S-811H|Switch 53 | 0O-1-4 | [BD-000315-04|DDC Board 55 | pP-27
40-204A-2350 |Thread Adjusting Nut | 23 |F-1-12| |49A014S-811H|Fitting 37 | K-56 | [BD-000337-01|FDD Board 55 | P-32
40-304A-1230 |Presser Plate 23 | F-1-6 | [49A0155-811H |Fitting(M—5H-4) 23 | F-21 BD-000399-01 |OP Board 63 R-6
40-333G—1230 [Thread Tension Adusting Spring(G)| 23 |F-1-10]| [49A015S-811H|Nipple 49 | N-52 BD-000400-00|CF Card Reader Board | 63 R-7
40-604S5-1230|Screw (9/64" n=40) 23 | F-1-3 | |49A016S-811H|Outer Cylinder Fitting-2 | 45 | M-31 BD-000471-01 |Backplane Board 55 | P-20
40-704C-1230|Nut 23 | F-4-5 | |49A019S-811H|Manifold Block 37 | K-53 | [BD-000472-03|Power Board 55 | P-51
40-804W-1230|Spring Stopper 23 |F-1-11| [49A020S-811H|Silencer 53 | 0-5-7 | |BD-000473-10|CPU Card (SJS/A-PS/A) | 55 |P-31-1
40-804W-1230|Spring Stopper 23 | F-4-4 | |49A020S-811H|Speed Controller 37 | K-55 | [BD-000476-00|Indicator Board 59 | Q-16
40-804W-1230|Thread Tension Spring Stopper 19 | D-28 | [62—-007G—12HA Knuckle Cap for Pin Cylinder | 67 | S1-6 BD-000535-05 Digital Board 55 | P-30
405001 S-306H [Thread Tension Adjusting Ass’y 23 F-1 91-001C-2700|L Shape Wrench 71 T-2 BD-000538-03 |Main Board 55 | P-56
40S002S-306H [Thread Tension Adjusting Body 23 | F-1-1 | |91-001C-3800|L Shape Wrench 71 T-5 BD-000640-04 |CPU Card (SJS/A-PS/B) | 55 |P-31-2
40S003S—306H |Thread Tension Adjusting Shaft 23 | F-1-2 | |91-001C-BT10|Urethane Washer 57 | P-82 | |BD-000865-00 (486 CPU Card (SJS/A-PS/A) | 55 |P-31-1
40S005S-306H |Thread Take-Up Spring (H) 23 | F-1-4 | |91-001C-PT10|Table Washer 57 | P-83 | |BD-000866-00 486 CPU Card (SJS/A-PS/B) | 55 |P-31-2
40S006S-306H [Thread Take-Up Spring (G) 23 | F-1-5 | |91-001M-120D|Warning Sticker 9 A-13 BE-000072-00 |X Motor Moving Timming Belt | 29 1-33
40S009S-306H [Spring Cover 23 | F-1-8 | |91-001S-1067 |Screw 43 | L-116 | |BE-000073-00|X Motor driving Belt 31 1-74
40S010S—306H [Thread Tension Adjusting Spring(H) | 23 | F—1-9 | [91-001S-1067 |Screw 75 | v-13 BE-000074-00|Y Moving Timming Belt | 33 | J-39
40S014S-306H |Thread Release Pin 23 F-2 91-001S-1067 |Screw 75 | v-18 BE-000075-001Y Driving Timming Belt | 33 | J-38
40S016S—306H |Second Tiead Tension Adusing Assy | 23 | F—4 | |91-002C-1230|Driver(S) 71 | T-9 | [BE-000076-00|Timming Belt 13 | B-12
40S017S—306H |Shaftfor Second Thread Tension Adusing| 23 | F—4—1 | {91-002C-2700 |L Shape Wrench 71 -6 BR-000007-00 |Bearing 29 | I-18
40S019S-306H [Spring 23 | F-4-3 | |91-002C-7400 |Qiler 9 | A-57 | [BR-000007-00 |Bearing 29 | 1-52
40S046S-306H [Thread Detecting Plate Guide | 23 | F-16 91-003C-2700|L Shape Wrench 71 T-4 BR-000028-00|Needle Cage 15 C-4
40S047S-306H |Thread Detecting Plate | 23 | F-17 91-004C-2700|L Shape Wrench 71 T-3 BR-000036-00|Bearing [6003C3NR] | 21 E-22
40S116S—306H [Thread Tension Adjusting Ass’y | 23 | F-22 91-011C-1230|Qiler 71 | T-17 | |BR-000038-00 |Bearing [69027Z,015X@28X7] 21 E-8
41-008A—-300G |Bobbin Stand 19 D-9 91-029M-5030|Sponge 71 | T-20 | |BR-000040-00|Bearing (U) 13 | B-23
41-009A—-300G |Bobbin Stopper 19 | D-10 | |91-102C-3800|Spanner 71 T-7 BR-000043-00 |Bearing(A) 33 | J-46
41-013A-300G|Bobbin Winder Lever | 19 | D-14 | [91-103C-1230 |Driver(L) 71 | T-11 BR-000129-00|Bearing 37 | K-17
41-018A—120H |Bobbin Winder Action Body 19 D-4 91-103C~-1230 |Driver(M) 71 | T-10 | [BR-000129-00 |Bearing 37 | K-23
41-022W-7500|Washer 47 | M-96 | |91-115M-2516|Head Cover 71| T-21 BR-000132-00 |Bearing [FJH1212] 45 | M-25
41S001S-306H [Thread Winder Base Ass’y | 19 D-2 91S004S-306H [Spanner 71 T-8 BR-000132-00|Bearing[ FJH1212] 45 | M-39
41S006S-306H [Thread Winder Action pulley 19 D-5 AS-000247-00 |Clutch Lever Ass'y 27 | H-40 | |BR-000134-00|Bearing [6800ZZ] 49 | N-19
41S008S-306H [Thread Winder Action Ring| 19 D-7 AS-000249-00|Qil Tank Ass'y 25 | G-12 | [ CA-000339,02 |Power Input Cable 77 | W-8
41S009S-306H [Bobbin Winder Shaft Rubber Ring | 19 D-8 AS-000251-00|Qil Filter Ass'y 25 | G-20 | |CA-000339-02|Input Cable 57 | P-84
41S013S-306H [Bobbin Winder Lever Shaft| 19 | D-16 | |AS—000255-00 |Pulley 13 | B=19 | [CA-000340-00 |ManBoard 110V/220V Jumper Cable 57 | P-85
415014S-306H [Thread Winder Adjusting Cam | 19 | D-19 | |[AS—002110-00 Table Support Base Set| 75 | V=31 CA-000341,03 |Fan Connecting Cable | 77 | W-5
41S017S-306H |Thread Winder Action Plate 19 | D-22 AS-004028-00 |Feed Lifting Gear Ass'y | 21 E-24 CA-000341-00|Fan Connecting Cable | 57 | P-88
41S5021S-306H |Thread Winder Spring| 19 | D-21 AS-004360-01 |Operation Box Stand ass'y | 41 L-53 CA-000342,00 [Connecting Cablel 77 W-7
41S023S-306H [Screw (11/64”, n=40) 19 | D-23 | |AS-004364-01 |Stacker Arm A'ssy 37 | K-14 CA-000342-00|Connecting Cablel 57 | P-86
415025S-306H|Thread Winder Mes 19 | D-24 AS-004375-00 |[Support Bar A'ssy 37 | K-20 CA-000343,00 [Connecting Cable2 77 W-6
415026S-306H|Thread Guide Plate 19 | D-33 AS—-004378-00 [Stacker Holder(A'ssy)| 37 | K-10 CA-000343-00|Connecting Cable2 57 | P-87
415028S-306H [Thread Tension Adjusting Shaft 19 | D-32 AS-004685-00 |Thread Take-up Lever Ass'y 13 | B-21 CA-000392-00|FDD Connecting Cable | 57 | P-93
41S5034S—-306H [Thread Tension Cap Nut 19 D-27 AS-004906-00 |CF CARD 71 T-12 CA-000749,01 |Pedal Input Cable 77 | W-13
41S101S-306H |Thread Winder Ass’y | 19 D-1 AS-005512-00 |Cylinder filter Ass'y 53 0-1 CA-000750,00 |[Key Input Cable 77 W-2
43-009C-1600|E-Ring 27 | H-21 AS-005524-00 |Cylinder filter Ass'y 53 | O-11 CA-000750-00 |Key Input Cable 57 | P-89
44-0000-1230 |Oil Wick [L=150] 25 | G-24 | |AS-005525-00|Solenoid Valve Ass'y | 53 0-5 CA-000751,00 |CPU Card communication Cable 77 | W-1
44-001C-1230|Hose Holder(Small) 25 | G-10 | |AS-005526-00 |Inner Cylinder Ass'y 45 M-8 CA—-000751-00 |CPU Card communication Cable 57 | P-92

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CA-000752-00|FDD Signal Input Cable | 77 W-3 CA-002274-00 |Air Output Cable1 79 | W-44 | |CA-003706-00 |Thread detecting Connecting Cable | 79 | W—-35
CA-000752-00|FDD Signal Input Cable | 57 P-91 CA-002274-00 |Air Output Cable1(PS) 43 L-94 CL-000018-01 [Thrust Collar[D=g7, W=8] | 13 | B-36
CA-000753-00|FDD Power Input Cable | 77 W-4 CA-002275-01 |Air Output Cable 2 77 |W-45-1| |CL-000112-00|Collar 49 N-5
CA-000753-00|FDD Power Input Cable | 57 | P-90 CA-002275-01 |Air Output Cable2(PS) 43 | L-95 CL-000178-00 |Press foot link collar | 15 | C-66
CA-000823-00|Thread detecting Cable | 77 | W-36 | [CA-002276—-00|Switch Cable 43 L-96 DU-000005-00{Wiring Ducu 43 L-84
CA-000823-00 [Thread detecting Cable | 79 | W-36 | |CA-002277-02|X-Y Sensor Connecting Cable | 77 |W-39-1| [EP—000039-00 |SMPS (ZWS240PAF-48/J) | 55 | P-24
CA-000823-00|Thread Sensor Cable | 43 | L-108 | |[CA-002278-03 |X-Motor Sensor Cable | 77 | W-43 | |[EP-000071-00|AMP Box FAN 59 | Q-27
CA-001068-00 |CF Card communication Cable 77 | W-11 CA-002278-03 |X-Motor Sensor Cable 79 | W-43 EP-000180-00|FDD Ass’y 63 R-17
CA-001068-00|CF Card Cable 63 | R-14 CA-002278-03|Cable 31 1-66 EP—-000182-03|Y-Servo Motor Drive AMP | 59 Q-8
CA—-001069-00 |CF Card Power Input Cable 77 | W=10 | |CA-002278-03 |X Approach Sensor Cable | 43 | L-98 | |EP—-000183-02|X-Servo Motor Drive AMP | 59 | Q-8
CA-001069-00|CF Card Power Cable 63 | R-15 | |CA-002279-03|Y-Motor Sensor Cable | 77 | W-42 | |[EP-000184-00 |Noise Filter 59 | Q-23
CA-001070-01|OP UNIT Cable 63 | R-16 | |CA-002279-03 |Y-Motor Sensor Cable | 79 | w-42 | [EP-000185-00|SMPS Board 59 | Q-17
CA-002250-00|FDD Connecting Cable | 77 | W-12 CA-002279-03|Cable 35 | J-78 EP-000187-00 |Rotary Switch 4 L-40
CA-002254-00 |Shunt Trip Connecting Cable | 77 | W—22 | |CA-002279-03 Y Approach Sensor Cable | 43 | L-99 | [EP-000188-00 |Intercept 59 | Q-22
CA-002255-00 |1Phase AC220V Power Input Cable | 79 |W-52-1 | | CA—002281-00 |Sensor Connecting Cable | 77 | W-46 | |EP~000191-00|Emergency Stop Switch| 41 | L-56
CA-002255-00 [220V 1-Phase Power Input Cable 77 |W-52-1[ |CA-002281-00 |Sensor Connecting Cable | 79 | W-46 EP-000206-00 |Cable Holder 57 | P-94
CA-002255-00 |1-phase 220v Power Cable | 43 | L-109 | |CA-002281-00|Sensor Connecting Cable | 43 | L-101 EP-00040-00 |Control Box Fan 55 | P-16
CA-002256-01 |AMP Power Input Cable | 77 | W-14 CA-002282-00(INNER Sensor Cable | 77 | W-47 EP-000474-00|FDD Ass’y 63 R-17
CA-002256-02 [X-Y AMP Power Input Cable(PS) 59 | Q-47 | |CA-002282-00 |INNER Sensor Cable | 79 | w-47 | |GP—~000475-00 Connecting Rod for Presser foot 15 | C-45
CA-002257-01|AMP Signal Input Cable| 77 | W-15 | |CA-002282-00 |Inner Sensor Connecting Cable | 43 | L-102 | |GP~000511-00 Needle Bar Bushing, Lower 13 | B-40
CA-002257-02 |X-Y AMP Signal Input Cable 59 | Q-48 | |CA-002283-00|0OUTER Sensor Cable| 77 | w-a8 | |GP—000513-00 |Presser Bar Lifter Connecting Shaft | 15 | C-54
CA-002258-00 [pover necepion Dece Dl Pover etk | 77 | W—16 | |CA-002283-00 |OUTER Sensor Cable| 79 | w-48 | |GP—~000515-00 |Comecing Rod or resser footcnder | 15 | C—46
CA-002258-00 Pare lecepion Dce dgiePover Celle | 59 | Q=49 | | CA-002283-00 |Outer Sensor Connecting Cable | 43 | L—103 | [GP~000518—-00 |Comectng Lk orPrestr FootGynder | 15 | C—42
CA-002259-00 |Interceptor Power Input Cable | 77 | W-17 | |CA-002284-00|FEED-ORG Sensor Cable | 77 | W—49 | |GP~000551-00|X Moving Timming Pulley(8) | 29 | 1-40
CA-002259-00 [Interceptor Power Input Cable | 59 | Q-50 | |CA-002284-00 |[FEED-ORG Sensor Cable | 79 | W-49 | [GP—000605-00|Bracket 23 | F-5
CA-002260-00|Control Bor Power Comnecting Cable | 77 | W—18 | |CA—002284-00 |FEED-ORG Sensor Coecting Catle | 43 | L—104 | |GP—000606—00 |Cornecting Link for Tenson Adusiment A | 23 F-8
CA-002260-01 |Control Bot Power Comnecting Cable | 59 | Q-51 | |CA-002285-00|UPDN-ORG Sensor Cable | 77 | w-50 | [GP—=000608-00 |Hige Stud for Connecting LnkB | 23 | F-10
CA-002261-00 |Noise Fiter-NFB Comecting Cable | 77 | W—19 | [CA—002285-00 |UPDN-ORG Sensor Cable | 79 | W-50 | |GP=000710-00)Feed Lifing Bearing Bushing(Front) | 21 | E-20
CA-002261-00 |Noise Fillr-NFB Comnecting Cable | 59 | Q—52 | | CA-002285-00 |UPDN-0RG Sensor Comecing Cable | 43 | =105 | [GP~000735-01 [Base for Thead Trinming Solenoid| 27 | H-47
CA-002262-00 |Pote eeegion e -IF8 Comecing et | 77 | W—20 | | CA-002286-00|STACKER Sensor Cable| 77 | w-51 | |GP~000736-00|Solenoid Block 27 | H-44
CA-002262-00 o ecoten eics- WP Cometig (et | 59 | Q—53 | | CA—-002286-00 [Stacker Sensor Comecting Cable | 43 | L—106 | |GP~000737-00 Thread Timming Shaft | 27 | H-19
CA-002263-00|AC Cooling Pan Cable | 77 | W=21 | |CA-002288-02 |Laser Point Connecting Cable | 79 | w54 | |[GP~000738-00Slide Arm Return Spring| 27 | H-23
CA-002263-00|AC Cooling Pan Cable | 59 | Q=54 | |CA-002288-01 |Laser Point Connect Cable| 65 | S-36 | [GP~000740-00[Thread Trinming Lever | 27 | H=17
CA-002264-00 |t-Motor Outout Comnecting Cate | 77 | W=23 | |CA-002292-00 [3Phase AC220V Power nput Cable | 79 |W-52-2 | |GP~000749-00|Gear Box Cover Gasket | 25 | G=3
CA-002264-01 |V-Holor Ouipu Comeciing CablelPS) | 59 | Q=55 | [CA-002292-00 |3-phase 220v Power Cable | 43 | L-110 | |GP~000755-00|Air Discharging Bushing] 9 | A-40
CA-002265-00 |Y-Motor Encoder Connecting Cable| 77 | W=24 | |CA—002594-01 |Earth Cable 77 | w-53 | [GP-000758-02|Qil Inlet 25 | G-17
CA-002265-01 |V-lotor Encoder Comnecting CablelPS) | 59 | Q=56 | |cA-002594-01 |Earth Cable 79 | w-53 | [GP-000759-03|Qil Filter Connector | 25 | G-19
CA-002266-01 |X-Motor Output Connecting Cable | 77 | W=25 | |cA-002594-01 |Earth Cable 43 | =111 GP-000761-00|Cable Holder 25 | G-40
CA-002266-02 |i-lotor Quiput Comecting CabkelPS) | 59 | Q=57 | |CA-002729-00|0P UNIT Cable 77 | w-g | |GP~000761-00|Cable Holder 27 | H-50
CA-002267-01 [x-Motor Encoder Connecting Cable| 77 | W=26 | |cA—002736-02 |Laser Point Cable 79 | w-55 | |GP~000763-01 |Face Plate Felt 25 | G-27
CA-002267-02| 1ot Ecads Comesing o) | 61 | Q=58 | | GA-003363-01 [eneqer S eSSl Comesig e | 77 | w—-g2 | |GP~000786-00]Link Cam 13 | B2
CA-002268-00 |ANP Box Earh Comectng Cable | 77| W—27 | |cA-003363-01 [fmeter S St Comesrg e | 79 | wi-g2 | |GP~000792-00 Thread Take-up Crank | 13 | B-25
CA-002268-00 [AMP Box Earth Connecting Cable | 61 Q-59 CA-003363-01 |Switch Connecting Cable 75 | v-34 GP-000793-00 |Thread Take-up Crank Shaft 13 | B-26
CA-002269-00 |Main Motor Power Connecting Cable 77 | W=29 | [cA-003364-00 |B-Type X-V Sersor Comecting Cable | 79 | W-39-2 GP-000794-00 |Bearing Support 13 | B-27
CA-002269-00 |Main Motor Power Connecing Cable 79 | W-29 | |CA-003364-00 X-Y Sensor Connecting Cable | 75 | V-35 GP-000796-00|Needle Bar Crank Rod | 13 | B-30
CA-002269-00 |Main Motor Connecting Cable(PS) | 43 | L-89 | |cA-003365-01 B-Type Photo Sensor Cable | 79 | W41 GP-000797-00 |Needle Bar Crank Rod Bushing| 13 | B—31
CA-002269—-00 [SHUNT TRIP Connecting Cable 61 | Q=60 | [cA—003365-01 |Photo Sensor Cable | 75 | v-36 | |GP~000798-00]Mein Shaft Bearing Support | 13 | B-6
CA-002270-00 |Main Motor Encoder Connecting Cable 77 | W-30 | [cA-003365-01]|Sensor 75 | v-23 GP-000814-00|Hook 21 | E-13
CA=002270-00 |Nen Noto Encoder Cormecirg Ceble | 79 | W=30 | |5 A—003366-00 [B-Type Sat S & Clamp SW Cetle | 79 | W—-33-2 GP-000834-00|Screw (M3 L=30) 53 | 0-26
CA-002270-00 Vain Notor Encoder Comecting CatPS| 43 | L=90 | |cA-003366-00|Start and Clamp Switch Cable | 75 | v—37 GP-001499-00|Coupling 13 | B-13
CA-002271-03|Synchro Input Cable | 77 | W=31 | |cA-003367-01 |Emergency Connecting Cable | 77 | W-34 GP-001553-00|Needle Bar Holder 13 | B33
CA-002271-03 |Synchro Input Cable | 79 | W=31 | |cA-003367-01 |[Emergency Connecting Cable | 79 | W-34 GP-001623-00|Solenoid Valve 37 | K52
CA-002271-03|Cable 13 | B=45 | [GA-003367-01 |Emergency Switch Cable | 75 | v-38 | |or 00170800 Hose Holder 25 | G-9
CA-002271-03|Synchro Input Cable | 43 | L-91 | |GA—003404-01|Feed Clamp Sensor Cable | 77 | W40 | [ o —001724-00 Thread Trimming Cam | 27 | H-38
CA-002271-03 |i-1-P Aporoach Sersor Comectg Cadke| 43 | L=97 | [5A-003404-01 |Feed Clamp Sensor Cable | 79 | W—40 GP-001725-00|Slide Arm 27 | H-24
CA-002272-00|Trezd Tinming Soenoid Comesing Cte | 77| W=37 | |5 A—003404-00|Feed Sensor Cable 75 | V-39 GP-001730-00 |Lower Shaft Bushing(Rear) A | 21 E-6
CA-002272-00 [TneesTimming Soered Conelrg et | 79 | W=37 | |5A_003405-00 |B-Type Air Output Cable2 | 79 | W-45-2 GP—001731-01 |Lower Shaft Bearng Busfing(Rear) A 21 | E-9
CA-002272-00|Solenoid Cable 43 | 1792 | [6A-003405-00|Air Output Cable 75 | v-as | [GE-001795-00(00 Seal 21 | E-26
CA-002273-00|Mein Air Switch Cable | 77 | W=38 | s 60370300 -8 Serse Comecng Cabe | 79 | W56 | [ o001 79700 {01l Seal [810x020x7) | 21 | E-7
CA-002273-00 |Main Air Switch Cable | 79 | W-38 | A ~003704-00 Guide-Bar Sensor Cable | 79 | W-57 | [or 00185000 Presser Foot Cylinder| 15 | C=37
CA-002273-00|Air Valve & Air Sensor Cable | 43 | L=93 | |~A~003705-00|A-TYPE Start Switch Cable| 77 |W-33-1 GP-001851-00 Elbow 47 | M-98
CA-002274-00 Air Output Cable 1| 77 | W=44 | [ 5p"003706-00)|Thead detcing Comecing Cavee| 77 | W35 | Lor—0o1 891 -00|Fitting 87 | K67

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-001852-00|Clamp Cylinder 47 | M-99 | |GP-013897-01|Connecting Block(C) | 49 | N-24 | |GP-014062-00 |Y-Moving Bearing Bushing(8) | 33 | J-53
GP-001853-00 |Air Cylinder for Thread Release| 23 | F—20 | |GP-013899-00|Guide Shaft Holder(B) | 45 | M=36 | |GP-014063-00|Y-Axis LM-Guide 33 | J-40
GP-001854-00|Air Hose 53 | 0-25 | |GP-013900-01|Guide Shaft(A) Block A | 45 M-5 GP-014064-00|Y Sensor Plate 35 | J-70
GP-001862-00|Hose [@8x@10, L=280] 25 | G-16 | |GP-013901-00|Shaft(A) Block—2 45 | M—38 | |GP-014065-01 |Y Motor Driving Timming Pulley | 33 J-7
GP-001862-00|Hose [@8x@10, L=50] | 25 | G-21 GP-013902-00 |Cylinder Supporter Block(L) | 45 | M—23 GP-014065-02|Y Motor Driving Timming Pulley | 33 J-7
GP-002020-00|0il Sticker 9 A-25 | |GP-013903-00|Guide Shaft(B) 45 | M-20 | [GP-014066-00|Y Motor Bracket 33 | J-26
GP-002323-00 |Filter Regulator 53 | 0-1-1 | |GP-013904-00|Shaft(B) 45 | M=12 | |GP-014068-00 |Axis Shaft for Y Timming Pulley 33 | J-49
GP-002323-00|Filter Regulator 53 |0-11-1| |GP—013908-00 |Cylinder Connecting Block(B) | 45 | M—32 | |GP—014069-00 |Y-Moving Timming Pulley(A) | 33 | J-33
GP-003213-01 [Thread Tension Spring | 19 | D-29 GP-013911-01 |Presser Cam Connection Rod | 15 C-3 GP-014070-00 [X Moving timming pulley(B) 33 | J-47
GP-003687-00|Start Switch (Red) 75 | V=29 | |[GP-013913-00|Presser Cam 15 C-1 GP-014072-00 X Driving plate 35 | J-60
GP-003688-00|Clamp Switch (Green) | 75 | V=30 | [GP—-013917-03|Moving Plate 49 | N-23 | [GP-014073-00|Y Axis pulley bracket | 33 | J-44
GP-006250-00|0il Seal 21 E-12 GP-013918-00|Needle Bar Crank 13 | B-29 GP-014074-00 |Y Motor Moving Timming Pulley 33 | J-31
GP-006302-00 |Bobbin Winder Driving Wheel | 13 B-9 GP-013919-02|Plate(A) 49 | N-44 | [GP-014075-00|Y Moving timming pulley shaft | 33 | J-30
GP-007203-00|Main Board Radiator | 55 | P-57 | |GP-013920-02|Plate(B) 49 | N-45 | |GP-014078-00|Fixing Plate for Timming Beli(Y) 35 | J-61
GP-007713-00|Main Board Sticker 57 | P-73 GP-013922-00|Bed Guide 9 A-52 GP—-014079-00 |Y Belt Tension Adjusting Bracket 33 | J-55
GP-008224—-00 [Table Support Plate Rubber A | 75 |V—31-2| |GP-013923-02|Guide Block 49 N-1 GP-014080-00 |Lever Guide Block M L-26
GP-008225-02|Table Support Plate 75 |v-31-3| |GP-013924-01 |Moving Shaft 49 N-4 GP-014083-00 |Button Bracket M L-44
GP-008226-00 |Table Support Rubber(B) 75 |v-31-9| [GP—013925-02 Cylinder Connecting Block(C) | 49 | N—42 GP-014084-00 |Button Arm 41 L-42
GP-008227-00|Table Support Base Set| 75 |v-31-8| |GP-013926-02|Cylinder Connecting Block(D) | 49 N-28 GP-014085-00|Bed Support Rubber | 41 L-34
GP-008660-01 |Cable Cover 57 | P-69 | |GP-013928-00Moving Shaft Holder(A) | 49 N-6 GP-014086-00|Bed Hinge Block 4 L-24
GP-008662-02|Screw(M3xL5) 55 | P-15 GP-013930-01 |Bed Support Bracket | 9 A-33 GP-014088-00 [Thread Take up Lever Cover 9 A-7
GP-008667-00|Insulation Plate 55 | P—19 | |GP-013931-00|Moving Shaft Holder(B) | 49 N-7 GP-014091-00|Top Cover 9 A-23
GP-008670-04 |Main Board Bracket 57 | P-61 GP-013933-00|Pulley Bracket 49 | N-15 | |GP-014092-01 |Needle Plate 9 A-59
GP-008671-01 |Front Profile Upper 55 P-3 GP-013935-00|Cylinder Supporter 49 | N-13 GP-014099-00 |Covering Plate(C) for Table 41 L-16
GP-008672-01 |Front Profile Lower 55 P-5 GP—-013938-00 |Thread Trimming Lever Connecting Link 27 H-14 GP-014100-01 |Covering Plate(D) for Table 41 L-17
GP-008673-00|Rear Profile Upper 55 P-7 GP-013939-00|Pulley Shaft 49 | N-21 GP-014105-00 |X-Sensor Plate 31 =72
GP-008674-00|Rear Profile Lower 55 P-9 GP-013940-00|Pulley(A) 49 | N-17 | |GP-014168-02|Arm 9 A-1
GP-008701-05|SMPS Bracket 55 | p—25 | |GP-013943-00|Pulley(B) 49 | N-18 | |GP-014169-01 |Bed 9 A-2
GP-009434-00 |Fixing Bracket For Drive| 59 Q-9 GP-013946-00|Dust Plate Holder(A) | 49 | N-37 | [GP-014171-07|Body 41 L1
GP-009832-00 |X—driver Sticker 59 | Q-41 GP-013948-00|Dust Plate Holder(B) | 49 N-38 GP-014258-00|Step Board Sticker 57 p-72
GP-009833-00|Y—driver Sticker 59 | Q-42 | |GP-013949-00|Dust Plate Holder(C) | 49 | N-39 | [GP-014284-00 |Digital Board Sticker | 57 | P-71
GP-010843-00|Voltage Sticker 57 | P-75 | |[GP—013950-00|Spring 49 | N-40 | [GP-014661-00|Lower Shaft 21 E-1
GP-012152-00|Bobbin Case 21 | E-14 | |GP-013952-03|Table 4 -2 GP-014798-00 |Lower Shaft Gear 21 E-4
GP-012617-00|Board Bracket Handle 55 | P-42 GP-013962-00 |Thread Trimming Holder 27 | H-10 GP-015861-01 [X-Y Sensor Bracket (B) | 35 | J-76
GP-012617-00|Board Bracket Handle 55 | P-53 GP-013965-00|Thread Take-up Lever 13 | B-22 GP-015861-01 |X-YSensor Bracket (B) | 31 1-68
GP-012617-00|Board Bracket Handle 57 | P-62 GP-013967-00|Swing Arm 35 | J-68 GP-015863—01 |Y-Woor tension adjusting brackei(B) | 33 J-3
GP-012799-01 |Indicator Sticker 59 | Q-40 | |GP-013969-02[X-Y Cover(A) 41 L-59 GP-015876-00 |Lower Shaft Bushing(Front) 21 E-11
GP—-013053-00 |Felt Holder for Silicon il Supply 9 | A-48 | |GP-013975-01 |Covering Plate(A) for Table 41 | L-14 | |GP-015882-00|Upper Shaft 13 B-1
GP-013167-01 |Digital Board Bracket| 55 | P-29 | |GP—013977-01 |Covering Plate(B) for Table 4 L-15 | |[GP-016176-00 |Digital Board Stud(A)| 55 | P-34
GP-013168-00|Upper Frame 55 | P-11 GP-013993-00 [Timming Pulley-Upper Type 13 | B-11 GP-016424-02|Face Cover 9 A-3
GP-013169-00|Lower Frame 55 | P-13 GP-013996-00|Timming Pulley-Lower | 21 E-28 GP-016444-01 |Rear Cover 55 | P-22
GP-013290-02|Front Cover 63 R-2 GP-014001-00|Bed Support(F) 9 A-31 GP-016446-01 |Step Board Bracket 55 | P-46
GP-013291-00|Rear Cover 63 | R-10 | |GP-014002-00|Bed Support(R) 9 | A-32 | |GP-016447-00|Connector Cover 57 | P-67
GP-013292-00|LCD Cover 63 R-3 GP-014004-00 [X-moving Shaft Bracket(A) 29 =14 GP-016599-00|Air gun Bracket 41 L-57
GP-013293-00|Port Cover 63 | R—12 | |GP-014005-00|X-Moving Shaft Bracket(B)| 29 I-21 GP-016600-00 [X-Y Cable Guide Bracket | 35 | J-80
GP-013354-01|0il Tank(L) Nipple(S) | 25 | G-34 GP-014006-00 [Motor shaft braket (X) 29 |1-48 GP-016601-00 |Thread Release Action Bar Guide 23 | F-14
GP-013355-01|0il Tank(L) Nipple(L) | 25 | G-35 GP-014007-00|X-Belt Adjusting Bracket 29 =57 GP-016604-00|0il Can cover 9 A-56
GP-013437-00|0il Seal 21 E-23 | |GP-014008-00|X LM Guide 29 -5 GP-016606-01 |Sensor Base 13 | B-49
GP-013447-01 |Feed Lifting Bushing(M)| 21 E-29 GP-014016-00 |X-Moving Shaft Bracket(C)| 29 1-34 GP-016638-00|Pockek Loader 71 T-28
GP-013462-01|Membrane Switch 63 R-9 GP-014019-01 |X-Y Sensor Bracket (A) | 35 | J-72 GP-016638-00|Pocket Loader 41 L-35
GP-013463-01|Magnet 63 | R-13 | |GP-014019-01 [X-YSensor Bracket (A) | 31 |-64 GP-016642-00 |Cover for Emergency Switch | 41 L-54
GP-013699-00|LCD Window 63 R-4 GP-014020-00 [X moving Tension Adjusting Bracket| 29 |1-43 GP-016643-00|Rubber Cap 43 | L-77
GP-013701-01|Body Bracket 45 M-1 GP-014021-00|X Motor driving Timming Pulley| 29 =54 GP-016678-00|Saddle Stoper 37 | K-18
GP-013703-00|Guide Shaft(A) 45 | M=70 | |GP-014022-01 X Moving Base 29 -1 GP-016679-00|Second Bar 37 | K-22
GP-013705-00|Connecting Shaft(A) | 45 | M—21 GP-014039-00 [X Moving Timming Pulley(A) 29 1-29 GP-016681-00|Stacker Bracket 37 K-2
GP-013705-00|Connecting Shaft(A) | 49 | N-26 | |GP—-014040-00|Driving plate (X) 29 -7 GP-016684-00 |Stacker Moving Shaft| 37 K-1
GP-013714-00|Guide Shaft Holder(A)-R 45 | M-=34 | [GP-014041-00 [XMotor Moving Timming Pulley 29 I-31 GP-016703-01 |Slide 37 K-7
GP-013737-01 |Outer Clamp Connecting Block(C) | 45 | M—43 | |GP—014043-00 |X Dinen Timming Pulley Shaft(A) | 29 |1-28 GP-016705-00|Cloth Holder 37 | K-25
GP-013741-00 |Cylinder Connecting Block(A) | 45 | M—11 GP-014056-00 |X Timming Belt Fixing Plate 29 =11 GP-017831-00 [Robochain Support Shaft | 35 | J-84
GP-013895-00|Connecting Link Shaft 45 | M-42 | |GP—014057-00 |X Moving Timming Pulley Shaft(B) | 29 141 GP-017831-00 [Robochain Support Shaft | 43 | L-71
GP-013896-00|Shaft(A) 45 | M=33 | |GP—014060-00 |Y-motor Tension Adjusiing Bracket (4)| 33 | J—16 GP-018048-01 Table Support Bar 75 |V-31-5
GP-013897-01|Connecting Block(C) | 45 | M-44 | |GP-014062-00|Y-moving Bearing Bushing(B) | 33 | J-37 GP-018086-00 [Bobbin Winder Adjusting Plate | 19 | D-11

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-018191-00|Y Motor Tension Bracket(C) | 33 J-9 GP-022552-00 [Support Bar Cylinder EndRod | 37 | K=30 | [GP-027564-01 |Inner Presser Plate Link(R) | 45 | M-78
GP-018205-00|CE Mark 9 A-22 GP-022553-00 |Stacker Cylinder 37 | K-43 GP-027567-01|Clamp Plate(L) 45 | M-82
GP-019507-00 |Cylinder Supporter Block(R) 45 | M—24 | |GP-022555-00 |Fitting 37 | K-54 | |GP-027569-01|Clamp Plate(U) 45 | M-83
GP-019508-00|Guide Shaft Holder(A)-L 45 | M-35 GP-022556-00|End Rod(F) 49 | N-54 GP-027571-00|Stopper 47 | M-85
GP-019513-00 [Thread Winder Driving Shaft 19 D-3 GP-022556-00 [Stacker Cylinder End Rod (M) | 37 | K-48 | [GP-027575-00 |Inner Clamp Bracket(A) | 47 | M-87
GP-019983-00|End Rod Guide 37 K-46 GP-022624-00(Thread Stand Ass’y 71 T-23 GP-027576-00|Clamp Cylinder Link 47 | M-88
GP-019985-00 [X-LM Guide stopper B | 31 -75 GP-022643-00[Holder 71 T-14 GP-027578-01|Clamp Guide 1-L 47 | M-90
GP-019987-00|Y-LM Guide stopper | 33 | J-42 GP-022643-00 (Inner Bobbin Stopper | 21 E-16 GP-027579-01|Clamp Guide 1-R 47 | M-91
GP-019992-00 [Thread Release Action Bar| 23 | F-12 GP-023486—-00|Needle(DPX17 #20) | 71 T-18 GP-027580-01|Clamp Guide 1-C 47 | M-94
GP-019993-00 |Conngeting Link for Tension Adjustment B | 23 F-9 GP-023486-00|Needle(DP17 #20) 13 | B-52 | |GP-027581-01|Clamp Guide 2-L 47 | M-92
GP-020179-00|Bed Hinge Block Base | 41 L-25 GP-023488-00|Bush 37 K-8 GP-027582-01|Clamp Guide 2-R 47 | M-93
GP-020195-00 [Rubber Cap for Stacker Pipe | 39 | K-63 GP-023488-00|Bush 49 N-2 GP-027583-01|Clamp Guide 2-C 47 | M-95
GP-020196-00|Rubber Cap 25 | G-42 GP-023489-00|C-Ring 37 K-9 GP-028270-00|Cylinder cover 17 | C-76
GP-020198-00 |Bracket for Power Switch 1 L-38 GP-023489-00|C—Ring 49 N-3 GP-028271-00|Cylinder Support 17 | C-81
GP-020199-01 [Manifold Block Bracket | 53 0-7 GP-023499-00 |Cloth Holder Rubber | 37 | K-26 GP-028272-00|Cylinder Bracket 17 | C-85
GP-020265-01 [X-Y Cover(B) 41 L-60 GP-023499-00 |Rubber 75 V-6 GP-028273-00|Cylinder Bracket Cover | 17 | C-87
GP-020588-00 [Y-Motor Robochain Bracket 33 | J-20 GP-023502-00 |Insert Bushing 41 L-21 GP-028274-00|Cylinder adjust bracket | 17 | C-78
GP-020693-02|0uter Presser Plate 45 | M-64 GP-023502-00{Insert Bushing 41 L-31 GP-028275-00|Cylinder rod End 17 | C-83
GP-020694-00|Clamp Bracket 45 | M-14 GP-023541-00|Supported Block 35 J-85 GP-028276-00|Cylinder rod end rubber| 17 | C-84
GP-020699-01 [Connecting Block(C) | 45 | M-18 | |GP-023541-00|supported Block 43 | L-72 GP-028277-00|Posion Link 15 | C-70
GP-021188-00|AMP Box 59 Q-2 GP-023543-00 [X-Y Cover (A) Tim(TRCT 3.2) | 43 L-69 GP-028278-00|Posion Link Stopper 17 | C-72
GP-021190-00 |Fixing Bracket A For Drive | 59 Q-4 GP-023544-00 [X-Y Cover (B) Trim(TRCT 4.8) | 43 | L-70 | [GP—028279-00 |Posion Link Stopper Bracket 17 | C-71
GP-021191-00|Switch Bracket 59 | Q-24 | |GP-023546-00|Snap passner 41 L-62 GP-028281-00|Presser Driving Link 15 | C-69
GP-021192-00|Indicator Bracket 59 | Q-18 | |GP-023547-00|Non-Slip Tape 41 L-47 GP-028282-00|Moving Plate Guide 49 | N-58
GP-021198-00|Front Cover 59 | Q-29 GP-023599-00 |Stacker safety Guide | 39 | K-58 GP-030306—-00 |Cylinder Bracket Cover | 17 | C-89
GP-021203-00|Sync. Sensor Slit 13 | B-50 GP-023632-00 [Stud Screw(15/64" n=28) | 15 | C-18 GP-030308-00|Position link stopper rubber | 17 | C-73
GP-021207-00|Cable Cover 59 | Q-33 | |GP-023636-00|Gear Box Cover 25 G-1 GP-030576-00|Cylinder 17 | C-75
GP-021208-00|Rear Cover 59 | Q-31 GP-023637-00 |0l Window of Gear Box Cover | 25 G-2 GP-031024-00|Trans Box Base Block 65 | S-37
GP-021209-00|Base Plate Rubber 59 | Q-39 GP-023647-00 |Presser Shaft Bushing A 15 | C-11 GP-031074-00|Spring 43 | L-112
GP-021210-00|Switch Cover(A) 59 | Q-35 | |[GP-023648-00|Presser Shaft Bushing B 15 | C-12 | |GP-031131-02|Lower Feed Plate 69 | S3-1
GP-021213-00|Switch Cover(B) 59 | Q-37 | |GP-023705-00|Gasket for Face Plate 9 A-4 GP-031132-01|Upper Feed Plate 69 | S3-2
GP-021730-00 |Fixing Bracket A-A For Drive 59 Q-6 GP-023754-00|Sensor Holder 49 | N-48 GP-031134-02|Lower Feed Plate Flim 69 | S3-3
GP-021731-00 |Fixing Bracket A-B For Drive | 59 | Q-11 GP-023838-00|Dust Plate(A) 49 | N-35 | [GP-031317-01|0Op Box Stand Bracket | 43 |L-114-1
GP-021872-00|Box Body 55 | P-2 GP-023839-00|Dust Plate(B) 49 | N-36 | |GP-032165-00|Lower Feed Plate Bracket | 69 | S3-4
GP-021873-00 |Digital Board Ragiator Shest 55 | P-33 GP-023844-00 |Outer Presser Plate Guide | 45 | M—65 | [GP—032358-00 |Outter Cylinder Stopper | 69 | S3-5
GP-022120-00|Bearing Cover 15 C-5 GP-023845-00 |Quter Presser Plate EV(A) 2t | 45 | M—66 | |GP—032359-00 |Cylinder Connecting Block(B) Rubber | 69 |S3-10-1
GP-022129-00|0il Wick Support Plate | 25 | G-23 | [GP—-023865-00|Power safety cover 43 | L-75 | |GP-032360-00 |Cylinder Connecting Block(B) | 69 [S3-10-2
GP-022412-00|Slide Valve 53 | 0-1-2 | |[GP-023866-00 |Bushing 15 | C-27 GP-032734-00|Switch Bracket1 75 | V-24
GP-022413-00|Solenoid Valve 53 |0-1-5 GP-02404-00 |Plug 53 | 0-20 GP-032735-00|Switch Bracket2 75 | V-25
GP-022414-00 |Fitting(A) 53 | 0-1-6 | |GP-024052-01 [Motor Cover 9 A-42 GP-032736-00|Switch Bracket3 75 | V-26
GP-022415-00 |Fitting(B) 53 | 0-1-7 | |GP-024054-00|Laser Point Stand 1 | 65 | S-25 | |GP-032737-01 Stacker 75 | V-1
GP-022416-00|Silencer 53 | 0-1-8 | |GP-024055-00|Laser Point Stand 2 65 | S—26 | [GP-032739-01 |Stacker Bracket 75 V-2
GP-022430-00 |Fitting 53 |0-11-2| |GP-024056-00|Laser Point Stand 3 | 65 | S-27 | [GP-032740-01 Slider 75 V-7
GP-022431-01 [Manifold Block 53 | 0-5-2 | |GP-024057-00|Laser Point Stand 4 65 | S—28 | |[GP-032741-00|Slider Bracket 75 V-8
GP-022432-00 |Fitting(A) 53 | 0-5-3 | |GP-024058-00|Laser Point Stand 5 65 | S-29 GP-032752-00|Pocket Loader bracket | 75 V-9
GP-022433-00 |Fitting(B) 53 | 0-5-4 | |GP-024060-00|Laser Point Stand 6 | 65 | S-30 | |GP-032774-00|Rubber 43 | L-117
GP-022434-00|Fitting(C) 53 | 0-5-5 | |GP-024741-00|Cylinder Cover Plate | 49 | N-33 | [GP—-032796-00|Eye Guard Bracket A | 11 | A-64
GP-022435-00|Speed Controller 53 | 0-5-6 | |[GP-024920-00|Model Mark 9 | A-28 | |GP-032797-00|Eye Guard Bracket B | 11 | A-65
GP-022436-00|Fitting(D) 53 | 0-5-8 | |GP-025506—00|Tube(L)-Red 59 | Q-44 | |GP-032845-00|Cloth Sensor Bracket A | 75 | V-10
GP-022437-01 [Inner Cylinder 45 M-9 GP-025507-00 [Tube(L)-Black 59 | Q-45 | |GP-032846-01|Cloth Sensor Bracket B | 75 | V-11
GP-022450-00 |Bottle of Oil 71 T-19 GP-025878-00 [Bracket A for Cable Guide | 33 | J-24 GP-033405-00|Pocket Loader 75 | V=12
GP-022451-00|Outer Cylinder 45 | M-29 | |GP-026144-00|Feed Lifting Shaft 21 | E-19 | [GP-033591-00 Button Arm Cover 75 | V-20
GP-022452-00|Moving Cylinder 49 N-9 GP-026381-01|Solenoid Valve Cover | 53 | O-15 | [GP-033592-00 Stacker Cover 75 | V=21
GP-022453-00|Speed Controller 49 | N-10 | [GP-026408-00|Union 53 | 0-19 | [GP-034356-00|Cylinder Knuckle 15 | C-44
GP-022454-00 |Absorber 49 | N-11 GP-026409-00 |Union 53 | 0-22 GP-034357-00|Stud for Cylinder Knuckle 15 | C-47
GP-022457-00|Upper,Lower Cylinder| 49 | N-31 | |GP—-026428-01 |X-Y Cover Stopper Bracket(A) | 43 | L-78 | [GP—-034635-00 Bushing 47 |M-104
GP-022459-00|Second Bar Cylinder | 37 | K-35 | |GP—026430-00 |X-Y Cover Stopper Bracket(B) | 43 | L-79 | [GP-034635-00 Bushing 51 | N-60
GP-022550-00 |Cylinder Supporter Rod End 49 | N-14 | |GP-026431-01[X-Y Cover Stopper 43 | L-82 | |GP-034901-00|Hose C [@3X@5, L=250] | 25 | G-18
GP-022550-00|Second Bar Cylinder EndRod | 37 | K-37 | |[GP—027061-00|Fan Bracket 57 | P-95 | |GP-035535-00Model Mark003405-00 | 75 | V-32
GP-022551-00|Support Bar Cylinder | 37 | K-28 GP-027086-00|Gauge 35 | J-87 GP-036623-00|Presser Bar Holder 15 | C-33
GP-022552-00|Rod End 49 | N-12 | |GP-027562-01 |Inner Presser Plate Link(C) | 45 | M-76 | |[GP-036632-00 Presser Foot 15 | C-36
GP-022552-00 |Stacker Cylinder End Rod (F) | 37 | K-45 | |GP—027563-01 |Inner Presser Plate Link(L) | 45 | M-77 | [GP—039145-01 Silicon Felt 9 | A7

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-046265-00486 CPU Card Sticker | 57 | P-97 | [SC-000754-00|Screw[M5 =30] 31 I-76 SC-A308-4517|Screw 15 | C-43
HG-000005-00|Hinge 43 L-66 SC-000759-00 [Screw(M3XL5) 49 | N-41 SC-A308-4517|Screw [1/4" n=40, L=6]| 21 E-21
MT-000026-00 |X Servo Motor[1KW] | 29 1-47 SC-000796-00 |Screw 75 | V=27 SC-A308-4517|Screw [1/4" n=40, L=6]| 21 E-25
PN-000221-00 |Bed hinge Cylinderical Pin | 9 | A-50 | [SC-000808-00|Screw(M4xL=10) 39 | K-62 | |SC-A308-4517|Screw [1/4" n=40, L=6]| 21 | E-30
PN-000386-00 |Original point setting pin 71 | T-22 SC-000866-00 |Press foot link fixed screw | 15 | C-68 | [SC—-A308-4517|Screw [1/4" n=40] 21 E-5
PN-000435-00|Plate(C ) 45 | M-80 | |SC—-000867-00|Cylinder cover screw | 17 | C-77 | |SC-A308-4517|Screw [1/4" n=40] 27 | H-39
PN-000436-01 |Plate(W) 45 | M-79 | |SC-000871-00|Screw (M4XxL40) 47 | M-100 | |SC-A308-4517|Screw(1/4" n=40 L=6) | 13 B-5
PN-000437-00|Plate(L) 45 | M-81 SC—-000872-00 |Screw(M4xL6) 45 | M-84 SC-A308-4517|Screw(1/4”"n=40) 15 C-2
RI-000019-00 |O-Ring [P3] 25 | G-29 SC-000873-00|Screw(M5XL12) 47 |M-101 | |SC-A308-4517|Screw[1/4" n=40] 29 1-30
RI-000020-00 |O-Ring [P7] 25 | G-31 SC-000873-00|Screw[M5 L=8] 35 J-81 SC-A308-4517|Screw[1/4" n=40] 29 =42
RI-000021-02 |O-Ring [P11] 25 | G-14 SC-000874-00|Screw (M3, L5) 35 J-88 SFAM-750-003|Motor-Hollow 13 B-15
RI-000024-00 |0-Ring (P9)[@8.8x@12.6,W=19] | 9 | A-39 | [SC-000874-00|Screw(M3xL6) 17 | C-88 | [SFAM-750-003|Y Servo Motor 33 J-1
RI-000053-00 |Thread Detecting Plate Ring 23 F-19 SC-000874-00|Screw(M3xL6) 47 | M-86 SN-000085-00 |Presser Adjusting Arm Nut | 15 | C-16
RI-000084-00 |O-ring 15 | C-52 SC-000875-00 |Scrwe(M3XL6) 47 | M-89 SN-000110-00|Nut [M15XP1.0] 37 | K-24
RI-000109-00 |C-Ring 45 | M-13 SC-000876-00 |Screw(M3xL8) 47 | M-102 | |SN-000110-00|Screw[M15xP1.0] 37 | K-21
SC-000060-00|Stud Screw 23 F-7 SC-000971-00|Cylinder adjust screw | 17 | C-79 SN-000112-00|Nut(M3) 43 L-65
SC—000074—11 [Screw of Oil Tank Ass'y [5/16" n=24] 25 | G-13 | |SC-001023-00|Screw 75 | V-5 SN-000113-00 |Nut 37 | K-50
SC-000075-00 |Plunger Screw 25 | G-30 | |SC-0104-5607|Screw (11/64”, n=40) 19 D-6 SN-000113-00|Nut(M8) 49 | N-56
SC-000076-00 |Oil Adjusting Screw 25 | G-28 SC-0105-7500|Screw (M4XxP0.7) 19 | D-15 SN-000121-00|Nut(M16) 65 | S-34
SC-000078-00 |Screw [M6] 13 | B-51 SC-0108-2350|Screw 23 F-3 SN-000121-00|Nut(M6) 43 | L-113
SC-000084-00 |Stud Screw 1 A-66 SC-0108-2350|Screw [M6] 27 | H-18 SN-000135-00|Nut(M4) 43 L-68
SC-000168-00|Screw(M4xL25) 49 | N-16 SC-0110-1230|Screw 15 | C-15 SN-000163-00 |Nut 47 | M-97
SC-000168-00|Screw[M4 L=20] 33 | J-43 SC-0112-2302 |Screw (B) (9/32" n=28, L=16) | 13 B-4 SN-000163-00 |Nut 47 |M-103
SC—-000171-00 [Thread Trimmer Stopper Screw 27 H-34 SC-0128-7400|Screw [11/64" n=40]| 27 H-45 SN-000906-01 |Screw 49 | N-57
SC-000227-00 (Clutch Lever Hinge Screw | 27 | H-42 SC-0128-7400|Screw [9/64" n=40] 13 | B-34 SN-0101-1600 |[Nut 11 A-68
SC-000236-00|Screw[M4 L=10] 41 L-18 SC-0130-1230|Screw (1/8”, n=40) 19 | D-12 SN-0101-1600|Nut [11/64" n=40] 27 | H-16
SC-000373-00|Screw(M2.5XL5) 55 P-38 SC-0137-2700|Screw [1/8" n=40] 27 H-3 SN-0103-2700|Nut [1/8" n=40] 27 H-4
SC-000382-00|Stud for Presser Link | 15 | C-48 SC-0150-2500 |Screw 15 C-8 SN-0105-3400 |Lift Link of Presser Foot Nut 15 | C-50
SC-000495-00 |Fixing Screw For CF Card Reader Board | 63 R-8 SC-0150-2500|Screw [15/64" n=28]| 27 | H-49 SN-0105-3400|Nut [15/64" n=28] 27 | H-33
SC-000495-00 |Fixing Screw For Rear Cover 63 | R-11 SC-0159-3500 |Screw [9/64" n=40,1=6] 25 | G-25 SN-0115-7400|Nut [3/16" n=32] 27 | H-27
SC-000507-00 [Screw(M3.5XL6) 55 P-44 SC—-0164-2700|Screw(11/64"n=40) 9 A-49 SN-0121-7400 |Nut 19 | D-34
SC-000507-00|Screw(M3.5XL6) 55 | pP-55 | |SC-0164-2700|Screw[M5 L=5] 29 |1-27 SSPT-0000018|Transformer Box Ass'y | 65 S-1
SC-000507-00|Screw(M3.5XL6) 57 P-65 SC-0164-2700|Screw[M5] 33 J-15 SSPT-0000113|Control Box Ass'y 55 P-1
SC-000568-00|Screw 9 A-60 SC-0164-2700|Screw[M6] 41 L-23 SSPT-0000114|AMP Box Ass'y 59 Q-1
SC-000641-00|Screw(M8xL8) 25 | G-43 SC-0174-1230|Screw 15 | C-34 STT080-00002 [Thread Trimming Solenoid Ass'y 27 | H-46
SC-000641-00|Screw[M8 L=8] 29 1-32 SC-0174-1230|Screw 23 F-6 WS—-000016-00 Lt Link of Presser Foot Washer 15 | C-51
SC-000643-00 |Screw(M6 L=40) 35 J-58 SC-0174-1230|Screw (11/64" n=40) 9 A-5 WS-000023-00|Spring Washer 11 A-67
SC-000656-00|Screw(M5xL10) 55 pP-17 SC-0175-1230|Screw 27 H-6 WS-000142-00|Washer 49 | N-20
SC-000692-00|Screw [M8xL20] 9 A-51 SC-0176-1230|Screw [11/64" n=40]| 13 | B-37 WS-000145-00{Washer 33 J-50
SC-000693-00 |Screw(M6XL20) A-34 | |SC-0202-5050|Screw(15/64"n=28) 9 | A-36 | |WS-000234-00|Rubber Washer 9 | A-58
SC-000693-00|Screw[M6xL20] 41 | L-20 | |SC-0317-2700|Screw (1/4" n=40 L=6) | 45 | M-17 | |WS—-000235-00|Spring Washer 37 K-4
SC-000694-00|Screw(M10 L=25) 37 K-31 SC—-0317-2700 [Screw [15/64" n=28, L=7.5] 13 | B-20 WS-000236-00{Washer 37 K-5
SC-000694-00|Screw[M10 L=30] 37 K-3 SC-0317-2700|Screw[M6 L=6] 29 1-20 WS-000237-01|Washer 15 | C-56
SC-000695-01 |Screw [M6XL10] 9 A-54 SC-0339-1230 |Presser Adjusting Screw| 15 | C-29 | [WS-000237-01|Washer 41 L-30
SC-000695-01 |Screw[M6 L=15] 37 K-19 SC-0519-2302|Screw (9/64”, n=40) | 19 | D-25 | [WS-000257-00|Washer(@16) 65 | S-35
SC-000696-00|Screw(M8xL60) 71 | T-29 SC-0523-1230|Screw [3/16" n=28, L=10] | 25 G4 WS-000273-00|Spacer Washer 45 | M=71
SC-000696-00|Screw[M8 L=60] 1 L-36 SC-0525-5300 [Screw 23 F-11 WS—-000274-00 |Washer of Thread Trimming Holder | 27 | H-12
SC-000701-00 |Screw (M5 L=10) 53 | 0-16 | |SC-0528-1230|Screw (9/64" n=40) A-8 Arm Thread Guide Nut 9 | A-19
SC-000703-00|Screw[M5 L=10] 41 L-41 SC-0529-1230 |Screw(9/64" n=40) A-15 LCD 63 R-5
SC-000704-01 |Screw(M10 L=55) 37 | K=47 | [SC-0529-1230|Screw(9/64" n=40) A-17 Operation Box(Assy) | 63 R-1
SC-000722-00|Screw [11/64" n=40]| 21 E-10 SC-0529-1230|Screw(9/64" n=40) A-21 Washer 11 A-63
SC—-000722-00 |Screw(11/64" n=40 L=5) 13 | B-41 SC-0531-2302 |Screw 75 | V-28
SC-000722-00 |Screw(11/64" n=40 L=5) 13 | B-42 SC—-0535-3710 |Screw (A) (9/32" n=28, L=16) | 13 B-3
SC-000722-00|Screw(11/64”n=40) 15 | C-28 SC-0543-2302|Screw (11/64" n=40) 9 A-11
SC-000726-00|Screw(M4 L=20) 37 K-40 SC-0548-7400|Screw [3/16" n=28] 27 | H-37
SC-000726-00|Screw(M4xL12) 43 | L-80 | [SC-0548-7400|Screw(11/64"n=40) 25 | G-41
SC-000726-00|Screw[M4 L=12] 35 | J-67 | |SC-A131-4522|Screw [1/8" n=44] 13 | B-53
SC-000745-00|SCrew[M6 L=40] 41 L-32 SC-A154-4114|Screw [11/64" n=40]| 27 H-9
SC-000748-00|Screw(M5XP0.8, L=50) | 43 | L-115 | |[SC-A156-4118|Screw (9/64" n=40) 23 F-15
SC-000754-00|Screw 15 | C-57 | |[SC-A170-4124|Screw 23 | F-18
SC-000754-00|Screw [M5, L=25] 13 | B-16 SC-A170-4124|Screw(SM3.57-40) 17 | C-93
SC-000754-00 |Screw(M6+* L=8) 69 | S3-6 SC-A301-4119|Screw [9/64" n=40] 27 H-2

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

From the library of: Superior Sewing Machine & Supply LLC






